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Recommended Parts Stocking List

Machine Maintenance

The following parts are required to perform
maintenance procedures as outlined in the Genie
TMZ-34/19 Service Manual.

Manuals

Genie Industries offers the following support
documents for these models:

Title Part No.
Description Part No. TMZ-34/19 Operator'sManual ...................... 72895
Plug and Cap Kit (services ORFS fittings) ... 49613 TMZz-34/19 Service Manual .............cc.......... 52075
O-Ring Kit (services ORFS fittings) ............. 49612 EMI Safety Manual .............ccc.oovvevvnrirninni, 27581
Dexter Axle Operation Maintenance Manual of Responsibilities
ServiceManual .........ccevvvveeeeeeiiiiiiiiiiieens 84376 ANSI/SIA A925-1992 . 31779
Resistor, 10 0hM .......cccovviiviiieieceee e 27287
Hydraulic Tank Return Filter .............ccveeeeeee. 52314
Part No. 72020 Genie TMZ-34/19 vii
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How To Order Parts

How To Order Service Parts

Please be prepared with the following information
when ordering replacement parts for your Genie
product:

Machine model number

Machine serial number

Genie part number

Part description and quantity

Purchase order number

"Ship to" address

Desired method of shipment

Name and telephone number of the authorized
Genie Distributor in your area

EEEEEEEA

Use the Service Parts Fax Order Form on the next
page and fax your order to our Parts Department.

If you don't know the name of your authorized
distributor, or if your area is not currently serviced
by an authorized distributor, please call Genie
Industries.

Machine Information

Model

Serial No.

Date of Purchase

Authorized Genie Distributor

Phone No.

Genie North America

Telephone (425) 556-6551

Toll Free (877) 367-5606 in U.S.A. and Canada
Fax (425) 556-8659

Genie UK
Parts Telephone (44) (0) 1476 584352
Parts Fax (44) (0) 1476 584340

Genie Australia
Parts Telephone (617) 03375 1660
Parts Fax (617) 03375 1002

GenieFrance
Parts Telephone (33) (0) 237 26 09 99
Parts Fax (33) (0) 237 3150 10

Genie Germany
Parts Telephone (49) (0) 4202 885223
Parts Fax (49) (0) 4202 885225

Genie Scandinavia
Parts Telephone (46) (31) 3409612
Parts Fax (46) (31) 3409613

Genielberica
Parts Telephone (34) (93) 5795042

Genie Brazil
Parts Telephone (55) (114) 1665755
Parts Fax (55) (114) 1665754

GenieJapan
Parts Telephone (81) (33) 4536082
Parts Fax (81) (33) 4536083

GenieChina
Parts Telephone (86) (215) 3852570
Parts Fax (86) (215) 3852569

vili Genie TMZ-34/19
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remove this page and make copies

remove this page and make copies

Qnie

A TEREX COMPANY

Service Parts Fax Order Form

Fax to: (425) 556-8659 or Toll Free: 888-274-6192
International: +1-425-556-8659

Please fill out completely

Date Account Number
Your Name Your Fax Number
Your Phone Number

Bill To Ship To

Purchase Order Number Ship Via
Model(s) Serial No.(s)
Optional Equipment

Part Number Description Quantity Price

All back-ordered parts will be shipped when available via the same ship method as the original order unless

Noted below:

O Ship complete order only - No back orders

O Ship all available parts and contact customer on disposition of back-ordered parts

O Other (please specify)

For GeNIE INDUSTRIES USE ONLY
Order Number

Date Scheduled

Order Total

Origin Code
Ship Condition
Terms Code

Comments
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Section One

Decals
and
Paint
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Section 1 « Decals and Paint February 2003

Figure 1-A

Decals and Paint
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. _________________________________________________________________________________________________________|]

REV A

Index Part No.
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© 00 N O O

11
12
13
14
15

16

17
18
19

20
21

72903

32150
1484

76097
37145
31060

28161
28161

52004
49918
72901
38149
76409
62719
48719
28236
28176
65305

37052
44248

65309
44986

40434
72971

28235
28174

33550
27564

Section 1 « Decals and Paint

FIGURE 1-A

Description Quantity This Figure

Decal Kit - Safety/Instructional
(does not include index numbers 1, 5, 6, 7, 9, 15, 16, 19, 20, 22, 23, 26, 31, 35,

36, 40 QNG A1) ...ttt —
Paint - Genie Blue, 1 Gallon (3. 78 [ITErS) .....cvuviiiieiiiiieiee e —
Paint - Genie Blue, 12 Ounces (340.5 grams) A€roSOl ..........cccccciiiiiiiiiiie —
Decal - Platform Control Panel ............oooiiiiiiiii e 1
Label - ManUAlLOWEITNG .....eeeieeiiiiiiiiiiaaae ettt e e e e e e e e e e e e e e e e e e e e e e s aannnes 11
Danger - Do Not Alter Limit SWItCH ........ccooiiiiiiiiiii e 1
Warning - Crush Hand (models with manual Outriggers) ..........ccccvvvveeniineniieec e 4
Warning - Crush Hand (models with hydraulic outriggers) ........vveeeeeeeieiiiiccccciens 12
Label - Interlock Display Lights (models with manual outriggers) ........cccccccvvveeeeeeenennnn. 2
Notice - Material Lifting Operating Instructions (if equipped) ........ccvvviieeiieieeeeeeieiins 1
Notice - Operating INStructions, GrouUNd ............coooiiiiiiiiiiiier e 1
LaDEI - PALENTS ...eiiitiiieiiiii et 1
Label - Serial NUMDBEr, MYIAr .........oovviiiiiiiiiiie e 1
(=TT I N 1 (01 OO PTRR PRI 2
Danger - General Safety RUIES ..........ooiiiiiiiii et 1
Warning - FaIlUr@ tO REAT ........coiiiiieeie et 1
Notice - Missing Manuals (located inside manual storage boxX) .......ccccccccviieiinn. 1
Notice - Operating Instructions, Platform ... 1
Notice - Maximum Capacity, 500 Ibs (227 kg) (ANSI and CE models) ..........cccccceeenn. 1
Notice - Maximum Capacity, 440 Ibs (200 kg)

(CSA and platform rotate MOAEIS) ......coiiiiiiiiiiiiii e —
Notice - Side Force, 150 Ibs/667N (ANSI and CSA MOdEIS) .........uvvevieeeiiiiaeiiiniiiiins 1
Notice - Side Force, 90 IbS/400N (CE MOEIS) ........uuumiiiiiiiiiiiiiieeiieieea e —
Label - Lanyard ANChOorage POINt .........oovviiiieeeiei e r e e e e 2
(I o1 I =T K] oo (o J O T g - Lo [- U 2
Label - Power to Platform, 115V AC ........oooiiiiiiieeieee e 2
Label - Power to Platform, 230V AC .........co it —
Safety Tape - Black/Yellow Striped, 54 feet (16.5 M) .....ccccccciviviiiiiiiiiiiiieceeeee e 1
Danger - EleCtroCUtiON HAZArd ..........covvvvieeiieeiii e e e e e e e 2

This parts list continues. Please turn the page.

PartNo.72020
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Section 1 « Decals and Paint February 2003

FIGURE 1-A REV A
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Section 1 « Decals and Paint

REV A FIGURE 1-A
Index Part No. Description Quantity This Figure
22 76411 Label - Mylar, NHTSA ..ottt e e e e e e e et bae e e e e e snbaae e e e e e nnneees 1
23 44980 Notice - Power to Battery Charger, 115V AC ......oooiiiiiiiiiiiieieeeeee et 1
— 43658 Notice - Power to Battery Charger, 230V AC ........uuiiiiiiiiiiiiieiie et —
24 52475 [ o 1= R I =T o A I = o (o 11 o R 4
25 65303 Notice - Manual Lowering INStrUCIONS .........cooiiie i 1
26 72897 Notice - Tire Specifications (ANSI and CSA ModelS) ......cccccvvvviiviiiiiiiiiieiieeeeeee e 2
— 72908 Notice - Tire Specifications (CE MOAEIS) ..........cooeiiiicciiiiieiee e —
27 62707 Warning - TOWING HAZAIM .........ocoeeieiiiiiie e e e e e e e e e e nnnnnees 2
28 28157 Label - Dexron ATF (before serial nuUmMber T3402-376) ......ccccvvvvieiieeeririieieeeeeeeeeesiinnnns 1
— 82366 Label - Rykon (after serial nUMber T3402-375) .......uuvvrrririiiiireiiriereeeeeeeeeee e e s e e s esssnnnnns —
29 28175 Caution - COMPArtMENT ACCESS ....uvuuririiiiiiiiieirteeieeeeaaaseesssssasssssnsrerrrrrrrrrrrrrraraaaaaaaeaes 1
30 28171 Label - NO SIMOKING ...ttt e et e e e e e e e e e e e e e e e e e e s e e e annnnnes 1
31 44981 Label - Air Line to Platform, 110 psi (7.6 bar) (OPtioN) .......ccccuvuiiiiiiiiieieieeieeeeeeeeeee e 2
— 65056 Label - Water Line to Platform (Option) ..........oooooiiiiiiiiiiiiieeeeeeee e —
32 28164 Notice - HAaZardoUS MAtEIIAUS .........eeeeeiiiiiiiiiiiaeee et 1
33 52496 Notice - Manual Rotation INSLrUCLIONS ..........ooiiiiiiiiiiiiiiie e 1
34 65307 Caution - FOrkIift POCKELS ... 2
35 62066 CoSMELIC, GENIE TIMZ-34/19 ...t a e 2
36 76095 Overlay - Ground Control Panel (models with manual outriggers) .....ccccccccvvveeeeeeeeeennnnn. 1
— 76096 Overlay - Ground Control Panel (models with hydraulic outriggers) .....ccccccceeeeeeennnnnn. —
37 48726 Notice - Operating Instructions, Battery Charger .........ccccccvviviiieiieieriieeeeieeeee e 1
38 48727 Danger - Battery/Charger SAfety ... 1
39 48734 Notice - Battery Connection DIagram ...........coeeeeiiiiiiiiiicciciieierieeer e r e e e e e e e e 1
40 35579 Notice - Maximum Capacity, Material Lift, 500 lbs (227 kg) (if equipped)

[ NS = U o [ o' o o =1 £ SRR 1
— 62722 Notice - Maximum Capacity, Material Lift, 440 lbs (200 kg) (if equipped)

(@25 AN 40 To 1= £ I —
41 48723 Label - Parking Brake, Surge (ANSI and CSA MOdelS) ........cccvvvvvieiiiiiiiirieeieeeeeeeieenen 1
— 52557 Label - Parking Brake (CE MOEIS) .......cccciiiiiiiiiiiieee e e —
42 48733 Danger, TIP-0VEr (DAMEIIES) ....uuveeeieeieieiieeeee e e e e e e e e e e e e e e e e e aee s 1
43 52008 Danger - General Safety, GroOUNd ..........oociiviieeeeiiie e 1
44 72899 Notice - TranSPOrt INSLIUCTIONS ......uuviiiiiiiiiiiiieee et a e e e e e e e 1
PartNo.72020 Genie TMZ-34/19 1-5
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Notes
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Section Two

Base
Components
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Section 2 « Base Components December 2004

Figure 2-A
Base - ANSI and CSA Models (all serial numbers)
Base - CEModels (beforeserial number T3400-100)

© @@@%%@
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December 2004 Section 2 « Base Components
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REV D FIGURE 2-A
Index Part No. Description Quantity This Figure
— 76518 Service Kit - Standard Tongue Assembly (includes 1 each index numbers 28,

30 and 31 and 2 each index numbers 6, 7 and 29) ..........ocooiiiiiiiiiiiiiiieee e —
— 76519 Service Kit - Combination Tongue Assembly

(includes index numbers 28, 30 and 31 and 2 each index numbers 6, 7 and 29) ........ —
1 72032 Tongue Handle Assembly (includes plastic covers) (ANSI and CSA models) ............. 1
— 44733 Cover - Handle, PIASHIC ...t —
2 Ref. Hitch Assembly (refer to Figure 2-E 0 2-G) ........oooieeeccciiiiiiieiieeeeeeee e e e —
3 49383 Screw - HHC, M12 x 1.75 X 120 MM, GR 8.8 .....ccoiiiiiiiieeee e 2
4 49366 N 10 N Y o Yo S 1Y RSP 4
5 25548 Screw - HHC, M10 X 1.5 X 40 MM, GR 8.8 ...oeiiiiiiiiiiiiie e 4
6 22699 WaASKEE - FIAL, ML ...ttt et e e e e e e e e e e e e e e e e e aaannaee 8
7 22736 AN L VY7 T Yo G B SRR 8
8 41807 Wear Pad, 3.25x 1 X 0.5inch (8.26 X 2.54 X 1.27 CM) ..eevviiiiiiiiiiiaaaeaaaieeiee s 2
9 46715 Safety Chain (inClUAES NOOK) ........uuuiiiiiiiiiiiiiiiieee e e e 2
10 55043 Screw - HHC, M10 X 1.5 X 120 MM, GR 8.8 ....oiiiiiiiiiiiieiiie e 1
11 49401 Screw - HHC, M8 x 1.25 x 100 mm, GR 8.8 (CSA MOodelS) .......cooviiiiiiiiiiiiiieeeieeeeeeen 4
12 25368 Nut - Nylock, M8 (ANSI, CE MOEIS) ....cccvvviieieeeeee e 4
— 25368 Nut - Nylock, M8 (CSA MOEIS) ....covvieeiiiieee e e e 8
13 49417 Screw - PHM, M5 X 0.8 X 16 MM, GR 4.8 ... iiiiiie ettt e 4
14 27082 Nut - Nylock, M5 (ANSI, CE MOEIS) ....ccevvvieeieeeeeei e 4
— 27082 Nut - Nylock, M5 (CSA MOEIS) ....coeviieiiiieee e 8
15 52135 Marker Light Assembly with Bulb (ANSI, CE models) ..., 2
— 65206 LeNS - MArKEr LIGRNT ...ttt ettt et e e e e e e e e e e e e e enaeeeees —
— 65231 210 T AT L PRSP UPPPRR —
15 52135 Marker Light Assembly with Bulb (CSA MOdelS) ...t 4
— 65206 LeNS - MArKEr LIGRNT ...ttt ettt et e e e e e e e e e e e e ennaeeees —
— 65231 210 T AT L PRSP UPPPRR —
— 76398 Kit - Side Marker Light, Complete (CSA MOAEIS) ........uuuiuiiiiiiiiiiiiiiiiieaaee e —
16 49400 Screw - HHC, M16 X 2 X 220 MM, GR 8.8 ....oiiiiiiiiiiiiieeeeee e 2

This parts list continues. Please turn the page.
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FIGURE 2-A REV D
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December 2004 Section 2 « Base Components
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REV D FIGURE 2-A
Index Part No. Description Quantity This Figure
17 49414 WaSher - FeNAEr, MLB ...ttt e e 4
18 49362 I T L Y7 Yo S B SRR 2
19 55018 Power Cord - United Kingdom, 250V AC, 13A (SNOWN) .......cuutiiiiiiiiiiiiiiiiiiaaeeeeeeeeeeeen 1
— 55021 Power Cord - United States and Canada, 125V AC, 13A ... —
— 55019 Power Cord - Continental Europe, 250V AC, 10A .......uuiiiiiiiiiiiiieieaaae e —
— 55020 Power Cord - England, 240V AC, 16A ... ..ottt —
— 55033 Power Cord - Italy, 250V AC, L0A ...t e e —
— 55034 Power Cord - Japan, 125V AC, 15A ...ttt —
— 55035 Power Cord - Israel, 250V AC, 10A ...ttt —
— 55036 Power Cord - India, 250V AC, 10A ...ttt a e —
— 55037 Power Cord - Denmark, 250V AC, 10A ...ttt —
— 55038 Power Cord - Australia, 250V AC, 10A .. ..ottt —
— 55039 Power Cord - Switzerland, 250V AC, 10A ... ..ot —
20 65308 Power Cord - United Kingdom, 125V AC, 13A .. ..ttt 1
21 49374 Screw - PHM, M3 x 0.5 x 10 mm, GR 4.8 (United Kingdom) ...........cccccccviviviiiireneennnn. 4
— 49374 Screw - PHM, M3 x 0.5 x 10 mm, GR 4.8 (ANSI, CE and CSA models) .................... 2
22 49368 Nut - Nylock, M3 (ANSI, CE and CSA models) (ShOWN) .........ueveevivieiiiiieeeieiiicccns 2
— 49368 Nut - Nylock, M3 (United Kingdom) .........ccooeriiiiiiie e e e e e e 4
23 55010 (o Tot S @70 o] 1 [=Tox (o ] SR PP PUUPPTRPTT 1
24 46440 CoNNECLOr - IEC 320 INIET.....ccoiieieiiei ettt 1
— 46441 Pin - Connector, IEC 320 INIEL ......ocvviieiiiie e —
— 55024 Wire Harness - Power to Platform, Base to Platform (CE models) ................ccoeenns —
25 49375 Screw - HHC, M6 X 1 X 16 MM, GR 8.8 .....cuiiiiiiiiii i 2
26 49364 T L N Y7 o Tt 1 SRR 2
27 72071 Power Inlet Housing Assembly with Decal (United Kingdom only,

two connector openings) (decals are listed in section one) (Shown) ..............eeveeeeeeenenn. 1
— 72072 Power Inlet Housing Assembly with Decal (ANSI and CSA models,

one connector opening) (decals are listed in SECION ONE) .......cccciviiiiiiiiiiiiiieaeeeee —
— 72073 Power Inlet Housing Assembly with Decal (CE models, one connector opening)

(decals are listed in SECHION ONE) .....ciiiiiiiieei ettt e e e
28 76042 Grommet - Rubber 0.625 x 0.188 x 0.875 inch (1.588 x 0.478 x 2.223 cm)

(after serial NUMDBDEr T3402-260) .....cceuiiiiiiiieiaaaee e e e e e e e e e e e e e e 1
29 27034 Screw - HHC, M10 x 1.5 x 25 mm, GR 8.8 (after serial number T3402-260) ................ 2
30 85297 Brake Tube Holder Assembly (after serial number T3402-260)

(includes 1 INAeX NUMDBDET 28) .....euiiiiiiiiiiiiieaee e a e e e e e 1

This parts list continues. Please turn the page.
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REV D FIGURE 2-A
Index Part No. Description Quantity This Figure
31 72030 Tongue Assembly with Decal (models with hydraulic brakes and standard hitch)

(includes index numbers 5 and 8, and 4 each of index number 6 and 7)

(decals are listed in SECHON ONE) ....cooiiiiiiiiiiee et 1
— 65322 Tongue Assembly with Decal (models with hydraulic brakes and combination hitch)

(includes 4 each of index numbers 5, 6 and 7, and index number 8)

(decals are listed in SECHON ONE) ....cooiiiiiiii e —
— 72031 Tongue Assembly with Decal (CE models with mechanical brakes)

(includes 4 each of index numbers 5, 6 and 7, and index number 8)

(decals are listed in SECHON ONE) ....cooiiiiiiii e —
32 49402 Screw - HHC, M12 X 1.75 X220 MM, GR 8.8 ......oviiiiiiiiiie e 1
33 49410 WASHET - FIAL, ML2 ..ottt st e et e e sbe e e sabee e e 2
34 40624 Wheel and Tire Assembly - Pneumatic, 10 iNChES .........eevvviiiiiiiiiieeeei s 2
— 52133 Tireand TUDE 4.00/3.50 ......uvvieiirieeiiieie et —
35 49382 Screw - HHC, M12 X 1.75 X 70 MM, GR 8.8 ......ooiiiiiiiieec e 1
36 44653 Mount - Wheel, TONQUE JACK .....eeiiiiiiiiiiiiieee ettt 1
37 43469 1010 [0 1= - T S 1
— 52289 Snap Ring - External, 2.32inChes (5.89 CM) ....ccooeiiiiiiiiiec e —
38 43456 Clamp, BOOMHOIA-QOWN ...ttt a e 1
39 49379 Screw - HHC, M8 X 1.25 X 25 MM, GR 8.8 ... .oiiiiiiiiiiieee e 4
40 76401 Bracket - Marker Light Mount (CSA MOAEIS) .....ccooiiiiiiiiiieeee e 2
41 76402 Screw - PHM, M5 x 0.8 X 20 MM (CSA MOEIS) ..ccooeiiiiiiicieeeer e 4
42 24647 Grommet - Rubber, 0.3751.D.x0.788 O.D inch (9.51.D.x20 O.D. mm) ............cc.... 1
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Figure 2-B

Base - CE Models (after serial number T3400-099)
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REV A FIGURE 2-B
Index Part No.  Description Quantity This Figure
1 67890 Spacer - MechaniCal HItCN ............uuiiiiiiiii e 2
2 59581 Screw - HHC, M16 X 2 X 150 MM, GR 8.8 ......coiiiiiiiiiiiie et 2
3 67891 Bushing - Mechanical HItCh ... 4
4 49362 NUL = NYIOCK, ML ...ttt e et e e sibe e e e sannee e 4
5 49379 Screw - HHC, M8 X 1.25 X 25 MM, GR 8.8 ... .ooriiiiiiieiee e 4
6 25368 N L N Y o Tt 1 SRR 4
7 43456 (O F=Taa] o T8 2ToTo] g1 o] (o Ko 0111/ o 1R 1
8 25548 Screw - HHC, M10 X 1.5 X 40 MM, GR 8.8 ... .oiriiiiiiiiiee e 4
9 22699 WASHET - FIAt, ML0 ....ooiiiiiiiieie e 10
10 22736 N LU LA Y7 T Yo G B S 10
11 41807 Wear Pad, 3.25x 1 X 0.5inch (8.26 X 2.54 X 1.27 CM) ..eeviiiiiiiiiiiiaaaaaaaiaeeeeeiiiiies 2
12 72106 Alignment Bracket Assembly (includes 2 index number 11,

4 each index numbers 4, 9 and 10, and 1 index number 12) ...........cccccviiiiiieeiiiannennnnnn. 1
13 67913 Screw - HHC, M10 X 1.5 X110 mm, GR 8.8 ......ooiiiiiiiiieec e 2
14 67897 Clamp - Rubber Cushioned, 0.406 inch (1.03CM) ....ccoooeiiiiiiiieerereee e 2
15 49417 Screw - PHM, M5 X 0.8 X16 MM, GR 4.8 .......oiiiiiiiiieeee e 4
16 27082 N T L N Y o T 1 R 4
17 67875 Marker Light With BUID .........uuiiiiiiiieieeecce e 2
— 72107 Lens - Marker Light ASSEMDIY ....eeveiiiiiiiiiceee e —
— 72108 BUID, 12V DC ...ttt —
18 49400 Screw - HHC, M16 X 2 X 220 MM, GR 8.8 .. ..oiiiiiiiiiiiiie ettt 2
19 49414 Washer-Fender, MLA ...ttt e e e e 4
20 55018 Power Cord - United Kingdom & Ireland, 250V AC, 13A (Shown) ........ccciiiiiiannnnnnn. 1
— 55019 Power Cord - Continental Europe, 250V AC, 10A .......uuiiiiiiiiieiiieiiaaae e —
— 55020 Power Cord - England, 240V AC, 16A ... ..ottt —
— 55033 Power Cord - Italy, 250V AC, 10A ...ttt a e —
— 55036 Power Cord - India, 250V AC, 10A ...ttt a e —
— 55037 Power Cord - Denmark, 250V AC, 10A ...ttt —
— 55038 Power Cord - Australia, 250V AC, 10A ... ..ottt —
— 55039 Power Cord - Switzerland, 250V AC, 10A ... ..ottt —
21 65308 Power Cord - United Kingdom, 125V AC, 13A ...ttt 1
22 49374 Screw - PHM, M3 x 0.5 x 10 mm, GR 4.8 (United Kingdom models).................ccee... 4
— 49374 Screw - PHM, M3 X 0.5 X210 MM, GR 4.8 ... 2
This parts list continues. Please turn the page.
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REV A

Index Part No.

23

24
25

26
27
28

29
30
31
32
33
34
35
36

36

37
38
39
40
41
42
43
44

49368
49368

55010

46440
46441
55024

49375
49364
72071

72073

67896
67892
72102
72103
49402
49410
49366

40624
52133

76571
76573

49382
44653
72104
72105
67894
67902
55061
Ref.

Section 2 « Base Components

FIGURE 2-B
Description Quantity This Figure
Nut - Nylock, M3 (United Kingdom MOdElS) .........cooocuriiiiiiiiiiiiiiieeeieeee e 4
NUL = NYIOCK, M3 .. e e e e e e e e e e e e e e e e e e e e e s 2
LOCK = CONMNECTON .....viiiieeee ittt e e et e e e s e anb e e e e e s s anrbneeeeeeaanes 2*
ConNECtOr - IEC 320 INIET......oeiiieeee ettt 2*
Pin - Connector, IEC 320 INIET ........oocuiiiiiie e —
Wire Harness - Power to Platform, Base to Platform ............ccccccviiiiiiiiiiiiiine e —
Screw - HHC, M6 X 1 X 16 MM, GR 8.8 .....cooiiiiiiiiiiiiiii e 2
N L N Y7 o T 1 SR 2
Power Inlet Housing Assembly with Decal (United Kingdom only,
two connector openings) (decals are listed in section one) (Shown) .........ccccvvvveveeeeenen.. 1
Power Inlet Housing Assembly with Decal (CE models, one connector opening)
(decals are listed in SECHON ONE) ...cvvvveeeieee e e e —
Screw - HHC, M10 X 1.5X 100 MM, GR 8.8 .....ccoviiiiiiiiiiiiiiie e 4
Plate - JACK SUPPOIT ...ttt e e e e e e e e e e aaaaaaaeaeeaaas 1
Tongue Assembly with Decal (decals are listed in Section ONe) ..........cccceuvveeeeeeeeeenenn. 1
Plate - TONQUE JACK IMOUNT ......uuiiiiiiiiiiiiiie ettt 1
Screw - HHC, M12 x 1.75 X220 mm, GR 8.8 .....cccoiiiiiiii e 1
WASHET - FIAt, ML2 ...ttt 2
AN T L VY7 T Yo < SRR 2
Wheel and Tire Assembly - Pneumatic, 10 inches (before serial number T3402-399) .. 2
Tireand TUDE, 4.00/3.50 ......ovviiiiiieeiiei et —
Wheel and Tire Assembly - Pneumatic, 10 inches (after serial number T3402-400)..... 2
Tireand Tube, 4.10/3.50-4 .....cooiiiiiiiiee ittt —
Screw - HHC, M12 X 1.75 X 70 MM, GR 8.8 ......ooiiiiiiiiee e 1
Mount - Wheel, TONQUE JACK ....vvveiiiiiiiiiiiec e e e 1
NULE = LOCK, 172 =13 .ottt ettt ettt st e et e e sae e e sreeeeeas 1
SPACETr - TONQUE JACK ...t a e e e e e e e e e 1
TONQUE JACK ..ttt e e e eeaaeas 1
Clamp - Rubber Cushioned, 0.751Inch (19.05mMM) .....cooiiiiiiiiiiiiiiieiiieeee e 1
Bracket - Trailer Wiring STOFagE ........ooueiiiiiiiiiiii ittt a e e 1
Hitch Assembly (refer to Figure 2-F) ..., —

*Quantity listed may not reflect specific model configuration requirements.
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Figure 2-C

Axle and Hub - ANSI and CSA Models
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Section 2 « Base Components

REV A FIGURE 2-C
Index Part No. Description Quantity This Figure
1 76373 U-BOIt, ML X 2 ettt ettt et e e et e e e e e e e e e aaaaaaaaaas 2
2 67723 Washer - Flat, Hardened, M14 ... 32
3 49367 NUL = NYIOCK, MLA ..ottt et a e e e e e e ebeees 16
4 76369 WEIAMENT - GUSSEL ..ottt s e 1
5 60868 Screw - HHC, M12 X 1.75 X 45 MM ....oeiiiiiiieiiiiieeee e 8
6 67722 Washer - Flat, Hardened, M12 ...ttt 16
7 49366 N T L VY7 T Yo G SRR 8
8 49375 Screw - HHC, M6 X 1 X 16 MM, GR 8.8 ....eueeiiii e 2
9 49364 T L N Y o T 1 SRR 2
10 16073 Clamp - Rubber Cushioned, 5/8INCh ............ccceiiiiiiiiiie e 2
11 76389 Stiffener - AXIE MOUNT ... e e e e e e e e 2
12 76360 PlAte - AXIE SPACET ...ttt e e e e et a e aaaaaaaaaaaaaan 1
13 76356 Axle Assembly with Brakes (Brakes are shown in Figure 2-3) .........cccoooiiiiiiiiiiinennen. 1
14 80277 Fender Assembly with Decal (decals are listed in Section ONe) ..........ccceeeeevveviiiicnnnnns 2
15 46717 NUL - LUG, 12-20 UNF L.ttt et e e sbae e s sataee s 10
16 76322 Tire and Wheel ASSEMDIY ... e e e e e e e e 2
— 80270 WHEEI, 1A INCRES ..o —
— 80271 Tire - ST195/75, D14 inches, Load RANGE D ....eevvvvveviiiiieeeeeeeee e —
17 55029 Screw - BHSC, M10 X 1.5 X 25 MM coiiiiiiiiiiii et 16
18 22736 NUL = NYIOCK, MLO ...ttt ettt e e e e e e e e e e e e e e e e s e ennebeees 22
19 76324 Weldment - Fender Mount, Ground Controls Side (Shown) .........cccccvveeeiiiiiiiiccciiiinee, 1
— 76325 Weldment - Fender Mount, POWer Unit SIde ...........ocoviiiiiiiiiieeeeeeee e —
20 34265 Screw - HHC, M14 x 2 X 55 MM, GR 8.8 ... 4
21 27034 Screw - HHC, M10 X 1.5 X 25 mm, GR 8.8 ......oiiiiiiiiieieee e 6
PartNo. 72020 GenieTMZ-34/19 2-13
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Index Part No.

| g A W N BB

© 00 N O

10
11
12

13
14

15
16
17
18
19

20
21
22

85301

85302

76373
67723
49367
76369

59971
67418

67722
49366
49375
49364
16073
76389

59717
59717

76404
7265

67958
67962
80286
55140

55087
65333
65334

67959
55029
22736

Section 2 « Base Components

FIGURE 2-D

Description Quantity This Figure

Fender Assembly with Decals (Italian models) (includes index numbers 15 and 20,

2 each index number 16 and 8 each index number 14)

(decals are listed in SECHON ONE) ....cooiiiiiiii e —
Fender Assembly with Decals (Dutch models) (includes index numbers 15 and 20,

2 each index number 16 and 8 each index humber 26)

(decals are listed in SECHON ONE) ....uvviiiiiiiiiiiieee et —
U-BOIt, IMLA X 2 .ttt ettt 2
Washer - Flat, Hardened, M14 ... 16
N LU L Y7 T Yo G S 10
WEIAMENE - GUSSEL ...ttt e e e e e s e e e e nneeas 1
Screw - HHC, M12 x 1.75 x 80 mm (before serial number T3400-244) .........cc........... 10
Screw - HHC, M12 x 1.75 x 60 mm (after serial number T3400-243) .......ccccevveeeeeeennn. —
Washer - Flat, Hardened, M12 ... 26
N T LA Y7 T Yo G 12
Screw - HHC, M6 X 1 X 16 MM, GR 8.8 ..o 2
NUL = NYIOCK, IMB ... r e e e e e e e e e aaeaeeeeeaeenenan 2
Clamp - Rubber Cushioned, 5/8INCh ...........ccoiiiiiiii e 2
Stiffener - AXIE MOUNT .......cooiiiiiiei e e e e e 2
Plate - Mechanical Axle Spacer (before serial number T3400-243) ......cccoovvveeeeenannnnnnn. 6
Plate - Mechanical Axle Spacer (after serial number T3400-244) .......cccoevvevieiieeinnnnnnnn. 2
Axle Assembly with Brakes (Brakes are shown in Figure 2-K) .........ccccoooiiiiiiiiiiiiinnnns 1
Rivet - Steel, 0.25 x 0.375 inch (0.63 x 0.95 cm) (Italian models) ...........cccccceeiiiinnes 8
Reflector - Red (Italian and Dutch models) ... 2
Bracket, Reflector mount (Italian and Dutch models) ........cccccocvviiiiiiiiiiiiiieeeeeeee, 4
Fender Weldment with Decal (decals are listed in Section ONe) ..........ccccoeeeeveiiiiiiinnns 2
Bolt - Lug, M12 X 1.75 X 20 IMIM ccetiiiiiiieeeeee ettt e et e e e e e e e e e e e e e e e e s eeeneeeees 10
Tire and Wheel Assembly (CE MOdEIS) ........uuieiiiiiiiiiiiiii e 2
WheEEl, I5INCRES ...oeiiiieie e —
Tire - L95/B5R15, OLT ..oiiiiieiiiieitiee ittt ettt ettt ettt e ste e e bt e e sbe e e ebeeebeeaneeasaeeaneeeas —
Reflector - White (Italian and Dutch models) ..., 2
Screw - BHSC, M10 X 1.5 X 25 MM ..oiiiiiiiiiiiiiie e 16
NUL = NYIOCK, MLO ...ttt et et e e e e e e e e e e e e e e e e e e e 2

This parts list continues. Please turn the page.
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Section 2 « Base Components

REV C FIGURE 2-D
Index Part No. Description Quantity This Figure
23 76333 Weldment - Axle Mounting Bracket, Ground Controls Side (shown) .............ccccuvveeeeeee. 1
— 76334 Weldment - Axle Mounting Bracket, Power Unit Side ..........cccccoiiiiies —
24 27034 Screw - HHC, M10 X 1.5 X 25 MM, GR 8.8 ....itiiiiiiiiiiiiiieee sttt a e 6
25 34265 Screw - HHC, M14 X 2 X 55 MM, GR 8.8 .....coiiiiiiiiie ettt 6
26 7256 Screw - HHC, 5/16 -18 x 6 inches, GR 2 (Dutch models) ..........ccccccovvvveeiiiieeiiie e, 8
PartNo.72020 Genie TMZ-34/19 2-17
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Figure 2-E

Hitch Assembly - ANSI and CSA Models

REV B
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REV B

Section 2 « Base Components

FIGURE 2-E

The components for this hitch are not available individually. They are available by purchasing any of the
kits listed below. Please use the list at the bottom to identify the components that are included in each Kkit.

Index Part No.

44651
52143

52144

52145
52146

52147

52148

52149

52150

52151

Description

Quantity This Figure

Hitch ASSEMDIY - COMPIELE ....eveiiiiiiiiiiiee e —

Shock Absorber Replacement Kit

(includes item numbers 6, 16, 17, 18 and 23) ..........ccoeeccirirriiriiieieeer e e e e e e —

Master Cylinder Push Rod Kit

(includes item numbers 6, 8, 9, 12, 19, 20, 21, 22 and 25)

Cap (includes itemM NUMDET 11) ......uuiiiiiiiiiiiieiii et e e e e e e e e e e e e e —

Master Cylinder Replacement Kit

(includesitem numbers 12,19 and 20) .......c.coooiiiiiiieciiiieeere e e e e e

Shoulder Bolt Replacement Kit

(includes item numbers 1, 2, 6, 24, 26 and 27) ....cccccuuiimiiiiiiiiieeee e

Release Handle ReplacementKit

(includes item numbers 3,4, 5,6, 7aNnd 10) ........ccoeeciiiniiiiiiiiier e —

Stop and Spring Assembly Replacement Kit

(includes item numbers 13, 14, 15, 16, 17 and 18) ..........uuuueiiiiiiiiiiiiaaiaaeaeee e —

Push Rod Assembly Replacement Kit

(includes item numbers 6, 8, 9, 12, 19, 22 aNd 25) ........uurririrmiiiiiririeeeeeeeee e see s eeseennnns

Boot Replacement Kit (includes item nUMDBEr 21) .........uvviiiiiieiiiiiiieieeee e —

Use this list to identify the components in Figure 2-E

Item Description

1

© 00N O WN

Pl
w N PO

Shoulder Bolt
Washer

Release Handle Clip

Shoulder Bolt
Washer

Nut

Shoulder Bolt
Hook

Cable

Latch

Cap

Screw

Stop

Includedin Kit Number Item Description
52147 14  Screw
52147 15  Nut
52148 16  Nut
52148 17 Washer
52148 18  Spacer
52143, 52144, 52147, 52148 and 52150 19 Gasket
52148 20 Reservoir
52144 and 52150 21 Boot
52144 and 52150 22 RodSleeve
52148 23 Shock Absorber
52145 24 Bushing
52144,52146 and 52150 25 PushRod
52149 26  Spacer

27  Washer

Included in KitNumber
52149

52149

52143 and 52149
52143 and 52149
52143 and 52149
52144, 52146 and 52150
52144 and 52146
52144 and 52151
52144 and 52150
52143

52147

52144 and 52150
52147

52147

PartNo.72020
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Figure 2-F

Hitch Assembly - CE Models

REV A
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REV A FIGURE 2-F
Index Part No. Description Quantity This Figure
— 55053 Mechanical Hitch Assembly - Complete ... —
1 65349 Screw - Threaded, HHC, M10 X 1.5 X 20 MM, GR 8.8 ...ttt 1
2 65350 Screw with Threaded Pin, M12 x 1.75 x 80 mm (includes index number 1) ................. 1
3 65352 WASHET - FIAt, ML2 ...ttt 1
4 65341 Cable, Break-away (includes eye and Snap ring) .......ccoooveviieiccveninminenneenreeeeeeeeeeeeeeeen 1
5 65340 Brake Lever Assembly (includes indeX NUMDBEr 4) .......ccccuvuviviiiiiiiiiienieeeeee e 1
6 65351 Screw - HHC, M12 X 1.75 X 25 MM ....oiiiiiiiieiiieeeeee e 1
7 65355 WaASHEr - LOCK, ML2 ...ttt e 1
8 65353 [ [0 1S oo SRR 1
9 65401 NUL - BEVEIE, IML2 ...ttt e e e e e e e e e e e e e e e e e e e aas 3
10 65354 WaASHET - DISK, ML2 ..ottt 1
11 65344 ZEIK = GIBASE ...ceeeeteet e ettt e et e e e e e e e e e e e e e e e e e e nb bbb ettt areeeaaes 2
12 13469 Cable Tie, 11.3751INChES (29 €M) ..utriiiiiiiiiiiieiie et e e e e 1
13 65339 BOOt - SNAFT ... e 1
14 49382 Screw - HHC, M12 X .75 X 70 MM, GR 8.8 ......ooriiiiiiieee e 1
15 65400 WASHET - FIAt, ML2 ...ttt 2
16 65338 @0 T T SRR 1
17 59971 Screw - HHC, M12 X 1.75 X 80 MM .....cviiiiiiiiiiiiiiee e 1
18 65346 COVEN - PIOTECTIVE ...ttt ettt e s e 1
19 65342 Internal Lever Assembly with Hardware (includes clevis, pin and cotter pin) ............... 1
20 65343 Bearing - SNAft ... 2
21 65345 Y (o] o1 24 o T PP PUPPTTRPTP 1
22 65336 S -1 PP PPUPPPRPPT 1
23 65337 ShOCKADSOIDET ... 1
24 65402 NUL - HHGC, IMLO et e ettt e e e e e e e e e e eennbean s 2
25 65347 Bracket - SNOCK ADSOIDET ......uuiiiiiiiiiiiiiee et a e 1
26 65403 WaASHhEr - WaVY, MLO ....oooiiiiiiiiiiiie e e e e e e e e e e e e e e s s e s s se s sennnnrnne 1
27 65348 SPIING SIBEVE ..o e e e e e e e e e e e e e e s e e s e e e e e raaaaaaaaaaaas 1
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Figure 2-G
Hitch Options - ANSI and CSA Models REVD
(beforeserialnumber T3402-199)
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Section 2 « Base Components

REV D FIGURE 2-G
Index Part No. Description Quantity This Figure
— 59582 Hitch Assembly (includes index numbers 1 through 18, 20 through 25, 32 and 33) ..... 1
— 62769 Kit - Emergency Lever Replacement (includes index numbers 10, 13 and 15) ............ —
— 62770 Kit - Cast Master Cylinder REPAIN .........cooiiiiiiiiiietie et —
— 97453 Kit - Plastic Master Cylinder REPAIN .........oooi ittt —
— 62771 Kit - COUPIEI REPAIN ...ttt e e e e e e e e e e e e neaees —
1 62765 Pin - Damper, FIONt SNOCK ......uuiiiiiiiiiiiiiiieeee e r e e e e e e e e e e 1
2 62866 Pin - Cotter, 1.5 x 0.156 inch (3.8 X 0.39 CM) ...ccoiiiiiiiiiiieeeeee e 3
3 62766 Channel-Coupler MOUNTING .......uuuiiriieiiiiiiieee e e e e e e e e e e e eaeaaaaeees 1
4 62863 Screw - HHC, 5/16 -18 X 0.51NCh, GR 5 ...c.uiiiiiiiiie et 2
5 62864 Washer - Lock, External Tooth, 5/16 iNCH ........c.cooiiiiiiiiiie e 4
6 62865 PiN - ROIEE, OULET ...ttt 1
7 62867 Pin - ROIEI, INNET . e st e e e e 1
8 62868 ROMEE e 1
9 62869 COVET - ROHET ...t e e 1
10 62870 Cable Assembly (iNClUAES NOOKS) .......uuuiiiiiiiiiiiiiiecee e 1
— 62772 Hook - Cable Assembly (2 each required) .........cccccuvrriiiiiiiiiiiee e —
11 62871 Screw - HHC, 5/16 -18 X 0.63 INCH, GR 5.....oiiiiiiieieee e e 2
12 62872 LEVEIGUIAE ....eiiiiieiiiiee ettt e e et e e e e et e e e e e st be e e e e e e e nnnes 1
13 62873 Lever SPriNg - EMEIGENCY ....uuuuiiieiiiiiiieieeeee e e e e e e e e e e e e e e e e e s e e s s e e nnnnnes 1
14 62874 Cap - MASLEr CYINUEL ... e e e e e e e e e e e e e e as 1
— 62773 O-RiNG, MASLEI CYINUET ......uuiiiiiiiiiieiiee it a e e e e —
15 62877 EMEIGENCY LEVET ...ttt e s e e e e e e e e e e e et e e s e e e e e e e eeeeeennnnnn e e eeeeas 1
16 62875 Screw - HHC, 1/4 -20 X 0.751INCh, GR 5 ....ooiiiiiiiiie et 4
17 62876 Washer - Lock, Internal Tooth, /4 inCh ..o, 4
18 62878 COVET - ACTUBLON CASE ...eeeiieiiiriiiiee e et e e e e e e st e e e s e e e e e sn e e e e e s nnnneeeee e 1
19 67304 Brake Ling, 148 iNCheS (3.8 M) ..euuiiiiiiiiiiiiiiie e 1
20 62760 F o (L= 0] O 1 PR PRRR 1
This parts list continues. Please turn the page.
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REV D FIGURE 2-G
Index Part No. Description Quantity This Figure
21 62762 Gasket - Cast MaSter CYIINUET ........uuuiiiiiiiiiiiei e a e 1
— 75871 Gasket - Plastic Master CYNNAEN ..........ueiiiiiiiiiiiaaaa et —
22 62761 Connector - Orifice, 0.0181INCN (0.46 MM) .....ooviiiiiieiiiie e 1
23 97454 Cast Master Cylinder with Gasket (includes index number 21) ...........cccccvvveiiiiinnennenn. 1
— 75873 Plastic Master Cylinder with Gasket (includes index number 21) ..........ccoooiiiiiiiinnne —
24 62879 LU T o o XY= o 1] o] R 1
25 62767 Glide BULtON - NYIALION ......ccoiiiciieee e s e e e e e e e e e e aeeeeeeas 10
26 72032 Tongue Handle Assembly (includes plastic COVErS) .........oooiiiiiiiiiiiiiiiiiiiiieieeeee e 1
— 44733 Cover - HANAIE, PIASTIC .....cccoiiiiiiiiiie ittt —
27 49366 AN T L Y7 T Yo G SRR 3
28 49410 WaASKEE - FIAL, IML2 .ottt et e e e e e e e e e e e e e baneaee 6
29 49383 Screw - HHC, M12 X 1.75 X 120 MM, GR 8.8 ......ooviiiiieieee e 3
30 24647 Grommet - Rubber, 0.3751.D. x 0.788 O.D. inch (9.525 I.D. x 20.015 O.D. mm) ....... 1
31 Ref. Tongue Assembly (refer to FIQUIe 2-A) .......uuuiieiiiiiieeieeeeeeee e —
32 62763 ROIIEr - Brake ACTUBLON .......eviiiiiieiieiee ettt e e 2
33 62764 DAMPET = SNOCK ...ttt e e e e e e e e e e e e e e e e e e 1
34 59711 Screw - HHC, M16 X 2 X 110 MM, GR 8.8 ......iiiiiiiieee e 6
35 49362 NUL = NYIOCK, MLB ...ttt e e e e e e e e e e e e e e eaaeneees 10
36 59752 Coupler - Lever Lock, 2 5/16 INChES (5.9 CM) ...eiiiviiiiiiee e 1
— 67229 Coupler - Lever Lock, 2iNChes (5.1 CM) covvviiiieeee et e e —
37 59720 CoUpler - PINtle RING ..cooo ittt e e e e e e e e aaaaeaas 1
— 67232 Coupler - Pintle RiNg, CE, B5 MM ...t —
38 67230 Coupler - Bulldog, 2 iNCheS (5.1 CM) ...uutiiiiiiiiiiiiiiieeie e 1
— 67231 Coupler - Bulldog, 2 5/16 INChES (5.9 CM) ...ccuvvviiiiiii e —
39 59969 Screw - HHC, M16 X 2 X 30 MM, GR 8.8 ..o 4
40 59753 (07001 o] =] A O [ PP PPPPRUPRTI 1
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REV A

Index Part No.

I (o] ~ » (€3] £ w N [

©

14
15
16
17
18
19
20

59582
62769
62770
62771

62765
62866
62766
97455
97456
97457
75866

62870
62772

62871
62864
62872
62873

62874
62773

62877
75868
75869
97458
75871
75873
67304

Section 2 « Base Components

FIGURE 2-G.1
Description Quantity This Figure
Hitch Assembly (includes index numbers 1 through 19, 21 through 24, and 31) .......... 1
Kit - Emergency Lever Replacement (includes index numbers 8,12 and 14) ............. —
Kit - Master Cylinder Repair (ArUm) .........cooiuiiieeeiiiiiiieee et e e e —
Kit - COUPIEI REPAIN ...ttt e e e e e e e e e e e e e nnaees —
Pin - Damper, FIONt SNOCK ......uuuiiiiiiieiiiciiece e a e e e e e e e e e 1
Pin - Cotter, 1.5 x 0.156 inch (3.8 X 0.39 CM) ...ccoiiiiiiiiiieeeeee e 3
Channel-Coupler MOUNTING .......uuuiiiiieiiieiiiie e s s ss e e e e e e e e aaaaaeees 1
L0 0] 0= ] o = SRR 1
LOWET ST ...ttt e e e e e e e et e e e e e e st b e e e e e nnnee 1
[0 [ o= Lo = £ PR PT TR 2
CONNECHING PIN .eeiieiiie e s e e s e e e e s snnnreeeee s 1
Cable Assembly (iNClUAES NOOKS) .......uviiiiiiiiiiiiiiiecee e 1
Hook - Cable Assembly (2 each required) .........cccccuviiiiiiiiiiii e —
Screw - HHC, 5/16 -18 X 0.63INCh, GR 5......cuiiiiiiiiii e 2
Washer - Lock, External Tooth, 5/16 INCH ........c.coiiiiiiiiiiieiic e 2
LEVEI GUILE ...ttt ettt e e e s e e e e e e s e 1
Lever SPriNg - EMEIGENCY .......u i ittt e e e e e e e e e e 1
Cap - MaSter CYINUEL .....cooi i r e e e e e e e e aeaeeees 1
L@ R 1Yo 1Y o1y (=T 31 [T T [T S —
EMEIGENCY LEVET ...ttt e e e e e e e e e e e eeeeas 1
Screw - HHC, 1/4 -20 X 2.00iNCH, GRS ...c.iiiiiiiiiie et 4
Washer - Lock, Internal Tooth, /4 iNCh ..o 4
Actuator Case, 3 BOIt MOUNT .........c.uuiiiiiei it 1
(1= 1] Y TS (=T g @4 1 o 1= R 1
Master Cylinder with Gasket (includes index number 18) ...........ccviiiiiiiiiiiiiinnnnnnnnnn. 1
Brake Ling, 148 iNCheS (3.8 M) .ueuiiiiiiiiiiiiieiie e r e e e e e e e e 1

This parts list continues. Please turn the page.
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Section 2 « Base Components

REV A FIGURE 2-G.1
Index Part No. Description Quantity This Figure
21 62761 Connector, Orfice, .018INCheS (0.46 MM) ....coiiiiiiiiiiaii e 1
22 75872 NUt, HEX, 1/4 =20 INCRES ..ottt 4
23 75874 BOOt, CYNNUEI MASLET ......uiiiiiiiiiieiie ettt e e e e e e e e e e e e e e e s e e e e 1
24 62879 LU N o o XY= o 1] o ]| SR 1
25 72032 Tongue Handle Assembly (includes plastic COVErS) ..........ocovevviiviviiiiiiiieeeeeeeeee e 1
— 44733 Cover - HaNdI, PIASHIC .......ooiiiiiiiieie et —
26 49366 NUL = NYIOCK, ML2 ...t et e e e e e e e e e e e e e 3
27 49410 WASHET - FIAt, ML2 ...ttt 6
28 49383 Screw - HHC, M12 x 1.75x 120 mm, GR 8.8 ... ..o 3
29 24647 Grommet - Rubber, 0.3751.D. x0.788 O.D. inch (9.525 I.D. x 20.015 O.D. mm) ...... 1
30 Ref. Tongue Assembly (refer to FIQUIE 2-A) ........uuuuiieiiieeeeieeieeee e —
31 62764 DAMPET = SNOCK ...ttt ettt e e e e e e e e e e e e e e e e e 1
32 59711 Screw - HHC, M16 X 2 X 110 MM, GR 8.8 ......iiiiiiiiiee e 6
33 49362 NUL = NYIOCK, MLB ...ttt e e e e e e e e e e e e e e e eaaeeeees 10
34 59752 Coupler - Lever Lock, 2 5/16 INChES (5.9 CM) ...eeiiviieiiiee et 1
— 67229 Coupler - Lever Lock, 2IiNChes (5.1 CM) covvviiiieeeei et a e e e e —
35 59720 CoUpler - PINtle RING ..cooo ittt e e e e e e e e aaaaeaas 1
— 67232 Coupler - Pintle RiNg, CE, B5 MM ...t —
36 67230 Coupler - Bulldog, 2iNChes (5.1 CM) ...uuiiiiiiiiiiiieiiieeee e e e e e e e ae s 1
— 67231 Coupler - Bulldog, 2 5/16 INChES (5.9 CM) ...cvvviiiiiieeeciee e —
37 59969 Screw - HHC, M16 X 2 X 30 MM, GR 8.8 ....uiiiiiiiiiiee e 4
38 59753 (07001 o] =] A O [ PP PPPPRUPRTI 1
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Figure 2-H
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REV C FIGURE 2-H

Index Part No. Description Quantity This Figure
— 76347 Kit- Manual Outrigger Handle (before serial number T3400-031)

(includes index numbers 17, 19, 20 and 23) .......coooiiiiiiiiiiiiiiiiiieee et —
— 72064 Outrigger Assembly - Complete (before serial number T3402-271)

(includes index numbers 10 through 24) (decals are listed in Section One) ................ —
— 76522 Outrigger Assembly - Complete (after serial number T3402-270)

(includes index numbers 10 through 24) (decals are listed in Section One) ................ —
1 43442 BOIt - SNOUIAET ... 16
2 67551 Wear Pad - Base, 6.5 x 1.38 x0.375inch (16.5X3.5X1CM) ..ccoeeeiiriiiiiiiiiiiiiiiiies 1
3 25548 Screw - HHC, M10 X 1.5 X 40 MM, GR 8.8 ......ooiiiiiiiiiieec e 2
4 22699 WASHET - FIAt, MLO ...ooiiiiieiiiic ettt 2
5 22736 NUL = NYIOCK, IMLO ...ttt et e et e e e sibe e e e snbneeeas 2
6 44662 Snap Ring - External, 1inCh (2.54 CM) ..uuuuiiiiiiiiiiieeeeee e a e e 4
7 30748 Washer - Shim, 1.062 x 1.62 x 0.06 inch (2.7 X 4.11 X 0.15¢Cm) ......coooeeiiiiiiiiiiiiiinns 8
8 43440 Guide - Outrigger SWitch, RIGht SIE .......covviviieee e 4
9 72065 Outrigger Assembly with Decal and Bearings (before serial number T3402-271)

(includes two each index numbers 10 and 24) (decals are listed in Section One) ........ 4
— 76523 Outrigger Assembly with Decal and Bearings (after serial number T3402-270)

(includes two each index numbers 10 and 24) (decals are listed in Section One) ....... —
10 43468 Bearing, 2.5x2.75 X 0.75iINCh (6.4 X 7 X 1.9 CM) ...uuvirviiiiiiiiiiieeireere e e e e e e 4
11 59725 (oo X @ Ui T [ [T gl U] o] o= SR 4
12 59724 (0215 1] [0 [l =0 To] 10 - Lo RN PP PPPPRUPRT 4
13 43394 L {1 o R 4
14 69869 Pin - Screw Jack, Red HaNAIE ...t 4
— 52187 Pin - Screw Jack, Black Handle ... —
15 72111 Screw Jack Assembly (includes index numbers 11 through 14 and 16)...................... 4
— 76052 Screw Jack (includes index number 14 and handle) ............ccccvvveeiiieiiiiiieeceeeee e, —
— 69871 Handle AssemblywithRed Handle ... —
— 52134 Handle Assembly with Black HandIe ... —
16 44658 PN = LOCK .ttt bbb e e e e araee e 4
This parts list continues. Please turn the page.
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REV C FIGURE 2-H
Index Part No. Description Quantity This Figure
17 76359 Handle - Outrigger Latch (before serialnumber T3400-031) .......ccuvvvviiieeeeieieeaaeeenieae —
— 59881 Handle - Outrigger Latch (after serial number T3400-030) .......cuvviiiiiiiiiiiiiiaaiaaaaaeeeeeeenn 4
18 67779 Bearing - Flange, 0.3125 x 0.375 x 0.146 inch (7.937 x 9.53 x 3.708 mm)

(before serialNUMDBEr T3402-313)* ...occviiiieeee e e e e e e e e e e e e e e e e e 8
— 76514 Bearing, 0.375 x 0.4375 x 0.03 inch (0.953 x 1.111 x 0.076 cm)*

(after serial NUMBEr T3402-312) ...cciiiieee e e r e e e e e e e e e e e e s e s e e s snannnne —
19 44641 Spring - Outrigger Latch Handle (before serial number T3400-031) ......cceveveeieiieaannnnnnn. 8
— 67688 Spring - Outrigger Latch Handle (after serial number T3400-030) .......ceeeeeeieiiiiiennenannn. —
20 6054 Nut - Hex, 3/8 -24 (before serial number T3400-031) .........ccccvveeeeeeiiiiieeee e 4
— 22571 Nut - Hex, M8 (after serial number T3400-030) ........cccccecumrrmriiiiiiiieeere e e e e e e e 8
21 59882 Pin - Outrigger LatCh HANAIE ..........eveeiiiiiiiiiieceec e 4
22 67738 Wear Pad - Manual Outrigger, 2.93 x 1.36 x 0.25inch (7.4 x3.5x 0.6 cm) ................. 4
23 35712 Nut - Nylock, 3/8 -24 (before serial number T3400-031) ........cccoveeeviuieeeiiiieeeciiee e, 4
— 25368 Nut - Nylock, M8 (after serial number T3400-030) ........uuvrrimmiimiriririerieeeeeeeeeeeeessenennnnnns 8
24 36245 Bearing, 1 x 1.25 x 0.84inch (2.54 X 3.18 X 2.13 CM) ...evtttiiiiiiiiiiiiieieeae e 8
25 46426 Grommet, 0.5 X 0.38 INCH (1.3 X L CM) .evrrrririiiiiiiiieiieee e e e es s e e e e e e e e eae s 4
26 49368 NUL = NYIOCK, M3 ..t e e et e e e e e e e e e e e e e e s e e e 16
27 55050 WaShEr - FIAt, M3 ...t 16
28 49405 WASHET - LOCK, M3 ...ttt 16
29 49370 Screw - PHM, M3 X 0.5X20 MM, GR 4.8 ... 16
30 41855 YY1 (ol o Tl T (=14 (o od SO @ 104 o o -1 PSR 4
31 44666 SPring - GUIAE, OULTIGGET ...ttt ettt e et e e e et e e e e aaaaaaaaaeeaaas 8
32 43441 Guide - Switch, Outrigger, LEft SIdE ......uuuiiiiiiiiiiiieeee e 4
33 43476 Pin - Outrigger Pivot, 6.625 x 1 inch (16.83 X 2.54 CM) .......uutiiiiiiiiiiiiiiiiiieaeeeeeeeeeee 4
34 43460 Rod End, 0.375 X 2.251INChes (1 X 5.7 CM) ..ooiiiiiiiiie et 4
35 44064 Screw - HHC, M1I0 X 1.5 X 30 MM, GR 8.8 .....oriiiiiiiiiieee e 4
36 22700 WASNET - LOCK, ML0 ...ttt et e s e e e e 4
37 44723 Sy o F= o= a1 @ 104 T T 1= SRR 4

* TMZ-34/19 models from serial number T3402-271 to T3402-312 were built using two different bushings; a
serial number break is not available. Units with outrigger assembly 72064 and 72065, use bushing 67779.
Units with outrigger assembly 76522 and 76523 use bushing 76514.
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Index Part No.

| ) w N [

10
11
12
13
14
15
16
17
18
19
20
21

72066

36245
49375
49407

67933
67926
72097
72098

67377
72041

67445
72067

49387
22700
67388
67573
76355
67444
22736
49399
67586
59724
43394
67385
67382
67443

Section 2 « Base Components

FIGURE 2-1
Description Quantity This Figure
Outrigger Assembly - Complete (includes index numbers 1, 6 and
8 through 25, 26) (decals are listed in SECtiON ONE) ......cccuivviiiiiiiiiiieiieeee e —
Bearing, 1 x 1.25 x 0.84 inch (2.54 X 3.18 X 2.13 CM) ...vvvviiiiiiiiiieeeee e 24
Screw - HHC, M6 X 1 X 16 MM, GR 8.8 .....oooiiiiiiiiiiiie e 24
WASHET = LOCK, MB ...ttt 16
Cartridge - SOIEN0IA VAIVE ........uuiiiiiiiiiiiieeeee et eaaaae e 4
Coil - S0len0id VaIVe, 24V DC ......ccviiiiiieee ettt —
NUL - SOIENOIA VAIVE ..o —
Seal Kit - SOIEN0Id VAIVE ......ccvviiiiiieieee et —
(031 10Te (=T N @ 1115 o o =] S PUPPPTPPTT 4
Seal Kit - OUutrgger CYINAEN .........uuuiiiiiiiiiiiieeiee e —
Grommet - Rubber, 0.63 x0.25x 0.75inch (1.6 X 0.6 X 1.9 CM) ....cvvvvvveeiiiiieeeeeeeeennnn, 4
Outrigger Assembly with Decals (includes 2 each index number 1 and
1 each index number 6) (decals are listed in Section ONEe) .........cccvuviieieeiiieieeeennnis 4
Screw - HHC, M10 X 1.5 X 16 MM, GR 8.8 ... .oiriiiiiiiieee e 16
WASNET - LOCK, ML0 ...ttt et e e e e 16
Pin - Footpad, Outrigger, 4.55 X 0.75inch (11.6 X 1.9 CM) ...ccccviviiiiiieiiieeeeeee e 4
Plate - Pin Retainer, OULHGOET ....uuuiriieiiiiieieieeeee e e s e s e s st ee e e e e e e e e e e e e e e e e e anean 4
Bushing - Flange, 0.75x 0.875x 0.5iInch (1.9 X 2.2 X 1.3 CM) ..evviiiiiiiiiiiiiiiaaaaaaieenn, 8
Spring - Compression FOOA Pad .............uuiiiiiiiiiiiiiicc e 4
NUL = NYIOCK, MLO ...ttt et e e e e e e e e e e e e e e e e eaaeeeees 24
Screw - FHS, M10 X 1.5 X 25 mMm, GR 9.8 ... 20
[oTolior=To R @ 10| 1qTo (o [=] APPPPPPUUPPTRPTP 4
(£ 15 1] [0 [l =0 To] 10 T- Lo IR PP PPPPRRPTTI 4
({1 o R 4
POSE - FOOIPAA ...ttt et e e e e e e e e e e e e e e e e e 4
RVAYZ=] o L a1 T | o Yo 1 o - o OSSP 4
NUL = NYIOCK, M20 ...ttt e e e e e e e e e e e 4

This parts list continues. Please turn the page.
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Section 2 « Base Components

REV C FIGURE 2-1
Index Part No.  Description Quantity This Figure
22 67715 Limit Switch with Roller HEad ............uvvviiiiiiieece e 4
— 19491 Contact - LIMIt SWITCH .....eeeiiiiiiiiiiee e —
23 48040 Screw - HHC, M5 X 0.8 X40 MM, GR 8.8 .......oriiiiiiiiieeee e 8
24 27082 NUL = NYIOCK, M5 ...t e et e e e e e e e e e e e e e e 8
25 67913 Screw - HHC, M10 X 1.5 X110 mm, GR 8.8 ......ooviiiiiiiieei e 4
26 6097 Washer - Flat, 3/s inch (0.438 x 1 x 0.083 inch) (1.11 x 2.54 X 0.21 cM) .....c...cceuvne. 20
27 49388 Screw - HHC, M10 X 1.5 X 16 MM, GR 8.8 ..o 12
28 25284 Rod End, 0.375 X 2.251INChes (1 X 5.7 CM) ..coooiiiiieeeee e 12
29 67387 Pin - Outrigger Cylinder, 5.33 X 1inch (13.5X 2.54 CM) ....uviiiiiiiiiiiiiiiiiieaeeeee 4
30 67577 Wear Pad - CylINAEr GUAIT ........ccceeeieiiiiiiie i r e e e e e e e e e e e e e e e s s s s s snnnnnnees 4
31 80287 Outrigger Cylinder Guard Assembly with Decal (decals are listed in Section One) ...... 4
32 49364 NUL = NYIOCK, IMB ...t e e e e e e e e e e e e e e e e e e aaas 8
33 67576 Guard - Valve, Outrigger CYINAEN ........vvvviiiiiiee e a e 4
34 67386 Pin - Outrigger Pivot, 5.83 x 1inch (14.8 X 2.54 CM) ...ttt 8
35 67572 Manifold - DISTHDULION ......eveiiiiiiec e 1
36 55014 Screw - SHC, M8 x 1.25 x 25 mm, GR 12.9 ... 2
37 49408 WASHET - LOCK, MB ...ttt 2
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REV A FIGURE 2-J
Index Part No. Description Quantity This Figure
— 80234 Hydraulic Brake Assembly - Dico (Power UNit SId€) .........eeeeeeeiiiiiiiiiiiininiiiiiiiiee —
— 80235 Hydraulic Brake Assembly - Dico (Ground Control Side) .........ceiiieiiiiiiiiiiiiiiiine —
— 55045 Hydraulic Brake Line Kit (includes index numbers 6 through 9) ............cccoo oo —
— 80265 Spring Kit (includes index numbers 6, 7, 8, 11, 16, 20, 23, 24 and 34 through 37) ..... —
1 55044 BraK@HOSE ... e e 1
2 48305 BraKe LiNe = LONQ ..ttt ettt e et e e e e e e e e aaaeaaaeaaaaaas 1
3 48309 Fitting - Tee, Brake LINE ..........uuuiiiiiiiiiiiiiiiiae ettt e e e e 1
4 23057 Screw - HHC, M8 X 1 X 20 MM, GR 8.8 ... 1
5 25368 T L N Y o Tt 1 SRR 1
6 80241 Pin, SNOEHOI-QOWN ... 1
7 80242 Retainer, Shoe Hold-dOWN SPIING ....c.ooiiiiiiiiiii et 4
8 80243 5o 1aTe ST a1 =Y o To] [o o 111/ o PSR 1
9 80246 Screw - Hex with Star Washer, 5/16 -18 X 0.51NCh .......occoiiiiiiiiiieeeee e 2
10 80244 Cover - Adjusting Hole, RUDDET ..........uiiiiiiiiie et 1
11 80245 Pin, SNOEHOI-QOWN ... 2
12 55078 Brake LiNE - SNOIT ......ooiiiiiiii e 1
13 52265 SAI - GIBASE ....eiiie ittt e e 1
14 52264 (70 o 1o Tl (] o =T = =T 1] o SRR 1
15 52263 CUP - INNEIBEANNG ..ottt e e e e e e e e aaaaaaaeaaaaeas 1
16 80247 PiN - FIONT SN0 ... e 2
17 80106 Strut - Parking Brake .......ccoociiiiieeee et a e 2
18 7265 Rivet - Steel, 0.25 x 0.375inch (0.63 X 0.95 CM) ...ooiiiiiiiiiiiiiiiieeeeee e 2
19 16073 Clamp - Rubber Cushioned, 5/8INCh............ccccccoiiiiiii e 1
20 80250 RELAINING RING ...t et e e e e e e e e e aaaaaaaaaeaaeaanan 2
21 80251 Screw - HHC, 5/16 -18 X 0.63 INCH ...coviiiiiiiic e 2
22 80252 NULE = HEX, 5/16 =18 ...neiiiiiieitie ettt ettt ettt ettt et e e be e st e e ee e enbeeembeesmteeenbeeannas 2
This parts list continues. Please turn the page.
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REV A FIGURE 2-J
Index Part No. Description Quantity This Figure
23 80253 SPIING = SNOE ..ottt e e e e e e e e e e e e e e e e 2
24 80254 SPriNg - AQJUSTING SCIEW .. ...t ee et e e e e e e e e e s e e s s s s s e e e e e e e e e aeeaaaeeaeeeaanan 2
25 80257 Adusting Screw Assembly (includes index NUMDEr 26) .........ccooiiiiiiiiiiiiiiiiniiiiiiiiens 2
26 80256 SOCKEL - AQJUSTING SCIEW ...ttt eee et e e e e e e e e et e e s s e s s e e e e e e e e e e aaaeeeeeenenas 2
27 52255 Hub, 10 X 2.251NCheS (25.4 X 5.7 CM) covviviiie e e e e e e e e e 1
— 44649 Wheel Stud, 1/2 =20, UNF ......ooiiiieii ettt nee s —
28 52256 (6101 @101 (=] g =7=T= 4] o PP 1
29 52257 CONE - OULEI BEANNG ...oiei ittt e e e e e e e e e e aaaaaeaeeaaas 1
30 52258 WaASHET - SPINAIE .. et e e e e 1
31 45114 Pin - Cotter, 0.219 x 1.75inChes (0.6 X 4.4 CM) ...ooiiiiiiiiiiiieeeeeee et 1
32 52259 NUL - SPINAIE <. bbbttt e e et e e e e e aaaaaeaaaaaaeaaan 1
33 52260 (0= T o R ] (=T 11 PP T TR PPURPPPPPTRPIN 1
34 80258 S 1T IRl IR =T PSR 2
35 80259 SPriNG - REAIN SNOB ... .o a e e e e e e e e e 2
36 80260 Washer - Flat, 0.531 x 1.188 x 0.125 inch (1.35 X 3.02 X 0.32 CM) ....ceoevviiiiiiiiiiiiiinns 2
37 80261 Retainer - Rear SN0€ ASSEMDBIY .....oovviiiiiiieee e 2
38 80266 Kit - Brake Shoe (includes 4 Brake ShOES) ........cooiiiiiiiiiiiiiiiiiiie ettt 1
39 80262 LIS\ LS X 1 PP 2
40 80264 Parking Lever, Ground Controls Side (SNOWN) ............uuiuiiiiiiiiiiiieieeeeee e 1
— 80263 Parking Lever, POWEr UNIt SIA@ ........ouiiiiiiiiii ettt —
41 80240 Brake Cylinder, Ground Controls Side (SNOWN) ..........ccovciiiiiiiiiiiiieee e 1
— 80238 Push ROd - Brake CYINUET ......ceviiiiiiiiieiee e r e e e e e e e e e e —
41 80239 Brake Cylinder, POWEr UNIt SIAE ......ccevviiiiiiieeie et a e e 1
— 80238 Push ROd - Brake CYINUET ......ceviiiiiiiiicie e e e e e e e e e e e —
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REV C FIGURE 2-K
Index Part No. Description Quantity This Figure
1 65385 Screw - HHC, M10 X 1.5 X 34 MM ..oviiiiiiiiiiiiiieieeeeeee et 2
2 65380 CaDIE - BraKe ......eeieiieeiee et 2
3 65381 DIraWbar EYE ... .ottt a e e e e e e e e e e e e e e e 2
4 65382 SIEEVE - PrOTECHVE .....eeiiiiieee ettt 2
5 65383 Cover-BrakKe Cable .........c.oviiiiiiii e 2
6 65376 Spring - Return, LOWer Brake SHOE ........coooiiiiiiiiiiii ettt 2
7 65195 Kit - Brake Shoe (includes 4 brake Sh0ES) ..........cooiieiccciiiiieeee et 2
8 65378 Spring - Brak@ Hold-0OWN ... 2
9 65379 Actuator Lever Assembly (includes index number 10) .........ccvvveeeeeeeiiiiiiiccceeiiinieeee 2
10 65191 RO - ACTUBLON LEVET ....eeiiiiiiieei ettt e et e e e e e s eeee e e nanes 2
11 65374 Bearing - Ball, Brake drum .............ooeeiiiiiiiiiii e 2
12 65369 Brake Drum Hub Assembly (includes index numbers 11, 13, 14 and 15) ..................... 2
13 65375 Y F=T o {1 o PP PPPPRRPTT 4
14 65373 N LU L = T o = o SR 2
15 65372 LOF=T o R €] (=T 11 PP T TR PPUPPPPPPTRPIN 2
16 65377 Spring - Return, Upper Brake SNOE ........ooviiiiiiiieeie e a e 2
17 85198 Plate - Brake Shoe, FIOAtING ........uuuiiiiiiiiiiiiiiaieee et 2
18 65384 N[ L V1Y To (o PP UEPPTUPUPPUP TP 2
19 65386 LY=o o Tt 4
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REV A FIGURE 2-L
Index Part No.  Description Quantity This Figure
— 52341 Kit - Parking Brake
(includes index numbers 2, 3,5, 6, 7, 8, 10, 11 and 12 through 20) .............cccccnnennee —
1 Ref. Tongue Assembly (refer to Figure 2-A 0r 2-B) .....ccooooiiiiiiiiiiiiiiiiieeeeeee e 1
2 52189 Spacer, 0.51NCH (L2.7 MM ..uiiiiiiiiiiie e e e e e e e e e e e e e e e e aenan 1
3 52188 Lever Assembly (includes index numbers 14 and 15) ............uuuuiiiiiieiiiiiiiiiaieeaeaeeeeeen, 1
4 49386 Screw - HHC, M8 X 1.25 X 40 MM, GR 8.8 ... .oiiiiiiiiieee e 2
5 25368 N T L N Y o Tt 1 SRR 3
6 52190 Spacer, 0.751INCH (19.05 MIM) ....uiiiiiiiiiiiiiie e e e e e e e e e e e e 2
7 52183 Brake Cable - TONQUE .......uuuiiiiiiiiiiiiiiee e e e e e e e e e e e e e e e e e s e e s e e e nnnnnnes 1
8 7265 Rivet - Steel, 0.375x 0.25iNCh (9.5 X 6.4 MM) ..ot 2
9 16073 Clamp - Rubber Cushioned, 5/8INCh............ccccooiiiiiii e 2
10 27034 Screw - HHC, M10 X 1.5 X 25 mm, GR 8.8 ..o 2
11 22736 NUL = LOCK, ML ..ttt ettt ettt e e e e e aaaaaaeaeaeesaeaaaaannns 2
12 22571 NUL = HEX, M8 .ttt e e e e et e e e e e e e e e e e e s e e s e e s anaas 1
13 12016 Pin - Cotter, 0.125 x 0.751INCh (3.2 X 19.1 MM) ..ottt 1
14 52129 Pin - Parking Brake ...........uuuuiiiiiiiiiiiieeiiieeee e e e e e e e e e e e e e e e e e e e e 1
15 33277 WASKHET - FIAL, M8 ...t e e 1
16 52182 CleVvis - ParkiNg Brake ........ccccccuieiiiiiiiiieeiie e e e e e e e s e s s s s s e e e e e e e e e e eaaeaeeeenaenan 1
17 48218 Threaded RO, M8 X 1.25 X 25.4 CM ...cveiiiiiiiiieee ettt 1
18 46716 Bumper - Rubber 0.1 x 0.3 x 0.5inch (2.54 X 7.62 X 12.7 MM) ...ovviiiiiiiiiiiiiiaaaaaaaeeennn, 2
19 52342 Tension Equalizer Assembly (includes index number 18) ..........ccccccccvveviiniiiieieeeeeeeenn. 1
20 55085 Cable Parking Brake - Power Unit Side (SNOWN) ..., 1
— 55084 Cable Parking Brake - Ground Controls Side ............coouiiiiiiiiiiiiiiiiiieiiieeeeeee e —
21 44064 Screw - HHC, M10 X 1.5 X 30 mMm, GR 8.8 ... .o 2
22 52186 Clamp - Cable, Parking Brake ..............ueeeiiiiiiiiiiia e 1
23 52185 Spacer - Parking Brake ........ccc.uuiuuiiiiiiiieiiii e a e 1
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Figure 2-M
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REV A FIGURE 2-M
Index Part No. Description Quantity This Figure
1 55057 Spacer - Mechanical HItC ............uuiiiiiiii et 4
2 67902 Clamp - Rubber Cushioned, 3/4iNCh............cccooiiiii i 1
3 Ref. Wire Harness - Taillights (refer to Figure 4-F) ..., —
4 55061 Bracket - Trailer Wiring STOIage .......cceveeeeiieiie i e e it er e e e e e a e e e e e e e e e e e e e s s e s e 1
5 59581 Screw - HHC, M16 X 2 X 150 MM, GR 8.8 .......iiiiiiiiieeee e 2
6 75015 WASKNET - FIAL, MLB ..ot e e 2
7 49362 IO L Y7 Yo S B SRR 2
8 52185 Spacer - Parking Brake ........ccuuuiiiiiiiiiiiiieii ettt 2
9 72109 Pin - Clevis, 0.394 X 1.18INChesS (1 X 3CM) .oeeeeeieiii e e 1
10 33277 WASKHET - FIAL, M8 ...ttt e e 2
11 72110 Pin - Cotter, 1 x 0.125inch (2.5 X 0.317 CM) .eceeeiiiiiiii ittt 1
12 52186 Cable - Clamp, ParkiNg Brake ............uuuueiiiiiiiiiieiie e ee e e e e e e aaa e 2
13 44064 Screw - HHC, M10 X 1.5 X 30 MM, GR 8.8 ..o i 4
14 22700 WaASHEr - LOCK, MLO ...ttt 4
15 7265 Rivet - Steel, 0.375 x 0.25inch (9.53 X 6.35 MM) ......uuiiiiiiiiiiiiiieiiiee s 2
16 16073 Clamp - Rubber Cushioned, 5/8INCh............cccccooiiiiiii e 2
17 25368 NUL = NYIOCK, M8 ...t e e e e e e e e e e e e e e e e e e 5
18 22571 NUL- HHGC, M8 ettt e e e e e e e e aen b as 7
19 67725 Cable - Parking Brake (TONQUE ENG) ....covvviiiiieeeeie et e e e 1
20 52129 Pin - Parking Brake ...........uuuuiiiiiiiiiieeiiii e 1
21 2161 Pin - Cotter, 0.063 X 1inch (1.6 X 25.4 MM) ..cceeiiiiiiiiiiccireerrrr e e e e e 1
22 52182 CleVvis - ParkiNg Brake ...ttt a e e e e e e e e e e e e e 1
23 67908 Rod - Threaded, M8 X 1.25 X 33 CIM ...cuvviiiiriie ittt 1
24 67755 Plate - Stabilizer, Parking Brake ...........covvviiiiioiiiii e a e 1
25 67784 NUL = ACOIMN, IMB .. a e e e e e 1
26 55109 Cable - Parking Brake (AXIE ENA) ......cuvviiiiiiiiieeee e e e e 2
27 Ref. Tongue Assembly (refer to FIQureS 2-A 0r 2-B) .....ooooviiiiiiiiieeeeeee —
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Figure 2-N

Parking Brake - CE Models (after serial number T3400-099)
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REV A FIGURE 2-N
Index Part No. Description Quantity This Figure
1 67902 Clamp - Rubber Cushioned, 3/4iNCh ... 1
2 Ref. Trailer Wire Harness (referto Figure 4-F) .....uueeeeeiiieiieeceeee e —
3 55061 Bracket - Trailer Wiring STOFag@ ........ooueiiiiiiiiiiii ittt et e e e e e 1
4 59581 Screw - HHC, M16 X 2 X 150 MM, GR 8.8 .......iiiiiiiiiee e 2
5 67891 BUSRING .. e e e e e e e e e e e e e e e 4
6 49362 AN L Y7 Yo S B R 2
7 67890 Y 0= Lol PP PT TR PPPURPPPPPIIN 2
8 52185 Link Spacer - Parking Brake ............ueeiiiiiiiiieeeeie s e e e n e e e e e e e e e n e 2
9 72109 Pin - Clevis, 0.394 X 1.18INChesS (1 X 3CM) .ceeeeeieiiie e e e 1
10 33277 WASKHET - FIAL, M8 ...t e s 2
11 72110 Pin - Cotter, 1 x 0.125inch (2.5 X 0.317 CM) ..eeeeeiiiiiieiccccirieeee e e e e e e e e 1
12 52186 Cable Clamp - Parking Brake ............uueiiiiiiiiiiiiiae ettt 2
13 44064 Screw - HHC, M10 X 1.5 X 30 MM, GR 8.8 ......ooriiiiiiiiieee e 4
14 22700 WASHET - LOCK, ML0 ...ttt ettt e s e e e e 4
15 7265 Rivet - Steel, 0.375 X 0.25inCh (9.53 X 6.35 MM) .....uuviiiiiiiiiiiiiieirier e 2
16 16073 Clamp - Rubber Cushioned, 5/8iNCh............cccccooiiiiii e 2
17 25368 N L N Y o Tt 1 SRR 5
18 22571 NUL- HHGC, M8 ettt e e e e e e e e aen b as 7
19 67725 Cable - Parking Brake (TONQUE ENG) ....covvvviiiieeeeeee e e e e 1
20 52129 Pin - Parking Brake ...........uuuuiiiiiiiiiiiieiii it 1
21 2161 Pin - Cotter, 1 x 0.063inCh (25.4 X 1.6 MM) ..cceeiiiiiiiiiicitierieerr e e e e e e e e e e 1
22 52182 CleVvis - ParkiNg Brake .........cccccuiuiiiiiiiiiiiee et e e e e e e e s s e s s s s s e e e e e e e aaeaaeaeeeeeaanan 1
23 67908 Rod - Threaded, M8 X 1.25 X 33 CIM ...eeviiiiiiiiiiee ettt e 1
24 67755 Plate - Stabilizer, Parking Brake ...........covvviiiiioiiiii e a e 1
25 67784 NUL = ACOIMN, IMB .. a e e e e e 1
26 55109 Cable - Parking Brake (AXIE ENA) ......cuviiiiiiiiiieeee e a e 2
27 Ref. Tongue Assembly (refer to FIQureS 2-A 0r 2-B) .....oooeviiiiiiiiieeeeeee —
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Figure 2-O .

Hydraulic Hoses and Fittings - Outriggers (from serial number
T3400-001 to T3400-042 and from serial number T3400-069 to T3400-264)
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REV A FIGURE 2-O
Index Part No. Description Quantity This Figure
1 Ref. Hose Assembly (refer to FIQUIE 3-J) ....ccooiiiiiiio ettt —
2 48908 Fitting - Swivel Run Tee, 4 ORFS x 4 SAE (SAE 520432) ......ccccccvvviiieiririeeee e 2
3 48912 Fitting - Connector, 4 ORFS X 6 SAE (SAE 520120) ........uuuuuiiiiiiiiiiiiieiiaeiaeaeea e 7
4 Ref. Hose Assembly (refer to FIQUIe 3-J) ....cceeeeiii it e e e e e e e e e e ennnnees —
5 48911 Fitting, 90° Elbow, 4 ORFS X 6 SAE (SAE 520220) ......c.ceeiuiiriierieenieeniree e 3
6 67643 Hose Assembly - Components: B, Cand A @ 13 inches (33 M) ....ccovvevvivieiiinnnnnnnnn. 1
7 67644 Hose Assembly - Components: B, D and A @ 32 inches (81.3CmM) ....cccevvvveeeeeeennnnnnn. 1
8 49418 Fitting, 45° Elbow, 4 ORFS X 6 SAE (SAE 520320) .......uuutiiiiiiiiiiiiieiaaaaeee e 8
9 67744 Orifice - Disc, Short 0.037 iNCh (0.9 MM) ....cooeiiiii e 4
— 67444 SPriNg - DISC OFifiCE ..ottt e e e e e e e e e e e e e —
10 67638 Hose Assembly - Components: B, Cand A @ 53 inches (1.35m) ..., 1
11 67633 Hose Assembly - Components: B, B and A @ 53 inches (1.35m) ..., 1
12 48909 Fitting - Swivel Run Tee, Bulkhead, 4 ORFS x 4 SAE (SAE 520958) .............cceeeueees 2
13 76068 Hose Assembly - Components: B, Dand A @ 14 inches (35.6 CM) .......cccoeeviiiiiiinines 1
14 76076 Hose Assembly - Components: B, Dand A @ 14 inches (35.6 CM) ....ccoevveeeveiiiiiicnnnnns 1
15 67640 Hose Assembly - Components: B, Cand A @ 32 inches (81.3CM) .....cccvveeeeeennnnnnn. 1
16 67634 Hose Assembly - Components: B, B and A @ 32 inches (81.3CmM) ....cccvvveeeeeeennnnnnn. 1
17 67635 Hose Assembly - Components: B, B and A @ 29 inches (73.7 CM) ..., 1
18 67641 Hose Assembly - Components: B, Cand A @ 29 inches (73.7 €M) .....ccccveeeeeennnnnnn. 1
19 48905 Fitting - Connector, 4 ORFS X 4 SAE (SAE 520120) ........cuuuuimiimiiiiieieirierieeeeeeeeeeneennnnnn 8
20 85264 Hose Assembly - Components: B, B and A @ 53 inches (1.35m) ....cvveiieiiinnnnnnnnn. 1
21 67636 Hose Assembly - Components: B, B and A @ 12 inches (30.5¢m) ...cccvvvveeeeeennnnnnn. 1
22 67637 Hose Assembly - Components: B, B and A @ 53 inches (1.35m) ..., 1
23 67642 Hose Assembly - Components: B, B and A @ 14.5 inches (36.8CM) .......ccceeeeeeeennnn. 1
24 72021 Hose Assembly - Components: B, B and A @ 32 inches (81.3CmM) ....ccccvvvveeveeeeeennnn. 1
25 67639 Hose Assembly - Components: B, B and A @ 32 inches (81.3CM) .....cccevveeeeiininnnnn. 1
Hose Assembly Component List « Figure 2-O

A Hose, 1/4 inch (Parker No. 481TC-4) C Hose End - Female, Swivel, 45° ORFS (Parker No. 1J743-4)

B Hose End- Female, Swivel, ORFS (Parker No. 1JC43-4) D  Hose End- Female, Swivel, 90° ORFS (Parker No. 1J943-4)
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Figure 2-P

REV A

Hydraulic Hoses and Fittings - Outriggers (from serial number
T3400-043 to T3400-068 and after serial number T3400-264)
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REV A FIGURE 2-P
Index Part No. Description Quantity This Figure
1 Ref. Hose Assembly (refer to FIQUIE 3-J) ....ccooiiiiiiio ettt —
2 48908 Fitting - Swivel Run Tee, 4 ORFS x 4 SAE (SAE 520432) ......ccccccvvviiieiririeeee e 1
3 48912 Fitting - Connector, 4 ORFS X 6 SAE (SAE 520120) ........uuuuuiiiiiiiiiiiiieiiaeiaeaeea e 7
4 48911 Fitting, 90° Elbow, 4 ORFS X 6 SAE (SAE 520220) ......c.ceeiuiiiiieniieniieeniiee e 3
5 67643 Hose Assembly - Components: B, Cand A @ 13 inches (33CM) ..uuvvvvvevvvvveeeeeennnnnnn, 1
6 67644 Hose Assembly - Components: B, D and A @ 32 inches (81.3CmM) .....cccvveeeeeennnnnnn. 1
7 49418 Fitting, 45° EIbow, 4 ORFS X 6 SAE (SAE 520320) ......cveueueeeeeeeeeeeeeeeseeeeeeeeenn. 8
8 67744 Orifice - Disc, Short 0.037 inch (0.9 MM) ... 4
— 67444 SPring - DISC OFfICE ..o e e e e e e e e —
9 67638 Hose Assembly - Components: B, Cand A @ 53 inches (1.35M) ...ccvvvvveveeeeeeennnnnnn. 1
10 67633 Hose Assembly - Components: B, B and A @ 53 inches (1.35m) ..., 1
11 48909 Fitting - Swivel Run Tee, Bulkhead, 4 ORFS x 4 SAE (SAE 520958) ...........cooeiiieee 2
12 76068 Hose Assembly - Components: B, Dand A @ 14 inches (35.6 CM) ....ccoeeveeeviiiiiicnnnnns 1
13 76076 Hose Assembly - Components: B, Dand A @ 14 inches (35.6 CM) .......cccoeeviiiiiiinnnes 1
14 67640 Hose Assembly - Components: B, Cand A @ 32 inches (81.3CmM) ....cccccvvveeeeeeenennnnn. 1
15 67634 Hose Assembly - Components: B, B and A @ 32 inches (81.3CM) .....ccvveeeeeennnnnnn. 1
16 67635 Hose Assembly - Components: B, B and A @ 29 inches (73.7 €M) ....cccvvvvveeeeeennnnnnn. 1
17 67641 Hose Assembly - Components: B, Cand A @ 29 inches (73.7 CM) ..., 1
18 48905 Fitting - Connector, 4 ORFS X 4 SAE (SAE 520120) ........uuuutiiiiiiiiiiiiieiieeiaeaee e 8
19 85264 Hose Assembly - Components: B, Band A @ 53 inches (1.35M) ...ccvvvveveeeeenennnnnnn, 1
20 67636 Hose Assembly - Components: B, B and A @ 12 inches (30.5¢cm) .....cccoeeeeeiennnnnnn. 1
21 67637 Hose Assembly - Components: B, Band A @ 53 inches (1.35M) ...covvvvveveeeeenennnnnnn. 1
22 67642 Hose Assembly - Components: B, B and A @ 14.5 inches (36.8 CM) .........ccceeeeeeenn. 1
23 72021 Hose Assembly - Components: B, B and A @ 32 inches (81.3¢CmM) ....cccvvvveeeeeeeeennnnn. 1
24 67639 Hose Assembly - Components: B, B and A @ 32 inches (81.3CmM) .....cccvvveeeeeeeeennnnn. 1

Hose Assembly Component List ¢ Figure 2-P
A Hose, 1/4 inch (Parker No. 481TC-4) C Hose End - Female, Swivel, 45° ORFS (Parker No. 1J743-4)
B Hose End - Female, Swivel, ORFS (Parker No. 1JC43-4) D  Hose End - Female, Swivel, 90° ORFS (Parker No. 1J943-4)
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REV C

Index Part No.

1
2

10
11
12
13
14

15
16
17

18
19

20
21
22

49392
49367

52228
46436

77180
22571
59580

49379

46152
40928
49375
49407
67723
49381
49409

59500
65320

19792
45911

52292
52226
72047

52224
41881

52227
55098
49408

Section 3 « Turntable Components

FIGURE 3-A
Description Quantity This Figure
Screw - SHC, M14 x 2 x40 mm, GR 12.9 ... 23
NUL = NYIOCK, ML ...t e e e e e e e e e e e e e e e e e e e e e e e annnnnes 8
Turntable Reinforcement Bracket Assembly (includes 1 each index number 50) ......... 2
Grommet - Rubber, 2.75 X 0.25inCh (7 X 0.6 CM) .cooiiiiiiiiiieeeeee e —
Clamp - Ruber Cushing, 1.31 inches, #21 x 3/8 (after serial number T3402-266)........... 1
Nut - Hex, M8 (models with manual outriggers) (after serial number T3402-266) ......... 1
Screw - HHC, M8 x 1.25 x 120 mm, GR 8.8 (models with hydraulic outriggers)
(after serial NUMBDEr T3402-266) ......ccuuiiiiiiiaaaaaaeee et a e e e e e e e e e 1
Screw - HHC, M8 x 1.25 x 25 mm, GR 8.8 (models with manual outriggers)
(after serial NUMBDEr T3402-266) ......ccuuiiiiiiiaaaaaaeee et a e e e e e e e e e 1
Bracket - Wire and Hose (before serial number T3402-267) ......ccccvvvvveeeeeeiieeeeeeeee i 1
Button Tie, 10 iNChES (25.4 CM) .eeeiiiiiiiieeieee ettt a e 2
Screw - HHC, MB X 1 X 16 MM, GR 8.8 ....oooiiiiiiiiiiiiie et 4
WASHEE = LOCK, IMB ...ttt ettt e e e e e e e e 4
Washer - Flat, Hardened, M14 ...t 15
Screw - HHC, M12 X 1.75X 30 MM, GR 8.8 ....ooiiiiiiiiiiiiiiii e 2
WaASHEE - LOCK, ML2 ...ttt e e e 2
Motor - Hydraulic, Turntable ROtAte ...........cceeeeeeeiie e 1
Seal Kit - Hydraulic ROtate MOTOK ........cevviiiieiieeee e a e e e e e e e e —
NUL - SOIENOIA VAIVE ...t e e e e e e e e e 1
Coil - Solenoid Valve, 20V DC ......ooooiiiiiiieiee ittt snbree e e 2
Valve - Solenoid, 3 position 4 way (includes index numbers 15 and 16) ...................... 1
Cartridge - SOIENO0IA VAIVE .........uuiiiiiiiiiiiieii et —
Seal Kit - SOIEN0Id VAIVE .......euiiiiiiiiiiiie ettt —
Valve - Relief, Rotate Manifold, 1200 psSi (82.7 bar) ........ccoooriiiiiiiiiiiiiiiieeeeeeeeeee e 1
Rotate Manifold Assembly
(includes index numbers 15 through 18 and index number 20) ........ccccccvvvvvveeeenennnnnnn. 1
Valve - Needle, Rotate Manifold ...............ueueiiiiiiiiiiii e 1
Screw - HHC, M8 X 1.25 X 80 MM, GR 8.8 ...coiiiiiiiiiiiiii e 4
WaASHEE - LOCK, M8 ...ttt e e 4

This parts list continues. Please turn the page.
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REV C FIGURE 3-A
Index Part No. Description
23 33277 WASKHET - FIAL, M8 ...ttt e s 4
24 41895 Gear - Spur, Hydraulic Turntable Rotate Motor (12 tooth) ............evveeveiiiiiiivieeen, 1
25 23057 Screw - HHC, M8 x 1.25 X 20 MM, GR 8.8 ... oo 1
26 44714 Washer - FeNder, 3/8 INCH ........ooiiiiii e 1
27 76069 Valve - Counterbalance, 4000 pSi (276 Dar) .......cccccvvvviiiiiiieiiieececeeee e 1
28 36188 Valve - Counterbalance, 2000 pSi (138 DAr) ......uueeeiiiiiiiiiiiiiaaiee e 1
29 76061 BIOCK - MANITOI ... 1
30 67349 Screw - HHC, M8 x 1.25 x50 MM, GR 8.8 .....cii i 1
31 25368 T L N Y o Tt 1 SRR 1
32 27048 Valve - Solenoid, 2 position 3 way (includes 1 each index numbers 33 and 34) .......... 1
— 72042 Cartridge - SOIENO0IA VAIVE .........uuiiiiiiiiiiiiei et —
— 72043 Seal Kit - SOIEN0Id VAIVE ......c.eeiiiiiiii e —
33 72044 Coil - Solenoid Valve, 20V DC .......ccvviiiiiiciieee e 3
34 72045 NUL - SOIENOIA VAIVE ...ttt 2
35 37073 Valve - Solenoid, 3 position 4 way, 20V DC

(includes 2 each index number 33 and 1 each index number 34) ...........ccccccceeinnnn. 1
— 72046 Cartridge - SOIENO0IA VAIVE .........uuiiiiiiiiiiiiei e —
— 72047 Seal Kit - SOIEN0IA VAIVE ... —
36 49401 Screw - HHC, M8 X 1.25 X 100 MM, GR 8.8 .......ooiiiiiiiiiiee e 2
37 49365 NUL = NYIOCK, M8 ...t e e e e e e e e e e e e e e e e as 2
38 76075 L TU o TR O Y/ | SR 1
39 67389 Manifold - Outrigger (includes index numbers 32 to 35 and index number 38) ............. 1
40 49391 Screw - SHC, M12 x 1.75X 60 mm, GR 12.9 ... 10
41 67722 Washer - Flat, Hardened, M12 ... 10
42 49366 NUL = NYIOCK, ML2 ...ttt e e e e e e e e e e eaaebeees 16
43 67554 Spacer - Turntable ROtate BEANNG .....vvvvrieeiiiiiieieeee e e e 1
44 41894 Bearing - TUrntable ROTALION ...........eiiiiiiiii et 1
This parts list continues. Please turn the page.
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REV C FIGURE 3-A
Index Part No. Description Quantity This Figure
45 49390 Screw - SHC, M12 X 1.75 X 45 MM, GR 12.9.....cuiiiiiiiiiiiiiie et 6
46 28646 Fitting - Grease, 18 NPT ...ttt e e e e aee e etae e e eabee e e 2
47 49520 Fitting - EIbow, 90°, 4 MPT X 4 JIC (SAE 070302) .....cccvtieiiiiiiieeeesiiiiieeeeessniiveeeaeeenees 1
48 48885 Fitting - Bulkhead Adapter, 2 NPTF X 4 JIC ......ccooiiiiiiiiiieieeeer e e e 1
49 30886 Hose Assembly - Grease, 19iNCh (48.26 CM) ......uueeeiviiiiiiiiiieiieeeer e e e e 1
50 46436 Grommet - Rubber, 2.75 x 0.25inch (70 X 6 MM) ...ooooiiiiiiiiiiieieeee e 5
PartNo.72020 Genie TMZ-34/19 3-7



Section 3 « Turntable Components March 2003

Figure 3-B

Turntable - Ground Controls Side

REV A

3-8 GenieTMZ-34/19 Part No.72020




March 2003
|

Section 3 « Turntable Components

REV A FIGURE 3-B
Index Part No. Description Quantity This Figure
1 10107 Screw - HHC, 5/16 -18 X 0.751NCh, GR 5....ccoiiiiiiiiiii e 2
2 49408 WASHET - LOCK, M8 ...ttt 7
3 Ref. Charger - Battery (refer to FIgQUre 3-E) .....oooiiiiiiiiiii ittt —
4 67785 Light - LED, 24V DC (models with manual QUIIIQQErS) ........uuueeeirririieieeeeeeeeeeeiee e 4
5 65361 Level Sensor Assembly, 1.5° (includes index number 6 and test tool assembly) ........ 1
— 44704 Y= S T=T g Yo PO PRP ST —
— 44995 Tilt Sensor Test Tool Assembly (N0t SNOWN) ......uvviiiiiiiiiiiiiiieeee e —
6 65329 Connector - Female Panel MOUNT ...........ueiiiiiiiiiiiie e 1
— 33579 Pin - CoNNECIOr, MAIE ..o —
7 49375 Screw - HHC, M6 X 1 X 16 MM, GR 8.8 ..o 4

49364 NUL = NYIOCK, IMB ...t e e et e e e e e e e e e e e e e e as 8
9 56848 WaASHEr - LOCK, LED ......ciiiiiiiic ettt 4
10 52152 Latch Receiver Assembly (includes 1 each index number 11) .........cccccoeeiiiiiiiiiiiiinns 2
11 43392 Bumper - RUDDEr, BAttery BOX .....ccvviiiiiieieeeeieiiie s iesscccietieeteeeeeeee e e n e e s e e e e e e e e e e e s s e s annnnnns 2
12 85293 Bracket - Ground CONIOI BOX .......cuvviiirieiiiieeeniiie e 1
13 56100 Hour Meter - LCD, 9-60V DC (includes mounting bracket and fasteners) ..................... 1
— 76576 Service Kit - Hour Meter ReplacemMent ..........oooiiiiiiiiiiiii e —
14 Ref. Ground Control Box (refer to FIQUre 3-D) .....cvvveveeeeeeei et a e —
15 27034 Screw - HHC, M10 X 1.5 X 25 mm, GR 8.8 ..o 4
16 22699 WASHEr - FIAt, MLO ..ottt 4
17 22736 NUL = NYIOCK, MLO ...ttt et e e e e e e e e e e e e e e e e e e e e annnes 4
18 23057 Screw - HHC, M8 x 1.25 X 20 MM, GR 8.8 ... 3
19 33277 WAShEr - FIAt, M8 ...ttt 3
20 22578 Screw - HHC, M6 X 1 X 20 MM, GR 8.8 ....eueeiiiii e 4
PartNo. 72020 GenieTMZ-34/19 3-9
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REV C FIGURE 3-C
Index Part No. Description Quantity This Figure
1 67785 Light - LED, 12V DC (models with manual outriggers) (includes index number 25) ...... 2
2 49379 Screw - HHC, M8 X 1.25 X 25 MM, GR 8.8 ... .oiiiiiiiiiieee e 1
3 33277 WASKHET - FIAL, M8 ...t e e 1
4 25368 T L N Y o Tt 1 SRR 1
5 67533 HYAraulic POWET UNIL.......uuiiiiiiiiieieeieeee e e e e e e e e e e e e e e e e e e e e e e 1
6 40833 FUSE, 275/ e e ettt et e e e e et e e e e e e b a b as 1
7 76488 Screw - FHM, M5 X 0.8 X 25 MM, GR 9.8 ... 2
8 27082 NUL - NYIOCK, M5 X 0.8 IMIM L.ttt a e e e e e e e e e 2
9 66717 Fuse Holder (includes mounting fasteners) ........ccooovviie i 1
10 66047 Controller - Motor, L75ADC ....oveiiiiiiiitie ettt e s nb e e e 1
11 22578 Screw - HHS, M6 X 1 X 20 MM, GR 8.8 ...eeueiiiiii e 8
12 25926 WASNET - FIAL, MB ... 8
13 41695 Rivet - Steel, 0.188 x 0.5iNCh (4.8 X 12.7 MM) ...ooi it 3
14 46724 (O o T 8 T N1V = o od o PSR 3
15 46722 Lug Wrench, 13/16 INCH .....oooiiiii i 1
— 67750 Lug Wrench, 19 mm, CE MOUEIS ........cooiiiiiiiiiiite ettt —
16 43392 Bumper - RUDDEr, BAttery BOX ......cvviiiiiieieeeeieiiiesieescicieiieeteeeee e e e e n e e e e e e aa e e e e e e s e e s annnnnns 2
17 52152 Latch Receiver Assembly (includes 1 each index number 16) ............cccceeeeiiiiiiiiinnns 2
18 27034 Screw - HHC, M10 X 1.5 X 25 mm, GR 8.8 ..o 2
19 22700 WaASHEr - LOCK, MLO ...ttt 2
20 49385 Screw - HHC, M14 x 2 X 70 MM, GR 8.8 ...t 1
21 49411 WASHET - FIAt, ML4 ...ttt 2
22 49367 NUL = NYIOCK, MLA ..ottt e e e e e e e e e e e e 1
23 43451 Spacer - Turntable Stop, 0.563 I.D. x 0.875 O.D. x 1.5inches (1.4x2.2x3.8cm).... 1
24 43449 Bumper - Turntable Stop, 0.906 I.D. x 1.5 O.D. x 1.5 inches (2.3 x3.8x3.8cm)....... 1
25 56848 WASHET - LOCK, LED ...ciiiiiiiiiiiie ettt 4
26 49364 NUL = NYIOCK, IMB ...t e s e e e e e e e e e e e aaeeaeeeeeaanan 8
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Index Part No.

© 00 N o o b~ wWw N Bk
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11

12

13

14

76378

76377

76426
58268
58276
58260

46484
65147
76425
65150
40767
67613
67614
67615

67617
62789

39540
72326

67616
62787

83046
76202

72015

72016

76096
76095

Section 3 « Turntable Components

FIGURE 3-D
Description Quantity This Figure
Ground Control Box Assembly with Decal (models with manual outriggers)
(decals are listed in SECHON ONE) ....cooiiiiiiii e —
Ground Control Box Assembly with Decal (models with hydraulic outriggers)
(decals are listed in SECHON ONE) ....cooiiiiiiii e —
DISPIAY = LED ...ttt ettt e et e e e e e e e e e e e e e e e aaaarae —
Blue Board Upgrade Kit (includes index numbers 12 and 19) ........cccccceiiiaaaiiiinninnnnnn. —
Cable Ribbon (included in blue board upgrade Kit) ..........ccccuuviiiiiiiiiiii e —
Cable Assembly, Switch (included in blue board upgrade Kit) ...........ccccceviiieiiiinnnnnnn. —
Circuit Breaker, 30A (includes index NUMbBEr 2) ...........coooi i e 1
Locknut - CirCUIt BrEAKET ........uueiiiiiiiiiiiiiiiee ettt 1
€170 U] o K@o] 1170 ] 1 =Te) QPP URPTOPPPPPP 1
(O T o Tl o) o A = 1 - o SRR 1
Screw - PHM, 4-40 X 0.38 INCH ....uuuiiiiiiiiiiiieiiiee ettt 12
Wire Harness Assembly - OULHIQOETS ..ooooiviiii i e e e e 1
Wire Harness AsSsembly - Lift ... 1
Wire Harness ASSEmMDBIY - PUMP ...oooooiiiiiii e e e e e e e e e nanneees 1
Cable Assembly - Platform CONtrolS ........oooiiiiiiiiiiii et 1
CONNECTION - MAIE ...ttt e e e e e e e e e e e e aaaaeaaeas —
Alarm, 6-28V DC (includes retainer NUL) ...........euveeeeeeiiriiierieereeeeeeeeeessssssseeeeeveeneeeeeees 1
NUL = RELAINET ...ee ittt ettt e e e s ettt e e e e s s snbb et e e e e s s snbbneeeeesnanes —
Cable ASSEMDBIY - POWET .. ...ttt e e e s s r e e e e e e e e e aeeeeeeeeaenan 1
Connector - POWer Cable, Male ...........ccuuiiiiiiiiiii e —
Printed Circuit BOArd - CPU .......oooiiiiiiiiiii ettt e e e e 1
EPROM ...ttt e e e e e e e e e e e e et e e e e e e rr et aeaeearrraaaaeeeane —
Lid - Ground Control Box with Decal (models with manual outriggers)
(includes index number 14) (decals are listed in Section ONe) .......ccccccvvvvveveeeeeeennnnnnnn, 1
Lid - Ground Control Box with Decal (models with hydraulic outriggers)
(includes index number 14) (decals are listed in Section ONe) ......ccccceeeeeeeeviiiiiiiccnnns —
Overlay - Ground Control Box (models with hydraulic OUtriggers) ......cccccccveeeenannnnnnnn. 1
Overlay - Ground Control Box (models with manual Outriggers) ...........ccccveeeeeeeneennnn. —

This parts list continues. Please turn the page.
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REV D FIGURE 3-D
Index Part No. Description Quantity This Figure
15 49371 Screw - PHM, M4 X 0.7 X 10 MM, GR 4.8 ...ttt e e 4
16 33574 Key Switch, 3 position with Base (includes 1 pair of KEYS) .......cccccvvvviiieiiiieeeeeeiii i 1
— 32612 Key Switch, 3 position (includes 1 pair 0f KEYS) .......uuuuriiiiiiiiiiiiiiiiiieeee i —
— 21982 Key - Key SWItCh (L KEY ONIY) ..vvvieieiiiiiiieieeee s r e e e e e e e e e —
— 37947 Key - Key Switch (package of 10 KEYS) ....cccciviiiiiiiiieeeeeeeee e e e e e —
— 32613 Base - Switch (includes 2 each N.O. CONLACES) .......uvvrriiiriiiiiiiiiiieeeee e —
— 45081 100] o] r= T A X © PP PPPPPPPRP —
17 33321 Push Button with Base - Red Mushroom Head ..............ccovviiiiiiii e 1
— 32614 Push Button - Red Mushroom Head ..............ouiiiiiiiii e —
— 33020 Base - Push Button (includes 1 each N.C. CONACE) .....ueveiiiiiiiiiiiiiiiiaiiii e —
— 33328 Base - PUSh BUILON .......coooiiiiiiiie it e e e e —
— 29732 1070 ] = Tod EE | B O PP —
18 33759 Screw - PHM, 8-32 X 0.381NCH, GR 2 .....ciiiiiiiiiiiiei ettt 4
19 76384 Printed CIrCUILBOAIT ........cooiiiiiiiie ittt e e e e s 1
20 62790 Connector - Platform Controls Cable, Male ...t 1
21 62788 Connector-PowerCable, FeEmale ... 1
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REV C FIGURE 3-E
Index Part No. Description Quantity This Figure
— 66412 Battery Charger - Complete, DOMESHIC .......ccooeiiiiiiiiiiiiiieeieeeeee et —
— 76562 Kit - Service, Battery Charger, Domestic (before serial number T3403-131) ............... —
1 65432 Case Assembly - Charger (includes cover and base) .........ccccvvvvviieeieieiieiieieeeeeeeeeeeeen 1
2 40537 Screw - PHMS, Number 10 AB X 0.51NCh .....cuiiiiiiii e 8
3 46335 Capacitor, 4 MFD, 660V AC .......uuiiiiiiiiiieirieie e eeeae e e e e s s s s s ss s e e e e e aeaaaaaaaeaeaees 1
4 27262 Heat SINK With DIOUES .......oeviiiieie et 1
5 46337 AMMELET, SOA e 1
6 13008-6 FUSE ASSEMDBIY .. .o 1
7 40536 Screw - PHMS, NO. 8 AB X 0.375 INCH ....ooiiiiiiiii e 3
8 62858 Electronic Timer ASSEMDBIY ......uuieiiiiiiiiiie e e e e e e e e e e e e e e e 1
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REV C FIGURE 3-E
Index Part No. Description Quantity This Figure
— 66401 Battery Charger, Complete, WOrladWide ..........ooo oot —
— 76564 Kit- Service, Battery Charger, Worldwide (before serial number T3403-131) .............. —
1 85158 Case Assembly - Charger (includes cover and base) ........cccccuvvvvvviiiiiirieiieeieeee e 1
2 40537 Screw - PHMS, NO. 10 AB X 0.5 1NCH ..uviiiiiiiiiiiiiie e 8
3 52169 ShUNt ASSEMDIY ... e e e e e e e 1
4 52175 SCR ASSEMDBIY ..o e e e e e e et araaaaaaaaaaaaaan 2
5 85160 Transformer ASSEMDIY ... 1
6 69583 Screw - Indent Head, 8-32 X 0.3L1INCN ...ooviiiiiiiiiiic e 2
7 18542 NUL - HEX, 8-32 ettt e e e e e e e e e e e b e e e as 2
8 83001 COoNNECTON - LE.C. e 1
9 52173 CIFCUITBIEAKET ....eeieei ittt e st e e s ee s 2
10 85159 AMMELET, 25A et 1
11 52171 P.C. B0OArd - REIAY DIVEN .....uvviiiiiiieeieeie ettt re e e e e e e e e e e e e e e e n s 1
12 52176 Relay - DPDT, 110V DC ..ottt ettt et e e e e e e e e e e e e e e e e e s e e e aaanas 1
13 52174 CIrCUIt BrEAKEI, A5A ...ttt e e 1
14 52170 Electronic Timer ASSEMDIY ........ e i 1
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REV A FIGURE 3-F
Index Part No. Description Quantity This Figure
— 67533 Hydraulic Power Unit, 24V DC - Complete with Decal

(decals are listed in SECHON ONE) ....cooiiiiiiii e —
1 52313 Hydraulic Tank Return Filter Assembly with Filter ..o 1
— 52314 Filter - Hydraulic FIUIL .........oeeeeeiiieiiicccc e e e e e e —
2 52315 Connector - Hydraulic POWET UNit.........ceiiiiiiiiiiiaaiaiae et 1
3 72113 TUDE = RETUIM ...ttt e e e e e e e 1
4 72117 Valve - Solenoid, N.C., 2 position 2 way, 24V DC ........cccccvvveeeeiiiiie e 1
— 52348 Cartridge - SOIENOIA VAIVE ........uuiiiiiiiiiieiieeee e e e e e e e e e —
— 52347 Coil - S01en0id VaIVe, 24V DC ......ccveiiiiieee ettt —
— 72014 NUL = VAIVE ..ttt —
5 52318 Motor - Hydraulic POWET UNit..........oiiiiiiiiiiiiieee ettt 1
— 65330 Brush Set - Motor, Hydraulic POWer UNit ..o —
6 40400 [ TCT T o T 1Yo (o ] SRR 1
7 40401 SAI - IMOTOK ...ttt e e e b e e s e e e s e e e e 1
8 52308 REHET VAIVE Kil ...t 1
9 52319 Hydraulic Pump Assembly (includes index numbers 8 and 12) ........cccccccvieiiiinnnnnnnnn. 1
10 52307 Tube - Suction, Hydraulic POWEr UNit...........cuueviiiiiiiiieieeeeee e 1
11 38160 L1 =T R o S o SRR 1
12 40318 O-RING, RESEIVOIN ...ttt e e eeaaeaaaaaaaaeaas 1
13 38161 LCT= TH o L= o | PSSR 1
14 72013 Hydraulic Tank Assembly with Decal (decals are listed in Section One) ..................... 1
15 38159 Cap -Breather .....ccooe e e 1
16 21018 Screw - PHM, 10-24 X 0.38 INCH .....uuiiiiiiiiiiieiiiie e 6
17 52309 VAIVE = CRECK ...ttt e e e 1
18 52321 Elbow - Hydraulic POWET UNIt .........ceviiiiiiiiiiie e r e e e e e e e e 1
19 52310 Nipple - Hydraulic POWET UNIt.........cooiiiiiiiii et 1
20 52320 EIDOW - REIUIN TUDE ..ot 1
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Index Part No.

1
2
3
4
5
6

7
8

9

10
11
12
13
14
15
16
17
18

19

20

Ref.
57162
6782
62158
Ref.

67539
76406

27034
22736
43391
12016
43392
24649
Ref.
14162
25926
49364
44716
Ref.

48288

76511

6052

Section 3 « Turntable Components

FIGURE 3-G
Description Quantity This Figure
Cable Assembly - Battery to Anderson Connector (refer to Figure 3-1) .......cccccceeeeeee. —
Battery Terminal ProteCtor, REd .........coooeeiiiiii it e e 8
Nut - Nylock, 5/16 -18 (from serial number T3402-195 to T3402-396) ..........cccveevvveens 8
Battery Hold DOWN ASSEMDBIY ...vvvveeiiiiiiieiceee e 2
Cable Assembly - Battery Jumper, 6 inches (15.2 cm) (refer to Figure 3-1) ................ —
Weldment - Battery Cover (before serial number T3400-207) .......ccoeeeeiiiiiiiiiiiiiciiiiies 1
Weldment - Battery Cover (after serial number T3400-206) ........ceeeeeieiieearinniniiiiiininnns —
Screw - HHC, M10 X 1.5 X 25 mm, GR 8.8 ......oiiiiiiiiiiieee e 4
NUL = NYIOCK, MLO ...ttt e e e e e e e e e e e e e e e e e e e 4
Pin - Clevis, 9.9 X 0.51nCh (25.1 X 1.3 CM) 1eeeeeieiiiiiie e e e e e e 2
Pin - Cotter, 0.125 X 0.75 INCN ...oooiiiiiiiiee e 2
Bumper - RUDDEr, BAtEIY BOX ......ceeiiiiiiiiiaaeeaaiiee ettt ettt e e e e e e e e e e e 2
Grommet - Rubber, 1.5 x2inches (3.8 X5.1CM) ..cccooeiiiiiiiiiicreereeee e 1
Cable Assembly - Anderson Connector to Controller (refer to Figure 3-1) .................... —
Screw - HHC, M6 X 1 X 35 mm, GR 8.8 ..o 4
WASKNET = FIAL, IMB ....eeiiiiiiieiiie ettt e e e 6
NUL = NYIOCK, IMB ... et e e e e e e e e e e e aeeaeeaeeaeeaaean 4
Handle - Anderson ConNector, REA ..........cooiiiiiiiiiiiiiiiiiece e 1

Battery Cable Assembly - Battery to Anderson Connector (refer to Figure 3-1)
(INClUAES INAEX NUMBDEE 17) ..t a e 1

Bushing - Bronze, 0.5 x 0.875 x 0.75inch (1.3 x 2.2 x 1.9 cm)

(before serialNUMBEr T3402-261) ....ccccvieieeeeee e e e e e e e e e e e e e e e e e e e e 2
Bushing - Bronze, 0.5 x 0.875 x 1inch (1.3 x 2.2 x 2.54 cm)

(after serial NUMBEr T3402-260) .....cceiiiiieieeeeee e r e e e e e e e e e e e e e e e 2
Washer - Shim, 0.5 x 0.875 x 0.063 inch (1.27 x 2.22 X 0.16 CM) ......coeiiumviiriiiiieeeeen. 8

This parts list continues. Please turn the page.
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REV C FIGURE 3-G
Index Part No. Description Quantity This Figure
21 72074 Battery Box Assembly with Decals, Ground Controls Side (shown)

(before serial number T3400-207) (decals are listed in SectionOne) ..............cccceeeee —
— 80272 Battery Box Assembly with Decals, Ground Controls Side

(after serial number T3400-206) (decals are listed in SECtion ONe) .......ccceveveeeeeeenennnnn. 1
21 72075 Battery Box Assembly, Power Unit Side (before serial number T3400-207)................. 1
— 80273 Battery Box Assembly, Power Unit Side (after serial number T3400-206) .................. —
22 7713 Nut - Low Profile NYIOCK, 3/8 =16 ........ccccuiiiiiiiieiiii et 2
23 54355 WaSher - FIAt, 3/8INCH .....ciiiiiiieiii e ee e e e e e s nnnee e e 2
24 48514 Bushing - Flange, 0.5 x0.875 x 0.313inch (1.3 X 2.2 X 0.8 CM) ...vvvvivvvieiieieeeeeeeninnnnn, 2
25 42375 Screw - SHS, 3/8-16 X 0.375INCH .....ccoiiiiiiii e 2
26 49379 Screw - HHC, M8 X 1.25 X 25 MM, GR 8.8 ...oiiiiiiiiiiiiiiii e 2
27 33277 WaAShEr - FIat, M8 ...t 4
28 25368 N L N Y o Tt 1 SRR 2
29 48075 SPIING = OULTIGOET -ttt ettt e e e e e e e e e e e e e bbb bbbttt e e e e e e e e aaeaaaaaaaaaaaaaas 1
30 72076 Handle Assembly - Battery BOX ......cvvivieeeiiiiiii it r e e e e e e e e e s e 2
31 67562 Wear Pad - Battery Box, 3 x 1 x0.25inch (7.6 X 2.5 X 0.6 CM) .......cccovvevnvrnrrvnnnnnnnn. 2
32 76413 Rivet - Steel, 0.188 X 1 iNCh (4.8 X 25.4 MM) ....ooiiiiiiii et 4
33 76502 Battery - Dry, 6V DC, 225AH, Group T105

Case Size: 103/8 X 7 1/8 X 10 3/4 INCNES ...ocvvviiieeiiie e 4
— 76500 Service Kit - Battery T105 LPT (before serial number T3402-195) ......ccccvvvveeeeeeennnnnnn. —
34 Ref. Cable Assembly - Battery Jumper (refer to Figure 3-1) ..o, —
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REV C FIGURE 3-H
Index Part No. Description Quantity This Figure
1 72023 Ground Controls Cover Assembly with Decals (includes index number 2, 4 and

3 each index number 3) (decals are listed in Section ONe) .............ooovciiiiiiiiieieneeeeenn. 1
2 49416 Screw - PHM, M5 X 0.8 X10 MM, GR 4.8 ... 3
3 27082 NUL = NYIOCK, M5 <.ttt e e e e e e e e e e e e e e e e e as 6
4 46431 Hinge - Ground Control BOX COVEN ......cvviiiiiiieieee e e et eeee e a e e e e e e e e e e e e e e 1
5 43446 Latch - Locking (includes mounting fasteners, bracket and keys) ......cccccccceeeeeennnnnnn. 2
— 52293 LGSV 0 Tl (1T = o o SR —
6 72024 Turntable Cover Assembly with Decals (Ground Controls Side)

(includes index numbers 1, 5, 14, 18 and 19) (decals are listed in Section One) ......... 1
7 49379 Screw - HHC, M8 X 1.25 X 25 mm, GR 8.8 ... .ooiiiiiiiieee e 12
8 33277 WASKHET - FIAt, M8 ..o e 16
9 25368 NUL = NYIOCK, M8 ... e s e r e e e e e e e e e e e e e e e e e e s e e e enannnns 20
10 23057 Screw - HHC, M8 x 1.25 x 20 MM, GR 8.8 ... 16
11 72025 Turntable Cover Assembly with Decals (Power Unit Side)

(includes index number 5) (decals are listed in Section ONE) ........ceevveeviiiieiieeeeeennnnnnnn, 1
12 46420 Bracket - CoVer SHENET .......cviiiiee e 2
13 43474 Ball STUM ...ttt e et e e e e e e e e e e e e e e e e e e e an 4
14 46716 BUMPET-RUBDET ... e e e e e 2
15 39542 GBS SHIUL ..ot e e e 2
16 43447 Hinge, 2 x 2 x 4 inches (5.08 X 5.08 X 10.16 CM) ....ccoccuvumrrnriiniierierereereerreeaeeeeeeeeeeeaenan 2
17 49408 WASKNET - LOCK, M8 ...ttt e 12
18 49417 Screw - PHM, M5 X 0.8 X 16 MM, GR 4.8 ... .o 3
19 49413 WASHET - FIAt, M5 ...t 3
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REV A FIGURE 3-1
Index Part No. Description Quantity This Figure
— Ref. Fuse, 275A (refer to FIQUIE 3-C) ....oiiiiiiiiiieeeee ettt —
1 44713 Cable Assembly - Battery Jumper, Black, 6 inches (15.2 CmM) .....ccccccvvevieeieeeeeeeninnnnnn, 2
2 44712 Cable Assembly - Battery Jumper, Black, 31.5 inches (80 CM)........cceevvviiiiiiiiiannnnnnnn. 1
3 44710 Cable Assembly - Battery to Anderson CONNECION ........cccccuvvvviiriiiiieeireeereereeeeeeeeee e 1
— 19436 ANAErSON CONNECIOL ...ceiiiiiiiiiee ettt e e e et e e e e s st e e e e e s snbbe e e e e e e enneee —
4 44711 Cable Assembly - Anderson Connector to Fuse and Controller .........cccccccvvvvvvieeeennnnnn. 1
— 19436 ANAErSON CONNECIOL ..ciiiiiiiiiee ettt ettt e et e e e e s st e e e e e s snbbeeeeeeeeneeee —
—  55023-200 Cover - Plastic, Battery Terminal, Motor Controller, 1 X 0.035inCh .......ccccceeeeeeeeennnnn. 1
5 67783 Cable Assembly - Fuse to Controller, Red, 7.5 inches (19 ¢m) .......ccccccviiiiiiiinnnnnnnnnn. 1
6 48284 Cable Assembly - Motor to Controller, Red, 10.5 inches (26.7 CM) ....ccovvvvvveeeeeeennnnnnn. 1
—  55023-200 Cover - Plastic, Battery Terminal, Motor Controller, 1 X 0.035inCh ........ccccceeeeeeeenennnnn. 1
7 44727 Cable Assembly - Motor to Controller, Black, 10.5 inches (26.7 ¢mM) ........ccccceeeeeeennnn. 1
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Figure 3-J
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REV C FIGURE 3-J
Index Part No. Description Quantity This Figure
— 49613 Plug and Cap Kit (services O-Ring Face Seal Fittings) ........cccccoiiiiiiiiiiiee —
— 49612 O-Ring Kit (services O-Ring Face Seal Fittings) ..........oooiiiiiiiiiiiiiiiiiiiieeeeeeee e, —
1 55558 Orifice, 0.037 INCH (0.9 MM) ...euiiiiiiiiieee e e e e e e e aaaaeees 3
2 48912 Fitting - Connector, 4 ORFS X 6 SAE (SAE 520120) ........uuuuuiiiiiiiiiiiiiieiaeiaeaaee e 6
3 46140 Hose Assembly - Components: B, Cand A @ 235 inches (5.97¢cm) .......cccoeevvviinnens 1
4 48908 Fitting - Swivel Run Tee, 4 ORFS x 4 SAE (SAE 520432) ......ccccccivvviiiiieirieeee e eeeaans 2
5 67780 Hose Assembly - Components: B, C and A @ 230 inches (5.84 m)

(after serial NUMBDEr T3400-231) ...cciiiiiiiiiiiaeaae e e e e e e e e e e e e 1
6 67781 Hose Assembly - Components: B, D and A @ 51 inches (1.30 m)

(after serial NUMBEr T3400-229) ....coviiiiiieeiee e e e e e e e e e e e e e 1
7 46145 Hose Assembly - Components: B, Cand A @ 33.5inches (85.1cm) ........cceeeeeeeennn. 1
8 46144 Hose Assembly - Components: B, Cand A @ 30.5inches (77.5¢cm) ....ccccoeeveeeeeennn. 1
9 28890 Diagnostic NIipple, NO. 6 SAE ...ttt a e 1
10 48911 Fitting, 90° Elbow, 4 ORFS X 6 SAE (SAE 520220) ......c.ceeiuiiiiieriienieeniee e 2
11 49517 Fitting - Plug, Hex Head with O-Ring (SAE 090109B-6) ..........cuuvuriiiiiiriririiereeeeeeeeeeeenns 1

Hose Assembly Component List ¢ Figure 3-J

A Hose, 1/4 inch (Parker No. 481TC-4)

B Hose End - Female, Swivel, ORFS (Parker No. 1JC43-4)

C Hose End - Female, Swivel, 90°, ORFS (Parker No. 1J943-4)
D Hose End - Female, Swivel, 45°, ORFS (Parker No. 1J743-4)
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Figure 3-K
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REV A FIGURE 3-K
Index Part No. Description Quantity This Figure
— 49613 Plug and Cap Kit (services O-Ring Face Seal Fittings) ........cccccoiiiiiiiiiiiee —
— 49612 O-Ring Kit (services O-Ring Face Seal Fittings) ..........oooiiiiiiiiiiiiiiiiiiiieeeeeeee e, —
1 55558 Orifice, 0.037 INCH (0.9 MM) ...euiiiiiiiiieee e e e e e e e aaaaeees 3
2 48912 Fitting - Connector, 4 ORFS X 6 SAE (SAE 520120) ........uuuuuiiiiiiiiiiiiiieiaeiaeaaee e 6
3 48911 Fitting, 90° Elbow, 4 ORFS X 6 SAE (SAE 520220) ......c.ceevuiiiiierieenieeniiee e 4
4 46140 Hose Assembly - Components: B, Cand A @ 235 inches (5.97¢cm) .......cccoeevvvinnns 1
5 49419 Hose Assembly - Components: B, B and A @ 492 inches (12.5m) .....ccccccveeieeennnnnnn. 1
6 48908 Fitting - Swivel Run Tee, 4 ORFS x 4 SAE (SAE 520432) ......ccccccvvviiiiirieieeee e 2
7 46141 Hose Assembly - Components: B, C and A @ 215 inches (5.46 m)

(before serialNUMBDEr T3400-232) ....cooeiiiiiieaee et a e e e e e 1
8 46142 Hose Assembly - Components: B, B and A @ 36 inches (91.4 cm)

(before serialNUMBEr T3400-230) ...ccvveiieeeeeeeeeeie e e e e e e e e e e e e e e e e e e e e eneeas 1
9 46145 Hose Assembly - Components: B, Cand A @ 33.5inches (85.1cm) ........cceeeeeeeennn. 1
10 46144 Hose Assembly - Components: B, Cand A @ 30.5inches (77.5¢cm) ....cccceeeveeeeeennn. 1
11 28890 Fitting - Diagnostic Nipple, NO. 6 POrt ..........cooiiiiieeee e 1

Hose Assembly Component List * Figure 3-K

A Hose, 1/4 inch (Parker No. 481TC-4)

B Hose End - Female, Swivel, ORFS (Parker No. 1JC43-4)

C Hose End - Female, Swivel, 90°, ORFS (Parker No. 1J943-4)
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Section 4 « Boom Components

REV C FIGURE 4-A
Index Part No.  Description Quantity This Figure
1 72034 Secondary Boom Assembly with Bearings and Decals

(decals are listed in SECHON ONE) ....oooiiiiiiiii ittt 1
2 49379 Screw - HHC, M8 X 1.25 X 25 MM, GR 8.8 ... .oiiiiiiiiiiiee e 8
3 33277 WASKHET - FIAL, M8 ...t e e 4
4 25368 NUL = NYIOCK, M8 ...ttt e e e e e e e e e e e e e e e e e e e e s e e e annnnnns 14
5 43456 (O F=Ta T o 1Y/ F= 1S3 8 o Fo [0 e [0 111/ o SR 2
6 Ref. Primary Boom Assembly with Decals (refer to Figure 4-C) ..........uuuiiiieiiiiiiiiniiiiniins —
7 25548 Screw - HHC, M10 X 1.5 X 40 MM, GR 8.8 ... .oiriiiiiiiieee e 4
8 22700 WASNET - LOCK, MLO ...ttt ettt e s e e e e 4
9 22736 AN L N7 T Yo G B SRR 4
10 67477 Wear Pad, 10.5 x4 x 0.54 inch (26.67 X 10.16 X 1.27 CM) ....vviiiiiiiieaeaaaieiiiiiiiieeeeee 2
11 59692 Guard - Cable, 36 INCNES (91.44 CIM) ...ueeiiiiiiiiiiieee ettt 1
12 22699 WASHET - FIAt, MLO ..ottt 5
13 Ref. Secondary Linkage Assembly (refer to Figure 4-B) .......ccccocuiiiiiiiiiiiiiiieeeee e, —
14 59573 Guard - Cable, 92iNChES (2.34 M) .ureiiiiiiiiiiiiieeee e e e e e e e e e 1
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REV C FIGURE 4-B
Index Part No. Description Quantity This Figure
1 27034 Screw - HHC, M10 X 1.5 X 25 MM, GR 8.8 ....uviiiiiii ittt e e 6
2 22700 WASNET = LOCK, ML ..ceiiiiiiiiiiiie ettt ettt e e s e st e e e e e 6
3 43459 Rod End, 0.375 X 3.69 iNChes (1 X 9.37 CM) ..coeeiiiiiiiiiii et 3
4 41860 Pin - Pivot, 8.25 x 1.5inches (20.96 X 3.81 CM) .....coooiiiiiiriniiiiiieiererr e e e e e e e e e e e e e e s e 4
5 41858 Bearing - Flange, 1.51 x 1.75 X 0.84 inch (3.8 X 4.4 X 2.1 CM) ..uvvvviiiiiiiiiiieieeeeeeeeeeneenn, 8
6 72034 Secondary Boom Assembly with Decals (includes 4 each index number 5)

(decals are listed in SECHON ONE) .....coiiiiiiiiiiee et e e 1
7 76457 Limit Switch With ROIEI AIM L..eeiiie e 1
— 19491 Contact - LIMIt SWILCH .....eeiiiiiiiiiiee e —
— 27643 Roller Arm - LimMit SWItCH ......cuviiiiiiiii e —
— 76450 CoNNECLOr - LIMIt SWILCR ...coiiiiiiiiiiiie e —
8 48040 Screw - HHC, M5 X 0.8 X 40 MM, GR 8.8 .......ovviiiiiiiiiiiiie ettt e e siiaeee e 2
9 27082 T L N Y o T 1 R 2
10 41891 Hydraulic Cylinder - Secondary Boom Lift (before serial number T3400-230) ............... 1
— 52303 Seal Kit - Secondary CYINUEN .........uuuiiiiiiiiiiiiie e —
10 67731 Hydraulic Cylinder - Secondary Boom Lift (after serial number T3400-229) ................. 1
— 72038 Seal Kit - Secondary CYINUEL .........uviiiiiiiiiiiiiieice e e e e —
11 36245 Bearing, 1 X 1.25 X 0.84inch (2.54 X 3.18 X 2.13 CM) ...uvutiiiiiieiieiiieeieeeeeeeeeeeeeseesasnnnns 4
12 72099 Valve - Solenoid, N.C., Bi-directional, Complete ... 1
— 67925 Cartridge - SOIENOIA VAIVE .........uuiiiiiiiiiiieiiii et —
— 67926 Coil - S0lEN0Id VaIVE, 24V DC ......uuiiiiiiiiiiiieiit ettt e e e e e e —
— 72100 NUL - SOIENOIA VAIVE ...ttt a e —
— 72101 Seal Kit - SOIEN0Id VAIVE ........eiiiiiiiiiie et —
13 41861 Pin - Pivot, 8.13 X 1inCh (20.65 X 2.54 CM) ....coooiii it e e e e e e e 1
14 25284 Rod End, 0.375 X 2.251INChes (1 X 5.71 CM) .oceeiiiiiiiiiiiieiie ettt 2
15 52154 Secondary Linkage Assembly (includes 4 each index number5) ......ccccccvvveeeeeeennnnnnn. 1
16 67719 Cam - REtraCt SWItCH, LOWET ........uuuiiiiiiiiiiiieiie et e e e e e e e e e e e e 1
17 49377 Screw - HHC, M6 X 1 X 40 MM, GR 8.8 ...oiiiiiiiiiiie ettt 3
18 49364 N T L N Y o T 1 SRR 3
19 41862 Pin - Pivot, 6.88 X 1iNCh (17.48 X 2.54 CM) ...cooiiiii ittt 1
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Index Part No.
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Section 4 « Boom Components

FIGURE 4-C
Description Quantity This Figure
Primary Link Extrusion Assembly with Bearings (includes index number 4,
4 each index number 3and 5 and 1 each indeX NUMDEr 6) .........ccoeeviiiiiiiiiiiiiiiiiieeeeen. —
Cam - LIMIt SWILCH ... 1
BOIt - TEE, MB X L X 1O MM ..eriiiiiiiii ettt 5
Plate - REINTFOICEMENT ..ot e 4
Screw - FHS, M10 X 16 X 1.5 MM c.coiiiiiiiiicieiee e 24
Bearing, 1 x 1.25 X 0.84 IiNCh (2.5 X 3.2 X 2.1 CM) ..evttriiiiiiiiiieiieeieeee e e es s ssesnnnnneees 12
EXEruSion - PrMArY LINK .......ueeiiiii ettt ettt e e e e e e e e 1
Screw - HHC, M10 X 1.5 X 25 mm, GR 8.8 ... .oiiiiiiiiiiee e 2
WASNET - LOCK, MLO ...ttt ettt s e e e e 6
Rod End, 0.375 X 2.251iNCheS (1 X 5.71 CM) 1oeeeeeiiiiiii it e e e e e e e 7
Screw - HHC, M10 X 1.5X 20 MM, GR 8.8 ...ccciiiiiiiiiiiiiiie e 2
Pin - Pivot, 8.13 X 1iNCh (20.65 X 2.54 CM) ....cccoiii it e e e e e e e e e e s 5
Jib Boom Pivot Assembly (includes 2 each index number 14) .........cccccccvvvvvvvieeeeeennnn. 1
TrmIock, 3/16 INCH ...oooiiiiic e 15 inches (38 cm)
Grommet - Rubber, 3 x 3.5iNnches (7.6 X8.9CM) ....cccooiiiiiiiiiirreec e 5
Bracket - CabIE .........ooeiiiiiiiiiie e 5
NUL = NYIOCK, IMB ...ttt e e e e e e e e e e e e e e e e e e e e s e e e annnnnns 11
Primary Boom Assembly with Bearings and Decals (ANSI and CSA models)
(includes 4 each index number 5) (decals are listed in Section ONe) .........cccccceeeeeeennn. 1
Primary Boom Assembly with Bearings and Decals (CE models)
(includes 4 each index number 5) (decals are listed in Section One) ..............cccceeee —
Pin - Pivot, 6.88 X 1iNCh (17.48 X 2.54 CM) ...cooiiiiiiiiiiie ettt 1
Hydraulic Cylinder - Primary Boom Lift (before serial number T3400-232) ................... 1
Seal Kit - Primary CYINAET ...t e e e e e e e e e —
Hydraulic Cylinder - Primary Boom Lift (after serial number T3400-231) ...................... 1
Seal Kit - Primary CYINAEN ...t —

This parts list continues. Please turn the page.

PartNo.72020

GenieTMZ-34/19 4-7



March 2003

Section 4 « Boom Components

REV A

FIGURE 4-C

PartNo.72020

GenieTMZ-34/19



March 2003
|

Section 4 « Boom Components

REV A FIGURE 4-C
Index Part No. Description Quantity This Figure
20 72099 Valve - Solenoid, N.C., Bi-directional, Complete ... 1
— 67925 Cartridge - SOIENOIA VAIVE .........uuiiiiiiiiiiiieei e —
— 67926 Coil - Solenoid Valve, 24V DC ...t e e e e e e e e eaaens —
— 72100 NUL - SOIENOIA VAIVE ... e e —
— 72101 Seal Kit - SOIEN0IA VAIVE ...t e e e e e eaeees —
21 67715 Limit Switch with Roller HEad ..........cuvviiiiiiiiie e 2
— 19491 Contact - LIMIt SWILCH .....eviiiiiiiiiiie et —
22 48283 Clamp - Hose, 4 x 1 x 0.56 inch (10.2 X 2.54 X 1.4 CM) ..eoooiiiiiiiiiiiiiieiieeiceeee e 2
23 46723 Clamp - Hose, 4 x 1 x 1inch (10.2 X 2.54 X 2.54 CM) ...coooviiiiceiinnieeeeeeee e e e 2
24 72037 Boom Pivot Assembly with Decals (decals are listed in Section One) ............ceeeenn. 1
25 48040 Screw - HHC, M5 X 0.8 X 40 MM, GR 8.8 .......oviiiiiiiiiiiiiiee ettt siraee e 4
26 27082 N L N Y o T 1 SRR 4
27 25930 Screw - HHC, M6 X 1 X 55 MM, GR 8.8 ...ciiiiiiiiiiiie ettt 6
28 22578 Screw - HHC, M6 X 1 X 20 MM, GR 8.8 ....ooiiiiiiiiiiiieiiie et 2
29 67720 Plate - Limit SWItCh MOUNT .......ueiii e 1
30 49407 WASKNET = LOCK, MB ....ciiiiiiiiiiiiee ettt e e e e e e e s nnbeeas 1
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Section 4 « Boom Components

REV C FIGURE 4-D
Index Part No. Description Quantity This Figure
1 49393 Screw - HHC, M10 x 1.5 X 20 MM, GR 8.8 ..o 4
2 22700 WaASHEr - LOCK, MLO ...ttt 6
3 43460 Rod End, 0.375 X 2.251INCheS (1 X 5.7 CM) .oooiiiiiiiiiii ettt 4
4 41861 Pin, 8.13 X 1iNCh (20.65 X 2.54 CM) ..eeviiiiieie e e e e e e e e e e e e e 4
5 Ref. Jib Boom Pivot Assembly (refer to FIQUre 4-C) ...ooovvvveeeeeeeiiec e 1
6 55067 Grommet - Rubber, 3 x 3.5inches (7.6 X 8.9 CM) ....ccoooiiiiiiiiiiiiiee e 2
7 41857 Bearing - Flange, 1 x 1.25x 0.31 inch (2.54 x 3.18 x 0.79 cm)

(before serialNUMBEr T3402-21) ...cccvvieee e e e e e e e e e e e e e e e e e e s e nnnaes 8
— 76165 Bearing - Flange, 1 x 1.25 x 0.705 inch (2.5 x 3.2 x 1.79 cm)

(after serial NUMBEr T3402-20) ....oovviiieeeeeeee i e r e e e e e e e e e e e e e e e e e e e e e nnnnnns —
8 23057 Screw - HHC, M8 x 1.25 X 20 MM, GR 8.8 ... 8
9 25368 NUL = NYIOCK, M8 ...ttt s e e e e e e e e e e e e e e e e e e e e e s eeeanannnns 12
10 62811 Jib Boom Assembly - Upper (before serial number T3402-21)

(includes 4 each iNdeX NUMDET 7) ...cooiiiiiiiii ettt 1
— 58181 Jib Boom Assembly - Upper (after serial number T3402-20)

(includes 4 each index number 7 and 12, and 24 each index number 11) ................... —
11 76415 Screw - FHS, M10 X 16 X 1.5 MM oo 48
12 41806 Plate - REINTOICEMENT .....oviiiiiie e 8
13 55068 BOlt - Tee, MB X 1 X 1O IMIM ..eeiiiiiiiiiiiiie ettt e e e e e e 4
14 49364 T L N Y o T 1 SRR 5
15 44730 Plate - Jib Boom Reinforcement, UPPET ........cooiiiiiiiiiiiiiiiieieeeee ettt 1
16 41818 Bracket - Cable .........ooiiiiii e 3
17 36245 Bearing - Flange, 1 x 1.25 x 0.84 inch (2.54 X 3.18 X 2.13 CM) ...evviiiiieiiiiiiiiaaaaaaeeeean, 4
This parts list continues. Please turn the page.
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REV C FIGURE 4-D
Index Part No. Description Quantity This Figure
18 41889 Hydraulic Cylinder - Jib Boom Lift with Bearings

(from serial number T3400-01 to T3400-42 and

from serial number T3400-069 to T3400-264) (includesindex number 17) .................. 1
— 52305 Seal Kit - JiD CYINUEL ... e —
18 67682 Hydraulic Cylinder - Jib Boom Lift with Bearings

(from serial number T3400-43 to T3400-68 and

after serial number T3400-00265 to T3402-20) (includes index number 17) ................. 1
— 72040 Seal Kit - Jib CYINAEL ... e e e e e e e e e e e —
18 76166 Hydraulic Cylinder - Jib Boom Lift with Bearings

(after serial number T3402-21) (includesindex number17) ........cccccuuiiieieiiiiiieeeneniies 1
— 72040 Seal Kit - JiD CYINUEL ... e —
19 22578 Screw - HHC, M6 X 1 X 20 MM, GR 8.8 ....cooiiiiiiiiiiieii et 2
20 49407 WASKNET = LOCK, MB ....ciiiiiiiiiiiie ettt e st e e e e e e nnbeeas 3
21 48040 Screw - HHC, M5 X 0.8 X 40 MM GR 8.8 ....ccoiiiiiiiiiie ettt a e 2
22 67715 Limit Switch with Roller HEad .........oouvveiiiiiiiiie e 1
— 19491 Contact - LIMIt SWILCH .....eeiiiiiiiiiiiee e —
23 67282 Bracket - Limit SWItCh MOUNT ........oiiiiii e 1
24 Ref. Platform Pivot Assembly (refer to Figure 5-A) ........ccoooiiiiiiiiiiiereeree e 1
25 67281 Cam - Limit Switch, Jib Boom (before serial number T3402-21) ........uuveeiiieeiiiiinnannnnn, 1
— 76487 Cam - Limit Switch, Jib Boom (after serial number T3402-20) .........uevieeeiiiiiieiaeannnnnnnn. —
26 62289 Jib Boom Assembly with Decal - Lower (before serial number T3402-21)

(includes 4 each index number 7) (decals are listed in Section ONne) ...........ccceeeeeenn. 1
— 58180 Jib Boom Assembly with Decal - Lower (after serial number T3402-20)

(includes 4 each index number 7 and 12, and 24 each index number 11)

(decals are listed in SECON ONE) ...cccceeiiiiiii e —
27 49379 Screw - HHC, M8 X 1.25 X 25 MM, GR 8.8 ...oiiiiiiiiiiiiiii e 4
28 33277 WaAShEr - FIat, M8 ...t 4
29 48228 Wear Pad - Jib Boom Reinforcement, 2.5 x 2.1 x 0.38 inch (6.4 x5.3x1cm)............ 2
30 48227 Plate - Jib Boom Reinforcement, LOWET ..........oooiiiiiiiiiiiiiieiieecee et 1
31 72099 Valve - Solenoid, N.C., Bi-directional, Complete ..........ccccccvvviiieiiiee s 1
— 67925 Cartridge - SOIENOIA VAIVE ........uuiiiiiiiiiiiieeeee e e e e e e —
— 67926 Coil - SOlEN0Id ValVe, 24V DC ......coiiiiiiiiiiiie ettt —
— 72100 NUL - SOIENOIA VAIVE ...eoeiiiiiiiiiiiie e e e —
— 72101 Seal Kit - SOIEN0Id VAIVE .........uviiiiiiiii e —
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Figure 4-E

Wire Harness - Taillights, ANSI and CSA Models
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REV C FIGURE 4-E
Index Part No. Description Quantity This Figure
1 72056 Wire Harness - Taillight, TONQUE 0 BASE .......cccuuuiiiiiiiiiiiieeiieeeeeee e 1
— 67747 PIUQG - TralEE <.t e e et e e e e e e e e e e e e e e a e e e e —
2 67334 Terminal Block - Wago, End Block (before serial number T3400-40) .......cccvvvvveveeeennnn. 1
— 76481 Terminal Block - Wieland, End Block (after serial number T3400-39) ........cccccvvvveeeeenn. —
3 67236 Terminal Block - Wago, 4 hole (before serial number T3400-40) ..........uvveiieieeeeiiiiaaaannn. 2
— 76478 Terminal Block - Wieland, 4 hole (after serial number T3400-39) .........ccocciiiiiiiiiennen. —
4 67237 Terminal Block - Wago, 2 hole (before serial number T3400-40) .......ccccvvvveeeeeeeeeeeeeeennn. 4
— 76479 Terminal Block - Wieland, 2 hole (after serial number T3400-39) .........cccoccvvvvvivinennnen. —
5 67238 Terminal Block - Wago, End Plate (before serial number T3400-40) .........ccevvvvveereeennn. 1
— 76480 Terminal Block - Wieland, End Plate (after serial number T3400-39) .........ccccvvvvvveeeen. —
6 72057 Wire Harness - Taillight, Base t0 JIb BOOM ........cuuiiiiiiiiiiiiiiieiiiee e 1
— 33578 Connector - Wire Harness, Male Panel MouNt ...ttt —
— 33580 Pin - Connector, FEMAIE .........uuiiiiiii e —
7 72058 Wire Harness - Taillights, Jib Boom to Taillights ...........cevviiiiiiiiiiiieeccciiiies 1
— 33590 Connector - Wire Harness, FEMAIE ..........ooiiiiiiiiiiii e —
— 33579 Pin - ConNNECLOr, MAIE .....ooiiiiiiiii e —
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REV C FIGURE 4-F
Index Part No. Description Quantity This Figure
1 76058 Wire Harness - Taillight, TONQUE 0 BASE .......cccuuuiiiiiiiiiiiieeiieeeeeee e 1
— 55118 PIUQG - TralEE <.t e e et e e e e e e e e e e e e e e a e e e e —
2 67334 Terminal Block - Wago, End Block (before serial number T3400-40) .......cccvvvvveveeeennnn. 1
— 76481 Terminal Block - Wieland, End Block (after serial number T3400-39) ........cccccvvvveeeeenn. —
3 67236 Terminal Block - Wago, 4 hole (before serial number T3400-40) ..........uvveiieieeeeiiiiaaaannn. 2
— 76478 Terminal Block - Wieland, 4 hole (after serial number T3400-39) .........ccocciiiiiiiiiennen. —
4 67237 Terminal Block - Wago, 2 hole (before serial number T3400-40) .......ccccvvvveeeeeeeeeeeeeeennn. 4
— 76479 Terminal Block - Wieland, 2 hole (after serial number T3400-39) .........cccoccvvvvvivinennnen. —
5 67238 Terminal Block - Wago, End Plate (before serial number T3400-40) .........ccevvvvveereeennn. 1
— 76480 Terminal Block - Wieland, End Plate (after serial number T3400-39) .........ccccvvvvvveeeen. —
6 76059 Wire Harness - Taillight, Base t0 JIb BOOM ........cuuiiiiiiiiiiiiiiieiiiee e 1
— 67960 SOCKETY, 7 PN e e e e e e e e e e e e e e e e e e —
7 67968 Wire Harness - Taillight, Jib Boom to Taillights ...........euveeiiiiiiiiiiiiiee s 1
8 72059 Wire Harness - Taillight, TONQUE 0 BASE .......ccccuuuiiiiiiiiiiiiieiie e 1
— 55118 PIUQG - TraAIIBE <.ttt e et e e e e e e e e e e e e e e a e e e e —
9 72060 Wire Harness - Taillight, Base t0 JiIb BOOM ......ccccuviiiiiiiiiiiiiiecccce e 1
— 33578 Connector - Wire Harness, Male Panel MoUNt ... —
— 33580 Pin - ConNECtor, FEMAIE .......uveiiiiiiiiiee et —
10 72058 Wire Harness - Taillight, Jib Boom to Taillights .............eeeeies 1
— 33590 Connector - Wire Harness, FEMAIE .........oooiiiiiiiiiiii et —
— 33579 Pin - CoNNECIOr, MAIE ......ueiiieiiiiiiii et —
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Figure 5-A

Platform Installation
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REV C FIGURE 5-A
Index Part No. Description Quantity This Figure
1 49363 NUL - NYIOCK, M Lttt e et e e sare e e e 4
2 49404 Screw - HHC, M4 X 0.7 X 16 MM, GR 8.8 ......ciiiiiiiiiiiie ettt 2
3 44719 1= (o TP PP UUPUTUPPRPOTPI 1
4 85294 Plate - Platform BOX IMOUNT .........eeiiiieiiiieiiaeee ettt a e e e e e e e e 1
5 49376 Screw - HHC, M6 X 1 X 25 mm, GR 8.8 ..o 13
6 49364 N T L N Y T 1 S 17
7 66866 STUA - CONIIOIBOX ..eeveeeieieee ittt e e e e 3
8 49371 Screw - PHM, M4 X 0.7 X 10 MM, GR 4.8 ..o 2
9 62819 [CET=T o 1T el I o o SRR 1
10 Ref. Platform Control Box Assembly with Decals (refer to Figure 5-F) ...............cooeevninne —
11 85295 Bracket - InStruction BOOM MOUNT .........cooiiiiieiiiic e 1
12 49375 Screw - HHC, M6 X 1 X 16 MM, GR 8.8 ....ccoiiiiiiei e 7
13 59506 Washer - Fender, 0.25 X 1 X 0.046 INCH .......ooiiiiiiiiic e 4
14 44743 Instruction Box with Decals (decals are listed in Section One) .............ooooeeveeeecvnnnnns 1
15 25926 WASNET - FIAL, MB ... 2
16 40712 Tube - SIdING MId-TAIl ......cccee i e e e e e e e 1
17 41292 Guide - SN MiId-Tail .........ccooiii e e e e aaa s 2
— 31146 Wire Loom, 716 INCH ..o 5 inches (12.7 cm)
— 21121 Cable Tie, 4 INChES (L0.2 CIM) ..uuuiiiiiiiiieiieeei e eee e e e e e e s e e e e e e e e e e aa e e e e e e s e e s anannnns —
18 24647 Grommet - Rubber, 0.375x 0.875inch (0.95 X 2.22 CM) ...ccoiiiiiiiiiiiieieceeeeeeee e 3
19 45437 Cover - GFCI, Weatherproof (includes gasket and mounting fasteners)....................... 1
— 39828 1= 1S (] R 0 )V PP PUPPRPTT —
20 13585 Receptacle, GFCI, 110V AC (NOrth AMEriCaN) .....ccooiiiiiiiiiiieiiee et 1
— 67506 Receptacle, 110V AC (United KiNgdOm) .......oooiiiiiiiiiiiie et —
— 67447 Receptacle, 220V AC (United KiNgdOm) ........ooiiiiiiiiiieieeeee et —
— 33629 Plate, Receptacle Mount (United Kingdom) ..ot —
— 67448 Receptacle, 220V AC (EUFOPEAN) ......ccoeieeeiie ettt e et e e e e e e e e e e e e e e e e e s aaeannneeees —
— 67446 Receptacle, 220V AC (AUSEIAlIAN) .......ooiiiiii it —
— 76038 Receptacle, 220V AC (France/Belgium) ... —
— 76039 L= S L (=AU o] o127 o) IR —
— 67452 Cover,ReCeptacle, FOrBIgN ........uu i i it a e e —
21 10775 T-Box (ANSI and CSA models) (includes mounting fasteners) ..........ccccccvvvviiiieieeennen. 1
— 67451 T-Box, 220V AC (CE models) (includes mounting fasteners) ...........ccccccvvvviiiieeeeennenn. —
This parts list continues. Please turn the page.
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Index Part No.

22
23
24
25

26
27
28
29
30
31
32
33
34

7056
49407
48286

46418
67677
76041

46729
49369
49363
Ref.
55064
49387
22700
55096
Ref.

48262
62789
62790
33579
33580

67617
62789

41695
39474
52279
85296
48301
52278

65388

Section 5 « Platform Components

FIGURE 5-A
Description Quantity This Figure
Squeeze Connector, 1/2IiNCh NPT ... 1
WEASKNET = LOCK, MB ...ttt e e e e 3
Electrical Cord, 14 Gauge (0.821 mmz2), 4 Conductor .................... 560 inches (14.22 m)
Plate - Box Outlet Mount (ANSI models) (before serial number T3400-205) ................ 1
Plate - Box Outlet Mount (CE models) (before serial number T3400-205) ................... —
Plate - Box Outlet Mount (after serial number T3400-204) ..........uueeiiieiiiaaaaaiiaiiiiines —
Guide - Platform AlIGNMENT ........uiiiiiiiiiieee e e e e e e e e e e 2
Screw - HHC, M8 X 1.25 X 20 MM, GR 8.8 ... .oiiiiiiiiiiieec e 4
I L N Y o Tt 1 SRR 6
Wire Harness - Taillights, Jib Boom to Base (refer to Figures 4-E and 4-F) ................ —
Plate - CONNECIONr MOUNT ......oouviiiiiriee et 1
Screw - HHC, M10 X 1.5 X 12 mm, GR 8.8 ... .oiiiiiiiiieieec e 2
WASNET - LOCK, MLO ...ttt ettt e s e e e e e e 6
Rivet - Aluminum, 0.125 x 0.337iNCh (3.2 X 8.6 MM) .........uuutiiiiiiiiiiiiiiiaaaaa e 8
Wire Harness - Taillights, Jib Boom to Taillights (refer to Figures 4-E or 4-F) ............. —
Control Cable, Platform to Jib BOOM ..........cccoeeiiiiiiiiiiiiiiiiiiiee 90 inches (2.29 m)
Connector - Platform Cable, Male ............ooooiiiiiiie e —
Connector - Platform Cable, FEMAIE ..........oocoiiiiiiiiiii e —
Pin - CoNNECIOr, MAIE ..ot —
Pin - CONNECLON, FEMAIE .......eiiiiiieei et —
Cable Assembly - Platform CONtrolS .........oooiiiiiiiiiii e 1
CONNECION - IMAIE ...ttt e e s ee s —
Rivet - Steel, 0.188 x 0.5iNCh (4.8 X 12.7 MM) ...ooi i 8
Wear Pad - Platform, 2 x 1 x 0.250 inch (5.1 X 2.5 X 0.6 CM) .....ccoeeeiiiiiiiiiiiiiiiiiies 4
Platform Pivot Assembly (includes index numbers 25 through 28 and 37 and 38) ....... 1
7= (o (= R OF= T o] [T - o SRR 1
Pin - Toggle, 8.13 X 0.5inCh (20.7 X 1.3 X CM) ceeeeiiiei ittt eer e e e e e e e e 1

Platform Assembly with Decals (ANSI Models)

(includes index numbers 11 and 13 through 17, 4 each index numbers 5 and 12,

and 8 each index number 6) (decals are listed in Section ONe) .......cccccevvvveveeeeeeeennnnnnn. 1
Platform Assembly with Decals (CE and CSA models)

(includes index numbers 11 and 13 through 17, 4 each index numbers 5 and 12,

and 8 each index number 6) (decals are listed in Section ONe) .......cevevvvvivveeeeeeennennnn. 1
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Figure 5-B

Platform Taillights - ANSI and CSA Models
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REV A FIGURE 5-B
Index Part No. Description Quantity This Figure
1 46718 Trimlock, 3/16 INCH ...ccocviiiie e 20.75inches (52.7 cm)
2 49364 NUL = NYIOCK, MB ...t r e e e e e e e e e e e e e e e e e e s e e e enannnns 11
3 49407 WASNET = LOCK, MB ....ciiiiiiiiiiiiee ettt e e e e 4
4 49375 Screw - HHC, M6 X 1 X 16 MM, GR 8.8 ....oooiiiiiiiiie e 10
5 44645 Bracket - Taillight MOUNL .........uuiiiiiiiecciieccce e e e e e e e e e e e e e e e e 1
6 52274 Taillight - Ground Controls SIde ..........ccuuuiiiiiiiiiiie e 1
— 52276 Lens - TAIlIGNT ... e —
— 52275 Bulb - Taillight, NUumber 1157, 12V DC ..ottt —
7 46727 Bracket - Cable GUAN .........cooiiiiiiie et 1
8 22578 Screw - HHC, M6 X 1 X 20 MM, GR 8.8 .....coiiiiiiiiiiiiiiiire e 1
9 52273 Taillight - POWEN UNIt SIAE .....cco i e e e e e e e e e e e 1
— 52276 Lens - TallIGNT ... e —
— 52275 Bulb - Taillight, Number 1157, 12V DC ......ccccoiiiii it e e e e e e e —
10 55016 Bolt - Carriage, M6 X 1 X 16 MIM ....oiiiiiiiiiiiiiaaaaee et e e e e e e e e e 4
11 55017 NUL = HEX, IMB .ttt e e et et e e e e e e e e e e e e s e e aaeaanaas 4
12 44644 Bracket - License Plate MOUNTING ......covvviieeiiiiiiii e e r e e e e e e e e e e e e s s 1
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Figure 5-C
Platform Taillights - CE Models
(beforeserial numberT3400-147)
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REV A FIGURES5-C
Index Part No. Description Quantity This Figure
1 49375 Screw - HHC, M6 X 1 X 16 MM, GR 8.8 ... 4
2 49407 LTA =TS T G 1o o S Y, L S 4
3 55090 1= UL o USSR 2
— 65395 Lens - TaIlIGNT ... e —
— 65397 Bulb - Taillight, Number 1057, 12V DC ......coooiiiiiiiiiiiiiiee et —
— 76056 BUID - TallIGNt ST ..ot e e e e st e e e e s s snrbaeeeaeesanes —
4 25930 Screw - HHC, MB X 1 X 55 MM, GR 8.8 .....oiiiiii e 4
5 49364 T L N Y o Tt 1 USSR 4
6 55083 (o T o | 1 SRR PSSP 1
— 65396 LenS - FOG IGNT ...t —
— 65397 Bulb - Fog light, NUmber 1057, 12V DC ......cocoiiiiiiiiiieeieeeee et —

55080 [ Y1 (ST (o T = =T [ 2
8 55047 Bracket - LIGNT ... 1
9 49417 Screw - PHM, M5 X 0.8 X 16 MM, GR 4.8 .....oniiiiiieeeee e 2
10 19872 Washer - LOCK, Plated, MB ........ueiiiiiiie ettt e et e e e e e e s e eeaaas 2
11 55081 [ LY (ST (o TN o o = 2
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Platform Taillights - CE Models
(after serialnumberT3400-146)
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REV C FIGURE5-C.1
Index Part No. Description Quantity This Figure
1 67965 Block - Spacer, Light Bar MOUNT ........ccoiiiiiiiiiiia et 2
2 67949 [Tz (o (= A I T o B - PSSR 1
3 67956 Taillight - STT Rear, Right (includes mounting fasteners) .............ccccocviiiiiiiiiiieeeeennen. 1
— 67956 Lens - Taillight Rear, RIGNT ..........oooii e —
— 76056 BUID - TAIIIGNT ...ttt e et e e e e e e e e e e e e e enneneees —
— 76057 Bulb - Taillight LICENSE PIALE .....eeeeeiiiiiiiiieeeee et —
— 65397 Bulb - Taillight, Number 1057, 12V DC ......coooiiiiiii ittt —
4 32309 Screw - HHC, M8 X 1.25 X 60 MM, GR 8.8 .......ooiiiiiiiiiieee e 4
5 25368 T L N Y o Tt 1 SRR 4
6 67957 Taillight - STT Rear, Left (includes mounting fasteners) ...........ccccuvvviiiiiiiiiiieiiiineeeeeenn, 1
— 76055 Lens - Taillight STT Rear, LEft .....eeiiiiiiiiiieee e —
— 76056 BUID - TaAIlIGNT ST ..ttt e e neee s —
— 76057 Bulb - Taillight LICENSE PIALE .....eeeeeiiiiiiiiieeeeee et —
— 65397 Bulb - Taillight, Number 1057, 12V DC ......coooiiiiiiiiiiiieeiee et —
7 49393 Screw - HHC, M10 X 1.5 X 20 MM, GR 8.8 ... .oiiiiiiiiiiieec e 2
8 22699 WaASKET - FIAL, ML ..ottt et e e e e e e e e e e e e e e e e nnaenaee 2
9 22736 AN T L VY7 T Yo <G /B SRR 2
10 67978 Bracket - Cable GUAI .........cc.uuuiiiiiiiiiiiiiii et 1
11 76010 RElECION - AMDET ... 2
12 Ref. Wire Harness - Taillight, Jib Boom to Taillight (refer to Figure 4-F) ..............ccoeeeennns —
13 Ref. Wire Harness - Taillight, Base to Jib Boom (refer to Figure 4-F) ...........ooooiiiiiiinnnnnns —
14 76000 Screw - PHM, M5 X 0.8 X 35 MM ...coiiiiiiiiic e 3
15 27082 NUL - NYIOCK, M5 L.ttt e e be e e s sabee e e 3
16 49375 Screw - HHC, M6 X 1 X 16 MM, GR 8.8 ..o 2
17 49364 NUL = NYIOCK, IMB ..ttt ettt e b e e eabee e e 2
18 85374 Socket Mount Assembly (includes index number 19) ..., 1
19 53517 Grommet - Rubber, 0.50 x 0.14 x 0.75inch (1.27 x 0.36 X 1.91CM) ...ccovvvvvveeeeeennnnnnn. 1
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Figure 5-D

Platform with Rotator Installation
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Index Part No.

1
2
3
4
5
6

7
8
9
10

11
12
13
14
15
16

17

59936
49375
59506
49364
44743

67608
85298

67609
67631
27068
62860

62859

65228

22578
25926
41292
40712
22697
65201

65202

7265

Section 5 « Platform Components

FIGURE5-D
Description Quantity This Figure
Bracket - INSIIUCTION MOUNT .......cooiiiiiiiiiii ettt e e 1
Screw - HHC, M6 X 1 X 16 MM, GR 8.8 ....ccoiiiiiiie e 7
Washer - Flat, 1/4 inch (0.25 x 1 x 0.046 inch) (0.64 x 2.54 X 0.12CM) .......ccceeevvneenns 4
I T L N Y o T 1 SRR 9
Instruction Box with Decals (decals are listed in Section One) .............oooeeveeeecvnnnnns 1
Support - Grip, Platform ROLALE ...........eeiiiiiiiiiiaiiaeae e 4
Kit - Support Grip, Platform ROTALE .........oooiiiiiiiiee s —
Support - Plate, Platform ROTALE ........uuviiiiiiiiiiiccccee e e 6
Screw - HHC, M10 X 1.5X 80 MM, GR 8.8 ....ccoiiiiiiiiiiiiiiii e 8
N LU LA Y7 Yo G /B SR 16

Platform Assembly with Decals (ANSI models) (includes 2 index numbers 4,

11 and 13, 4 index numbers 12, and 8 index numbers 17)

(decals are listed in SECHON ONE) ....cooiiiiiiii et —
Platform Assembly with Decals (CE models) (includes 2 index numbers 4,

11 and 13, 4 index numbers 12, and 8 index numbers 17)

(decals are listed in SECHON ONE) ...ccooeiiiiiii et —
Platform Assembly with Decals (CSA models) (includes 2 index numbers 4,

11 and 13, 4 index numbers 12, and 8 index numbers 17)

(decals are listed in SECHON ONE) ....cooiiiiiiiii ittt 1
Screw - HHC, M6 X 1 X 20 MM, GR 8.8 ....oooiiiiiiiiiiieeiee e 2
WASKNET = FIAL, IMB ....eiiiiiiieeiie et s e e e nnees 8
Guide - SIAING Mid-Tail ........oooiii e e e e 2
Tube - SIdING MId-TAIl ......cceeeiiii e e e e e e e 1
Screw - HHC, M10 X 1.5 X 65 mm, GR 8.8 ....ccii i 4
Decal Plate with Decals (ANSI and CSA models) (includes index number 17)

(decals are listed in SECHON ONE) ...cccceeeeeei i a e e 1
Decal Plate with Decals (CE models) (includes index number 17)

(decals are listed in SECION ONE) ...cccceeiiiiiii e —
Rivet - Steel, 0.375x 0.25iNCh (9.5 X 6.4 MM) ... 8

This parts list continues. Please turn the page.
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REV C FIGURE5-D
Index Part No. Description Quantity This Figure
18 45437 Cover - GFCI, Weatherproof (includes gasket and mounting fasteners)....................... 1
19 13585 Receptacle - GFCI, 110V AC (ANSI) oot e e —
— 33629 Receptacle - Mount (United Kingdom) ...........oooiiiiiiiiiiiiiiieieeece e seinees —
20 10775 T-Box (includes mounting fASIENEIS) .........uuuuuiiiiiiiiiiiie e 1
21 7056 Squeeze Connector, 1/2INCh NPT ... 1
22 48286 Electrical Cord, 18 Gauge (0.821 mmz2), 4 Conductor .................... 560 inches (14.22 m)
23 49407 WASHNEE = LOCK, IMB ...ttt et e e e e e e 3
24 46418 Plate - Box Outlet Mount (ANSI models) (before serial number T3400-205) ................ 1
— 67677 Plate - Box Outlet Mount (CE models) (before serial number T3400-205) ................... —
— 76041 Plate - Box Outlet Mount, (after serial number T3400-204) ........ccvveeeeeeeeeeeeeeeiiiniieinnns —
25 46729 Guide - Platform Alignment, 2.5 X 1.82 X 0.51NCh ..., 2
26 49369 Screw - PHM, M4 X 0.7 X 25 mMm, GR 4.8 ... 4
27 49363 NUL = NYIOCK, M4 ...t e et e e e e e e e e e e e e e e e e e e e as 8
28 39474 Wear Pad - Platform, 2 x 1 X 0.25inch (5.1 X 2.5 X 0.6 CM) ..coevvvvveeeeiiiiiiicieiiinieeeeen, 4
29 41695 Rivet - Steel, 0.188 X 0.51INCh (4.8 X 12.7 MM) ...ccoiieiiieieeeer e e e 8
30 52279 Platform Pivot Assembly (includes index numbers 25 through 29) ............ccccccoeei. 1
31 Ref. Platform Rotator Assembly (Referto FIQUre 5-E) .......coovccveviiiiiiiiiiiiciiececeeeeeee e 1
32 48301 Pin - Toggle, 8.13 X 0.5iNCh (20.7 X 1.3 CM) ceeeeiiiiiiiiiiiiiiiiieeeeeee et 1
33 44719 Latch - Platform COontrol BOX .........ccveiiirieioiiiiceiie e 1
34 49404 Screw - HHC, M4 x 0.7 X 16 MM, GR 8.8 ....oeeiiii e 2
35 59679 Plate - Platform BOX IMOUNT ........eeiieiiiiiiiiiieee e e et e e e e e e e e e e e e 1
36 49376 Screw - HHC, MB X 1 X 25 MIM .oooiiiiiiiiiiiiec e 3
37 66866 S (0o I Ofo 101 i (o] I = To ) QPP PPPRPPRTI 3
38 62819 [CET=T o 1T el I o o R 1
39 49371 Screw - PHM, M4 X 0.7 X 10 MM, GR 4.8 ... 2
40 Ref. Platform Control Box with Lid and Decal (refer to Figure 5-F) .....coooveeeiiiiiiiiiiiiiiines —
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REV C FIGURE5-E
Index Part No. Description Quantity This Figure
— 80275 Rotator Assembly with Decals (decals are listed in Section One) .............coeeiiiiinnne —
1 6888 Screw - HHC, 1/4 -20 X 1iNCh, GRS ..o e 7
2 6356 Washer - LOCK, 14 INCH ..o e 7
3 59679 Plate - Platform BOX MOUNT.........oocuviiiiiiieiiiee e 1
4 16591 1001V =T e ©T= =T 1 oo ) PP PTPRPPRR PRI 1
5 13612 Bearing - Flanged, 0.8751.D. x 1 O.D. x 0.625 inch (2.2 x2.5x1.6 cm) .................... 2
6 13611 GAr - WOIM DIV .ttt 1
7 28986-200 Key - Shaft, 0.188 x 2 inches (0.48 X 5.1 CM) ....ccoiiiiiiiiiiiiiiiiieee et 1
8 59684 Shaft - WOIM DIIVE GEAI .......cocuieiiiiiii ettt 1
9 13681 FlaNQE - BEATNG ...ttt ettt ettt e et e e e e e e e e e e e e e e e e e e e e e e e aaaans 1
10 13002 Screw - HHC, 5/16 -18 X 1INCH, GRS ...oiiiiiiiiiii ettt 4
11 6886 Washer - LOCK, 5/16 INCN ......oiiiiiie i 4
12 6086 Nut - Low Profile Nylock, 1/2 =13 ......cooiiii et 1
13 62777 Handle ASSEMDBIY - SWIVEI ......uuiiiiiiiiieiiieiiee e e 1
— 17884 Handle Casting - Handle ASSEMDIY ..........oooiiiiiiie e —
— 11276 Handle Extension - Handle ASSEMDBIY ............oooiiiiiciee e —
— 11317 LT y] oIl o F= T o [N b =1 1S o o SRR —
— 46447 Washer - Thrust, 0.51 x 1 x 0.063 inch (1.3 X2.54 X 0.16 CM) ..ccevvvvveeeeeeeeenieiiiiinns —
— 11420 Pin - Grooved, 0.156 X 0.75 INCN ......oviiiiiiiiic s —
14 13781 Pivot Casting - PIatfOrm .........e et 1
15 13615 Bearing - Garlock, 1 1.D. x 1.125 O.D. x0.5inch (2.5x 3.1 X 1.3CM) .cceevvveeeeeenrennnnn. 1
16 80276 Pivot Assembly with Decals (includes index number 1, 2 and 15)

(decals are listed in SECHON ONE) ....cooiiiiiiiiiiei et 1
17 13614 SAI - GIBASE ....eeiiie ittt a e 1
18 13782 (OF=15Y 1] [0 Il = F= 1 x 0] g ¢ [ CT=T- T o0 ) R 1
19 12900 COMlAN = CIULCR i e e s e e e st e e e e s snre e e e e e e ns 2
20 13708 LGSV O 11 (o o 0] |- SR 1
21 13610 GRAN - DIV ...ttt ettt e e e st e e e e e e e s e e e e 1
22 22036 Disc - Spring, 2.5 X 1.06 iINChes (6.4 X 2.7 CM) ..cceevieiiee et err e r e a e e e e e e e e 1
23 19331 Nut - Low Profile Nylock, 1 -14 UNF ........ccooiiiiiii e a e 1
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Section 5 « Platform Components

REV D FIGURE 5-F
Index Part No. Description Quantity This Figure
— 76380 Platform Control Box Assembly with Decals - Complete

(decals are listed in SECHON ONE) ....cooiiiiiiii e —
— 58268 Blue Board Upgrade Kit (includes index NUMbBEr 10) .........ccoviiiiiiiiiianaiiiiiiieee —
1 49371 Screw - PHM, M4 X 0.7 X 10 MM, GR 4.8 ....oiiiiiiiiiieeeie et 2
2 49412 WaASHEr - FIat, M4 ...ttt e e 2
3 49363 T L N Y o T 1 SRR 2
4 49376 Screw - HHC, MB X 1 X 25 MM, GR 8.8 ....ooiiiiiiiiiiiii it 3
5 49364 NUL = NYIOCK, MB ...ttt e e et e e e e s st ba e e e e e e s sntaaeeeeeeanes 3
6 66866 StU - CONIOIBOX ittt e e e s nnbaeeeeeeeans 3
7 85291 Platform Control Box Assembly with Decal (includes item number 9)

(decals are listed in SECHON ONE) ....ccoiiiiiiiii it 1
8 33321 Push Button with Base - Red Mushroom Head ............ccccooiiiiiiiiiiiiii e 1
— 32614 Push Button - Red MUShroOM HEAd ..........ocuviiiiiiiiiiiiiiee e —
— 33020 Base - Push Button (includes one each N.C. CONtACL) .......ceevevveeiiiiieeeeeeeiiiiieiiicieens —
— 33328 BASE - SWILCK .eiiiiiiiiiiie e e e e e e s e —
— 29732 100] o] r= T S VX O PP P T PP PRPPPPPPPPPPPP —
9 Ref. Decal - Platform Control Box (refer to Figure 1-A) ..........eueeieeiiiiiiiiiiiaaaeee e —
10 76385 Printed CIrCUILBOAIT .........ooiiuiiiiiie ittt e e e e s e 1
11 67654 Control Cable, Platform to Jib BOOM .........ccoeveeeeiiiiiiiiiicciieieeee 90 inches (2.29 m)
— 62789 Connector - Platform Cable, Male ............coooiiiiiiiiiie e —
— 62790 Connector - Platform Cable, FEMAIE .........ccooiiiiiiiiiiiiii e —
— 33579 Pin - CoNNECLOr, MAIE .....coiiiiiiiee e e —
— 33580 Pin - ConNECtOr, FEMAIE ........uveiiiiei et e e —
12 52344 SQUEEZE CONNEBCION ...ttt ettt e e e e e e et et e e et et s e e e e e e e et e eeeas bbb e e e e eaaaeas 1
13 39540 Alarm, 6-28V DC (inCludes retainer NUL) ............uveereeeiieiiierieeeeeeeeeeseessssssseeeeeveeeeeeeeees 1
— 72326 NUL = REEAINET ...eei ittt e sttt e e e sttt e e e e e s s st b e e e e e e s s snbbneeeeeesanes —
14 62819 KEEPET - LALCR ...t 1
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Figure 6-A

Material Lift (before serial number T3400-100)
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Section 6 » Accessories

REV C FIGURE 6-A
Index Part No. Description Quantity This Figure
1 590877 Bracket - StOrage MOUNL ........uuuiiiiiiiiieiii e et et e e e e e e e e e e e e e e e e e e 1
2 72114 Storage Mount Channel Assembly (includes index numbers 3 through 5, 7 and 8) ...... 1
3 41695 Rivet - Steel, 0.188 x 0.5iNCh (4.8 X 12.7 MM) ...ooiiiiiiiiiiiee e 4
4 39474 Wear Pad, 2 X1 X 0.25inCh (5.1 X 2.5 X 0.6 CM) ...vvviiiiiiiiiiiiiiiieeeeee e 2
5 49369 Screw - PHM, M4 X 0.7 X25 MM GR 4.8 ... 4
6 49412 WASKNET - FIAL, M4 ..ot e e 4
7 49363 N T L N Y o T 1 SR 4
8 46729 CTU T [T A 1o o] 4 1= o | PP PPPPRUPRT 2
9 6034 NUL - HEX JaM, 12 =13 1.ttt 2
10 46447 Washer - Thrust, 0.5 x 1 x 0.063 inch (1.3 X 2.5 X 0.2 CM) ...eeeeiiiiiiiiiiaiiiiiiiiiiiiieee 1
11 Ref. Material Lift Carriage (this part is no longer offered, refer to Figure 6-B) ..................... —
12 52286 Clevis Assembly (includes index numbers 9, 10, 13, 14 and 15) .....ccvvvevevveeeeeeennennnn, 1
13 65192 Screw - HHC, 3/8 -16 x 1.875 inches, galvanized ..............ccoceevieiiiiiec e, 1
14 22699 WASHET - FIAt, MLO ..ottt 4
15 4828 NUL = NYIOCK, 3/8 =16 ..eeeiiviiieciiie ettt e s e e et e e st e e st e e e stae e e ssaeessntaeee e 1
16 43443 HOOK = MAEETIAI LIft.....eeeeieeeee it 1
17 48301 Pin - Platform Mounting, 8.13 x 0.5inch (20.7 X 1.3 CM) .....uviiiiiiiiiiiiiiiiiiiaieeeeeeeeeee 1
18 5193 RING - SPIit, T INCN e e e e e e e e e e 1
19 59914 Chain - Retaining, 16 iNChES (40.6 CM) ...vvvviviiiieiieeeee e r e e e e e e e 1
20 49417 Screw - PHM, M5 X 0.8 X 16 MM, GR 4.8 ... .o 1
21 27082 T L N Y o T 1 SRR 1
22 27034 Screw - HHC, M10 X 1.5 X 25 mm, GR 8.8 ..o i 2
23 22736 NUL = NYIOCK, MLO ...ttt r e e e e e e e e e e e e e e e e e e e e s e e e ennnnnns 2
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Figure 6-B

Material Lift (after serial number T3400-099)
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REV A FIGURE 6-B
Index Part No. Description Quantity This Figure
— 72027 Material Lift Accessory - Complete, ANSI and CE Models ...........eueeeieiiiiiiiiniiiiniinn, —
— 72026 Material Lift Accessory - Complete, CSA and Platform Rotate Models ...................... —
1 59877 Bracket - StOrage MOUNL ........uuiiiiiiiiiieii e e e e e e e e e s r e e e e e e e e e e e e e e e e e e e e s ennnnnns 1
2 72114 Storage Mount Channel Assembly (includes index numbers 3 through 5, 7 and 8) ...... 1
3 41695 Rivet - Steel, 0.188 X 0.51INCh (4.8 X 12.7 MM) ...ociiiiiietieiieereer e e e e 4
4 39474 Wear Pad, 2 X1 X 0.25inCh (5.1 X 2.5 X 0.6 CM) ...vvvviiiiiiiiiiiiiiieeeee e 2
5 49369 Screw - PHM, M4 X 0.7 X 25 MM, GR 4.8 ... 4
6 49412 WASHET - FIAt, M4 ...t 4
7 49363 NUL = NYIOCK, M4 ...t e e e e e e e e e e e e e e e e e e e as 4
8 46729 LCTU]To [T A o | o o 1= o | PSR 2
9 72029 Material Lift Carriage Assembly with Decal (ANSI and CE models)

(includes index numbers 10, 11 and 12) (decals are listed in Section One) ................. 1
— 72028 Material Lift Carriage Assembly with Decal (CSA and Platform Rotate models)

(includes index numbers 10, 11 and 12) (decals are listed in Section One) ................ —
10 67770 HOOK = MAEETIAI LTt .....veeeieeiie et 1
11 6094 Pin - Cotter, 1 X 0.125inCh (2.5 X 0.32 CM) ..cceoeiiiiiiii e 1
12 67787 Pin - Clevis, 1.5 X 0.51INCh (3.8 X 1.3 CM) ..ceiiiiiiiiiiiiiiee et 1
13 48301 Pin - Platform Mounting, 8.13 x 0.5inch (20.7 X 1.3 CM) ....uvvviiiiiiiiiiiieiieieeeeeeee e 1
14 5193 RING - SPIt, T INCN e e e e e 1
15 59914 Chain - Retaining, 16 iNChES (40.6 CM) ...vvvviiiiiieiieeeee e e e e 1
16 49417 Screw - PHM, M5 X 0.8 X 16 MM, GR 4.8 ... .o 1
17 27082 NUL = NYIOCK, M5 ... e e e e e e e e e e e e e e e e e e 1
18 27034 Screw - HHC, M10 X 1.5 X 25 mm, GR 8.8 ... .oiiiiiiiiieeee e 2
19 22699 WaASKEE - FIAL, ML ..ttt et e e e e e e e e e e e e e e e s e nnaeeaee 4
20 22736 NUL = NYIOCK, MLO ...ttt r e e e e e e e e e ae e e e e e e e e e s e e e annnnnns 2
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Figure 6-C
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Section 6 » Accessories

REV C FIGURE6-C
Index Part No. Description Quantity This Figure
— 72116 Spare Tire Option (ANSI and CSA models) (includes index numbers 5 through 8) ..... —
— 65332 Spare Tire Option (CE models) (includes index numbers 1 through 4) ........................ —
1 55087 Tire and Wheel Assembly (CE MOdEIS) ......uuuueeiiiiiiiiiiiiieeecc e 1
— 65333 WHEEL, L5 INCRES ...veiiiiiii e —
— 65334 Tire, 195/65R15,L0Aad RANGE L ......eeiiiiiiiiiiiiieeeeee e —
2 55140 Bolt - Lug, M12 X 1.75 X 20 MM ceetiiiiiiiieaaeee ettt e e e e e e e e e e e e e e e e e e s e annnes 6
3 67292 Coupling - Spare Tire Mount (CE MOdelS) ........ccoeeeeiiiiiiiiii e 3
4 59672 Washer - Star, INTEINAL ..........ooiiiii e e 3
5 46717 NUL - LUQG, 12 20 UNF ittt e et e s st e et e e e eraee e 3
6 76322 Tire and Wheel Assembly (ANSI and CSA MOdEIS) .........coovveeviiiiiiiiiiiiieeceeeee e 1
— 80270 WHEEL, L4 INCRES ...oeiiiiiiie e e e —
— 80271 Tire, 195/75D14inches, LOad RANGE D .......uvvviiiiiiiiiiiieiieeeeee e —

59570 NUL = NYIOCK, 72 =20 ...viiiiiee ittt sttt e e e e st e e e e e s atbaeeeaeesasraneeaeesannes 3
8 59569 Lug Bolt - SHC, 1/2 -20 X 2 INCNES ....cocvveiiieiie ettt 3
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Figure 6-D

Air line to Platform
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REV A FIGURE 6-D
Index Part No. Description Quantity This Figure
— 49657 Air line to Platform Option - COMPIELE .........oooiiiiiiee s —
1 85292 Air line Assembly With FIttiNgS .......cooooiiiiiii e 1
2 27900 Fitting - Female Bulkhead Adapter, 10 MPT ... 2
3 27895 Coupler - Female QUICK DISCONNECT ......ccuvviiiiiiieiee e a e e e 1
4 49379 Screw - HHC, M8 X 1.25 X 25 MM, GR 8.8 ... .oiiiiiiiiiiiee e 4
5 25368 NUL = NYIOCK, M8 ...t e e e e e e e e e e e e e e e e e 4
6 59502 Bracket, Air INE MOUNT ........oiiiiiiiie it 2
7 27894 Plug - Male QUICK DISCONNECT ........cciiiiiiieaeeiiei ettt e e e e e e e e e e e e e 1
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Figure 6-E

Operator Warning Light (before serial number T3400-136)
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REV C FIGURE 6-E
Index Part No. Description Quantity This Figure
— 85299 Operator Warning Light Accessory - COmMPIete ... —
— 43958 Electrical Cord, 16 Gauge (1.307 mm2), 2 Conductor

90 INCRES (2.286 M) ...ttt e e e e e e e e e e e e e e e e e e —
1 49417 Screw - PHM, M5 X 0.8 X16 MM, GR 4.8 .......oiiiiiiiieee e 2
2 27082 NUL = NYIOCK, M5 ... e e e e e e e e e e e e e e e e e e 2
3 66909 Strobe - BeaCoN, 12-48V DC ......cocoiiiiiiiiee ettt 1
— 58973 BUID - STIODE ... s —
4 55046 Grommet - Rubber, 0.5 x 1.25x0.19inch (1.3 X 3.2X0.5CM) ....cuvvvvvvviviiiiieeeeeenennnn, 3
5 67741 Bracket - Warning LIGht ............uu ettt 1
6 59912 N L o 1o [ 1T T 1Y SR 4
7 49379 Screw - HHC, M8 X 0.8 X 25 MM, GR 8.8 .....eeiiiiiii e 4
8 49408 WASHET - LOCK, M8 ...ttt 4
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Figure 6-E.1

Operator Warning Light (after serial number T3400-135)
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REV A FIGURE6-E.1
Index Part No. Description Quantity This Figure
— 85299 Operator Warning Light Accessory - COmMPIete ... —
— 43958 Electrical Cord, 16 Gauge (1.307 mm2), 2 Conductor

90 INCRES (2.286 M) ...ttt e e e e e e e e e e e e e e e e e e —
1 49417 Screw - PHM, M5 X 0.8 X16 MM, GR 4.8 .......oiiiiiiiieee e 2
2 27082 NUL - NYIOCK, M5 L.ttt e e st e e sabe e e e 2
3 39676 Strobe - BeaCoN, 12-48V DC ......cocoiiiiiiiiee ettt 1
— 58973 BUID - STIODE ... s —
4 40928 Cable Tie - Button, Black, 10 iNChes (25.4 CM) ......cooooi i e 1
5 55046 Grommet - Rubber, 0.5 x1.25x0.19inch (1.3 X 3.2 X 0.5CM) .....uuviiiiiiiiiiiiiiinnnnnnnn. 2
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Figure 6-F

French Load Sensing Option
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REV A FIGURE 6-F
Index Part No. Description Quantity This Figure
1 67263 Bolt - Shoulder, M10 X 1.5 X 85 MM ....cociiiiiiiiiiieiiiiieee e 2
2 22736 AN T L VY7 T Yo < B SRR 2
3 65394 Pivot Weldment Assembly (includes index numbers 17 through 20) .............ooooeineee 1
4 49376 Screw - HHC, M6 X 1 X 25 mm, GR 8.8 ..o 1
5 49407 WASHET = LOCK, MB ...ttt 1
6 55017 NUL - HEX, IMB e e ettt e e e e e e e e e e e e eebeab s 1
7 67298 Screw - SHS, /2 -13 X 0.63 1NCH ....eoiiiiiiiie e e 2
8 48074 Bearing - Flange, 0.63 x 0.75x 0.438 inch (1.6 X 1.91 X 1.11 CM) .cccevvvreeieneninniiiies 2
9 6086 Nut - Low Profile NYIOCK, 1/2 =13 ....oooiiiiiiiie et 2
10 48301 Pin - Platform Mounting, 8.13 x 0.5inch (20.7 X 1.1 CM) .....uuuiiiiiiiiiiiiiiiiiiaieeeeeeeeeee 1
11 67314 SWILCRN = PIESSUIE ...t e e e e e s e e e e e 1
12 27082 T L N Y o T 1 SRR 2
13 49413 WASKHET - FIAL, M5 ..ottt e s 2
14 49417 Screw - PHM, M5 X 0.8 X16 MM, GR 4.8 .......oriiiiiiiieeee e 2
15 59921 Weldment - LOAA SENSING ..cooiiiiiiiiieiiiiiiee ettt e e e e e eeee e 1
16 67328 S o1 aTo Il o = Vo IS =Y o 1Y o PSR 2
17 59923 Guide - Platform AlIGNMENT ... e e e e e 2
18 67269 Spacer - Platform AIIGNMENT ..........uiiiiiiiiieie e e 2
19 67522 Screw - PHM, M4 X 0.7 X 35 MM ..eiiiiiiiiiiiie e 4
20 49363 NUL = NYIOCK, M4 ...t e e e e e e e e e e e e e e e e e e e e as 4
21 55096 Rivet - Aluminum, 0.125 X 0.337iNCh (3.2 X 8.6 MM) ........uvvviiiiiiiiiieiierieeeee e 4
22 49387 Screw - HHC, M10 X 1.5 X 12 mmM, GR 8.8 ....coi i 2
23 22700 WaASHEr - LOCK, MLO ...ttt 2
24 55064 Plate - CONNECION MOUNT ......oouviiiiiiiee ittt 1
25 67329 Adapter - Wire Harness, Load SENSING .......ccccuuuuiiiiiiiiieiiieei et 1
— 33589 CoNNECEOr - PIUQ, MAIE ... 1
— 33580 Pin - CoNNECLOr, FEMAIE .......ceiiiiiiii e e 6
— 33581 Connector - Female Panel MOUNT ...........uviiiiiiiiiiiie e 1
— 33579 Pin - CoNNECIOr, MAIE ..o 6
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Figure 6-G

Hitch Extension
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REV C FIGURE 6-G
Index Part No. Description Quantity This Figure
1 Ref. Channel - Coupler Mounting (referto FIgure 2-G) .........oooooiiiiiiiiiiiiiiiiiieeceeee e —
2 59746 Screw - HHC, 5/8 -11 X 4iNChES, GRS ...oiiiiiiiiiiieieeiee et 2
3 38028 Nut - Low Profile NyIOCK, 5/8 =11 ........cocouiiiiiiii st 2
4 59713 Weldment - HIitch EXIENSION ......coviiiiiiiieciecee e 1
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REV A FIGURE 6-H
Index Part No. Description Quantity This Figure
1 4828 NUL = NYIOCK, 3/8 =16 ..eeiiiuvieiecitie e e ettt ettt sttt e e st e e st e e e etae e e snreessnraeee e 2
2 6022 NUL = HEX, 3/8 =16 ...ttt ettt ettt ettt esm et esreesbeenteenneesneenneeneeeneas 2
3 6550 U-Bolt, 3/8 -16 X 1.5 X 2.5 X 1.25INCNES ...cvviiiiiiie et 1
4 67745 Strap - Jib BOOM HOIA-AOWN ... e e e e e e e e e 1
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Figure 6-I

Pipe Cradle
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REV A FIGURE 6-1
Index Part No. Description Quantity This Figure
— 85300 Pipe Cradle Kit - COMPIELE .......uuiieiiiiiiiiiieeeee e a e e e e e —
1 45385 Plug - Black Plastic, 1.12 INCheS (2.8 CM) ...cccoviiie i e e e 4
2 56569 Strap - Pipe Cradle, 30 iNChes (76.2 CM) ..ooiiiiiiiieiaieee et 2
3 6884 Screw - HHC, 1/4 -20 X 2.51INChES, GR 5 ...ccoiiiiiiiiiiiiie e 4
4 6638 Washer - Flat, 14 INCH .......oiiii e 8
5 6091 NUL = NYIOCK, 1/4 =20 ..oeiiiiiee ettt sttt e e st ae e e st re e e sraee e e 4
6 56570 Strap - Conduit Holder, 60inches (1.524 M) ...ccccoeeeeeiii e 2
7 7713 Nut - Low Profile NYIOCK, 3/8 =16 ........ccccuveiiiiiee i 4
8 6097 Washer - Flat, 3/s inch (0.438 x 1 x 0.083 inch) (1.11 X 2.54 X 0.21 €M) .....cceeevvnennns 4
9 56542 Weldment - Pipe Cradle Clamp ........ooooiiiiiiii e 4
10 56528 Collar - Pipe Cradle Clamp Weldment (1.25 inches I.D. x 2.06 O.D.) (3.2x5.2¢cm).... 6
11 65533 Screw - SHC, 14 -28 X 0.75 INCH ....eiiiiiiiiie e e 6
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Second Edition « September 1, 2001 Section 7 « Numeric Index

Numeric Index

NUMERIC INDEX - 1484 to 27048

1484 13 N 16073 2 41 16 22736 27 10
2161 2 41 21 16073 2 39 16 22736 23 7
2161 2 39 21 16073 2 3l 19 22736 2 11 18
4828 6 19 1 16073 2 13 10 22736 43 9
5193 6 5 14 16073 2 11 10 22736 2 13 22
5193 63 18 16591 5 17 4 22736 37 17
6022 6 19 2 17884 5 17 13 22736 6 5 20
6034 63 9 19331 5 17 23 22736 6 3 23
6052 319 20 19436 3 25 3 23057 2 3l 4
6086 5 17 12 19436 3 25 4 23057 323 10
6086 6 15 9 19436 319 17 23057 4 11 8
6091 6 21 5 19491 2 29 21 23057 37 18
6094 6 5 11 19491 45 7 23057 33 22
6097 6 21 9 19491 4 11 20 24647 2 21 30
6097 2 29 25 19491 49 22 24647 53 18
6356 5 17 2 19792 33 12 24647 25 40
6550 6 19 3 19872 59 10 24649 319 12
6638 6 21 4 21018 3 17 16 25050 45 7
6884 6 21 3 21121 53 17 25284 2 29 27
6886 5 17 11 21982 3 11 16 25284 47 10
6886 33 19 22036 5 17 22 25284 45 14
6888 5 17 1 22571 2 37 12 25368 2 37 5
7056 5 15 21 22571 2 41 18 25368 2 3l 5
7056 55 22 22571 2 39 18 25368 2 41 17
7265 2 37 8 22571 2 25 20 25368 2 39 17
7265 2 41 15 22578 5 13 11 25368 319 2
7265 2 39 15 22578 39 11 25368 323 9
7265 2 3l 18 22578 57 8 25368 39 4
7265 2 13 14 22578 4 11 17 25368 5 11 5
7265 5 13 17 22578 37 20 25368 2 25 23
7713 6 21 8 22578 49 29 25368 27 6
7713 3 21 22 22697 5 13 15 25368 4 11 9
8910 319 3 22699 2 23 4 25368 69 5
10107 37 1 22699 5 11 8 25368 43 4
10775 5 15 20 22699 27 9 25368 23 12
10775 53 21 22699 23 6 25368 23 12
11276 5 17 13 22699 37 16 25368 35 28
11317 5 17 13 22699 43 12 25548 2 23 3
11420 5 17 13 22699 63 14 25548 27 8
12016 2 37 13 22699 6 5 19 25548 23 5
12016 319 10 22700 2 41 14 25548 43 7
12348 315 8 22700 2 39 14 25926 319 15
12900 5 17 19 22700 2 27 9 25926 5 13 12
13002 5 17 10 22700 4 11 2 25926 39 12
13469 2 17 12 22700 45 2 25926 53 15
13585 5 15 19 22700 47 9 25930 59 4
13585 53 20 22700 43 8 25930 49 28
13610 5 17 21 22700 2 25 36 27034 2 37 10
13611 5 17 6 22700 39 19 27034 319 7
13612 5 17 5 22700 6 15 23 27034 45 1
13614 5 17 17 22700 55 32 27034 47 8
13615 5 17 15 22736 2 37 11 27034 37 15
13681 5 17 9 22736 2 23 5 27034 2 11 21
13708 5 17 20 22736 2 27 14 27034 39 18
13781 5 17 14 22736 319 8 27034 2 13 24
13782 5 17 18 22736 6 15 2 27034 6 5 18
14162 319 14 22736 47 5 27034 63 22
16073 2 37 9 22736 5 11 9 27048 35 29
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NUMERIC INDEX - 27068 to 43468

27068 5 13 9 33328 5 19 8 40712 53 16
27082 323 3 33328 313 17 40766 315 7
27082 6 13 2 33550 15 20 40767 3 11 5
27082 2 29 23 33574 3 11 16 40833 39 6
27082 6 11 2 33578 4 15 6 40928 6 13 4
27082 6 15 12 33578 4 17 9 40928 33 5
27082 45 9 33579 4 15 7 40928 25 28
27082 5 11 15 33579 4 11 10 41292 5 13 13
27082 27 16 33579 5 19 11 41292 53 17
27082 23 14 33579 37 6 41695 6 5 3
27082 23 14 33579 6 15 25 41695 6 3 3
27082 6 5 17 33579 55 35 41695 39 13
27082 49 27 33580 4 15 6 41695 5 15 29
27082 63 21 33580 4 17 9 41695 55 37
27564 15 21 33580 5 19 11 41805 47 7
27643 45 7 33580 6 15 25 41806 47 3
27894 69 7 33580 55 35 41807 27 11
27895 69 3 33581 6 15 25 41807 23 8
27900 69 2 33589 6 15 25 41818 4 11 14
28157 15 28 33590 4 15 7 41818 47 16
28161 13 4 33590 4 17 10 41836 315 N
28164 15 32 33629 5 15 19 41855 2 25 30
28171 15 30 33629 53 20 41857 4 11 7
28174 13 19 33759 313 18 41858 45 5
28175 15 29 34265 2 11 20 41860 45 4
28176 13 13 34265 2 13 25 41861 4 11 4
28235 13 19 35579 15 40 41861 47 12
28236 13 12 36188 35 25 41861 45 13
28646 35 43 36245 2 27 1 41862 47 19
28890 3 27 9 36245 2 25 24 41862 45 19
28890 329 11 36245 47 6 41881 33 16
28986 200 5 17 7 36245 4 11 15 41889 4 11 16
29732 5 19 8 36245 45 41890 47 20
29732 313 17 37052 13 15 41891 45 10
30748 2 23 7 37073 35 41894 35 41
30886 35 46 37145 13 2 41895 33 21
31060 13 3 37947 3 11 16 42375 3 21 25
31146 53 17 38028 6 17 3 433091 319 9
32150 13 N 38028 63 15 43392 319 11
32309 5 11 4 38149 13 8 43392 37 11
32612 3 11 16 38159 3 17 15 43392 39 16
32613 3 11 16 38160 3 17 11 43394 2 23 13
32614 5 19 38161 3 17 13 43394 2 27 17
32614 313 17 38456 55 40 43440 2 23 8
33020 5 19 8 39474 6 5 4 43441 2 25 32
33020 313 17 39474 6 3 4 43442 2 23 1
33277 2 41 10 39474 5 15 28 43443 6 3 16
33277 2 39 10 39474 55 38 43446 323 5
33277 2 37 15 39542 323 15 43447 323 16
33277 323 8 39676 6 13 3 43449 39 24
33277 39 3 390828 53 19 43451 39 23
33277 43 3 40318 3 17 12 43456 27 7
33277 3 21 26 40400 3 17 6 43456 43 5
33277 37 19 40401 3 17 7 43456 25 36
33277 4 13 26 40434 13 17 43459 45 3
33277 33 20 40624 25 32 43460 4 11 3
33321 5 19 8 40624 29 36 43460 2 25 34
33321 313 17 40712 5 13 14 43468 2 23 10
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NUMERIC INDEX - 43469 to 49367

43469 25 35 46418 55 25 48733 15 42
43474 323 13 46420 323 12 48734 15 39
43476 2 25 33 46426 2 25 25 48885 35 45
43658 15 23 46431 323 4 48905 2 45 18
43958 6 13 N 46433 53 11 48905 2 43 19
43958 6 11 N 46436 33 3 48908 2 45 2
44064 2 41 13 46436 35 47 48908 2 43 2
44064 2 39 13 46440 29 25 48908 3 27 4
44064 2 37 21 46440 25 24 48908 329 6
44064 2 25 35 46441 29 25 48909 2 45 11
44248 13 15 46441 25 24 48909 2 43 12
44644 57 12 46447 5 17 13 48911 2 45 4
44645 57 5 46447 63 10 48911 2 43 5
44649 2 33 27 46484 3 11 1 48911 329 3
44651 2 15 N 46715 23 9 48911 3 27 10
44653 29 38 46716 2 37 18 48912 2 45 3
44653 25 34 46716 323 14 48912 2 43 3
44658 2 23 16 46717 67 5 48912 329 2
44662 2 23 6 46717 2 11 15 48912 3 27 2
44666 2 25 31 46718 57 1 49362 2 41 6
44704 37 5 46718 47 14 49362 2 39 7
44710 3 25 3 46722 39 15 49362 27 4
44711 3 25 4 46723 49 24 49362 2 21 35
44112 3 25 2 46724 39 14 49362 23 18
44713 3 25 1 467217 57 7 49363 5 19 3
44714 33 23 46729 6 5 8 49363 53 1
44716 319 17 46729 63 8 49363 6 5 7
44719 53 3 46729 5 15 25 49363 63 7
44719 5 15 33 46729 55 26 49363 6 15 20
44722 5 19 6 48040 2 29 22 49363 5 15 27
44722 53 7 48040 45 8 49363 55 28
44722 5 15 37 48040 4 11 19 49364 5 19 5
44723 2 25 37 48040 49 26 49364 5 13 4
44727 3 25 7 48074 6 15 8 49364 2 13 9
44730 4 11 13 48075 3 21 27 49364 2 11 9
44733 23 1 48218 2 37 17 49364 319 16
44733 2 21 26 48227 4 13 28 49364 57 2
44933 53 4 48228 4 13 27 49364 59 5
44980 15 23 48262 5 19 11 49364 39 8
44981 15 31 48262 55 35 49364 2 29 31
44986 13 16 48270 5 19 10 49364 37 8
44995 37 5 48283 49 23 49364 4 11 12
45081 3 11 16 48284 3 25 6 49364 53 6
45114 2 33 31 48286 5 15 22 49364 5 11 17
45385 6 21 1 48286 55 24 49364 47 17
45437 5 15 18 48288 319 19 49364 45 18
45437 53 19 48301 6 15 10 49364 29 27
45911 33 13 48301 6 5 13 49364 25 26
46140 329 4 48301 63 17 49365 35 34
46140 3 27 3 48301 5 15 32 49366 2 13 7
46141 329 7 48301 55 41 49366 2 11 7
46142 329 8 48305 2 3l 2 49366 23 4
46144 3 27 8 48309 2 3l 3 49366 2 21 27
46144 329 10 48514 3 21 24 49366 29 35
46145 3 27 7 48719 13 11 49366 35 39
46145 329 9 48723 15 41 49367 2 13 3
46152 33 4 48726 15 37 49367 2 11 3
46418 5 15 24 48127 15 38 49367 33 2
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NUMERIC INDEX - 49368 to 52264

49368 39 22 493091 35 37 49612 329 N
49368 2 25 26 49392 33 1 49612 3 27 N
49368 29 23 49393 4 11 1 49613 329 N
49368 29 23 49393 5 11 7 49613 3 27 N
49368 25 22 49393 47 11 49657 69 N
49368 25 22 49396 39 7 49798 3 17 1
49369 6 5 5 49399 2 27 15 49918 13 6
49369 6 3 5 49399 47 4 52004 13 5
49369 5 15 26 49400 27 18 52008 15 43
49369 55 27 49400 23 16 52129 2 37 14
49370 2 25 29 49401 23 11 52129 2 41 20
49371 5 19 1 49401 35 33 52129 2 39 20
49371 3 11 15 49402 29 33 52132 25 32
49371 53 8 49402 25 30 52132 29 36
49371 5 15 39 49404 53 2 52133 25 32
49374 29 22 49404 5 15 34 52133 29 36
49374 29 22 49405 2 25 28 52134 2 23 15
49374 25 21 49407 2 27 3 52135 23 15
49374 25 21 49407 6 15 5 52135 23 15
49375 2 27 2 49407 59 2 52143 2 15 N
49375 5 13 2 49407 57 3 52144 2 15 N
49375 2 13 8 49407 33 7 52145 2 15 N
49375 59 1 49407 4 11 18 52146 2 15 N
49375 2 11 8 49407 5 15 23 52147 2 15 N
49375 57 4 49407 55 23 52148 2 15 N
49375 37 7 49407 49 31 52149 2 15 N
49375 33 6 49408 323 17 52150 2 15 N
49375 5 11 16 49408 37 2 52151 2 15 N
49375 53 12 49408 6 11 8 52152 37 10
49375 29 26 49408 2 29 36 52152 39 17
49375 25 25 49409 33 10 52154 43 13
49376 5 19 4 49410 2 21 28 52154 45 15
49376 6 15 4 49410 29 34 52182 2 37 16
49376 53 5 49410 25 31 52182 2 41 22
49376 5 15 36 49411 2 39 6 52182 2 39 22
49377 45 17 49411 39 21 52183 2 37 7
49379 319 1 49412 5 19 2 52185 2 41 8
49379 323 7 49412 6 5 6 52185 2 39 8
49379 39 2 49412 63 6 52185 2 37 23
49379 27 5 49413 323 19 52186 2 41 12
49379 69 4 49413 6 15 13 52186 2 39 12
49379 6 11 7 49414 27 19 52186 2 37 22
49379 43 2 49414 23 17 52187 2 23 14
49379 4 13 25 49416 323 2 52188 2 37 3
49379 25 37 49417 6 13 1 52189 2 37 2
49381 33 9 49417 6 11l 1 52190 2 37 6
49382 2 17 14 49417 323 18 52224 33 15
49382 25 33 49417 59 9 52226 33 14
49382 29 37 49417 6 15 14 52227 33 17
49383 23 3 49417 27 15 52228 33 3
49383 2 21 29 49417 23 13 52255 2 33 27
49385 39 20 49417 6 5 16 52256 2 33 28
49386 2 37 4 49417 63 20 52257 2 33 29
49387 2 27 8 49418 2 45 7 52258 2 33 30
49387 6 15 22 49418 2 43 8 52259 2 33 32
49387 55 31 49419 329 5 52260 2 33 33
49388 2 29 26 49517 3 27 11 52263 2 3l 15
49390 35 42 49520 35 44 52264 2 3l 14
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52265 2 3l 13 55020 27 20 55558 329 1
52273 57 9 55020 23 19 55558 3 27 1
52274 57 6 55021 23 19 56100 37 13
52275 57 6 55023 200 3 25 4 56528 6 21 11
52275 57 9 55023 200 3 25 6 56542 6 21 10
52276 57 6 55024 29 25 56569 6 21 2
52276 57 9 55024 25 24 56570 6 21 7
52277 5 13 5 55029 2 11 17 56572 6 21 N
52277 53 14 55029 2 13 21 56848 37 9
52278 55 42 55033 27 20 56848 39 25
52279 4 13 22 55033 23 19 58973 6 13 3
52279 5 15 30 55034 23 19 58973 6 11 3
52279 55 39 55035 23 19 59500 33 11
52286 63 12 55036 27 20 59502 69 6
52289 25 35 55036 23 19 59506 5 13 3
52292 33 14 55037 27 20 59506 53 13
52293 323 5 55037 23 19 59569 67 8
52294 315 2 55038 27 20 59570 67 7
52295 315 1 55038 23 19 59573 43 14
52296 3 15 3 55039 27 20 59581 2 41 4
52297 3 15 4 55039 23 19 59581 2 39 5
52298 3 15 5 55040 315 N 59581 27 2
52299 315 6 55043 23 10 59672 67 4
52303 45 10 55044 2 3l 1 59679 5 17 3
52304 47 20 55045 2 3l N 59679 5 15 35
52305 4 11 16 55046 6 13 5 59684 5 17 8
52307 3 17 10 55046 6 11l 4 59692 43 11
52308 3 17 8 55047 59 8 59711 2 21 34
52309 3 17 17 55050 2 25 27 59713 6 17 4
52310 3 17 19 55053 2 17 N 59717 2 13 12
52313 3 17 1 55057 2 39 1 59717 2 13 12
52315 3 17 2 55061 2 41 3 59720 2 21 37
52318 3 17 5 55061 2 39 4 59724 2 23 12
52319 3 17 9 55061 29 43 59724 2 27 17
52320 3 17 20 55064 6 15 24 59725 2 23 11
52321 3 17 18 55064 55 30 59746 6 17 2
52334 315 4 55067 4 11 6 59752 2 21 36
52341 2 37 N 55067 47 15 59753 2 21 40
52342 2 37 19 55068 47 2 59877 6 5 1
52344 5 19 12 55068 4 11 11 59877 6 3 1
52347 3 17 4 55078 2 3l 12 59878 6 5 2
52348 3 17 4 55080 59 7 59881 2 23 17
52475 15 24 55081 59 11 59882 2 25 21
52496 15 33 55083 59 6 59912 6 11l 6
52557 15 41 55084 2 37 20 59914 6 5 15
52987 15 35 55085 2 37 20 59914 63 9
53517 5 11 19 55087 6 7 1 59921 6 15

54355 3 21 23 55087 2 13 19 59923 6 15

55010 29 24 55090 59 3 59936 5 13 1
55010 25 23 55096 6 15 21 59969 2 21 39
55014 2 29 35 55096 55 33 59971 2 13 5
55016 57 10 55098 33 18 59971 2 17 17
55017 6 15 6 55109 2 41 26 60868 2 11 5
55017 57 11 55109 2 39 26 62066 15 35
55018 27 20 55118 4 17 1 62158 319

55018 23 19 55118 4 17 8 62201 3 21 31
55019 27 20 55140 67 2 62238 315 N
55019 23 19 55140 2 13 18 62289 4 13 24
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62707 15 27 65163 315 N 65380 2 35 2
62719 13 10 65191 2 35 10 65381 2 35 3
62722 15 40 65192 63 13 65382 2 35 4
62760 2 19 20 65195 2 35 7 65383 2 35 5
62761 2 21 22 65201 5 13 16 65384 2 35 18
62762 2 21 21 65202 5 13 16 65385 2 35 1
62763 2 21 32 65206 23 15 65386 2 35 19
62764 2 21 33 65228 5 13 10 65388 55 42
62765 2 19 1 65231 23 15 65394 6 15 3
62766 2 19 3 65303 15 25 65395 59 3
62766 6 17 1 65305 13 14 65396 59 6
62767 2 21 25 65307 15 34 65397 5 11 3
62768 2 21 23 65308 27 21 65397 59 3
62769 2 19 N 65308 23 20 65397 5 11 6
62770 2 19 N 65309 13 16 65397 59 6
62771 2 19 N 65320 33 11 65400 2 17 15
62772 2 19 10 65322 25 29 65401 2 17 9
62773 2 19 14 65329 37 6 65402 2 17 24
62776 2 19 N 65330 3 17 5 65403 2 17 26
62777 5 17 13 65332 67 N 65532 6 21 6
62787 3 11 11 65333 67 N 65533 6 21 12
62788 313 21 65333 2 13 19 66047 39 10
62789 5 19 11 65334 67 N 66717 39 9
62789 3 11 9 65334 2 13 19 66909 6 11 3
62789 55 35 65336 2 17 22 67229 2 21 36
62789 55 36 65337 2 17 23 67230 2 21 38
62790 5 19 11 65338 2 17 16 67231 2 21 38
62790 313 20 65339 2 17 13 67232 2 21 37
62790 55 35 65340 2 17 5 67236 4 11 3
62811 4 11 10 65341 2 17 4 67236 4 15

62819 5 19 14 65342 2 17 19 67237 4 11 4
62819 53 9 65343 2 17 20 67237 4 15 4
62819 5 15 38 65344 2 17 11 67238 4 11 5
62859 5 13 10 65345 2 17 21 67238 4 15 5
62860 5 13 10 65346 2 17 18 67263 6 15 1
62863 2 19 4 65347 2 17 25 67269 6 15 18
62864 2 19 5 65348 2 17 27 67281 4 13 23
62865 2 19 6 65349 2 17 1 67282 4 13 21
62866 2 19 2 65350 2 17 2 67292 67 3
62867 2 19 7 65351 2 17 6 67298 6 15 7
62868 2 19 8 65352 2 17 3 67304 2 19 19
62869 2 19 9 65353 2 17 8 67314 6 15 11
62870 2 19 10 65354 2 17 10 67328 6 15 16
62871 2 19 11 65355 2 17 7 67329 6 15 25
62872 2 19 12 65357 315 9 67334 4 17 2
62873 2 19 13 65358 315 10 67334 4 15 2
62874 2 19 14 65359 315 4 67349 35 27
62875 2 19 16 65361 37 5 67377 2 27 5
62876 2 19 17 65366 5 13 6 67382 2 27 19
62877 2 19 15 65369 2 35 12 67385 2 27 18
62878 2 19 18 65372 2 35 15 67386 2 29 33
62879 2 21 24 65373 2 35 14 67387 2 29 28
65056 15 31 65374 2 35 11 67388 2 27 10
65106 69 1 65375 2 35 13 67389 35 36
65147 3 11 2 65376 2 35 6 67418 2 13 5
65150 3 11 4 65377 2 35 16 67443 2 27 20
65153 5 19 13 65378 2 35 8 67444 2 45 8
65153 3 11 10 65379 2 35 9 67444 2 43 9

7-6 Genie TMZ-34/19 & Genie TMZ-12/6 PartNo.72020



Second Edition « September 1, 2001 Section 7 « Numeric Index
|
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67444 2 27 13 67653 53 10 67925 45 12
67445 2 27 6 67677 5 15 24 67925 49 21
67446 53 20 67677 55 25 67925 4 13 29
67447 53 20 67682 4 11 16 67926 2 27 4
67448 53 20 67688 2 23 19 67926 45 12
67451 53 21 67715 2 29 21 67926 49 21
67452 53 20 67715 4 11 20 67926 4 13 29
67477 43 10 67715 49 22 67933 2 27 4
67506 53 20 67718 47 1 67939 3 11 12
67522 6 15 19 67719 45 16 67949 5 11 2
67533 3 17 N 67720 49 30 67956 5 11 3
67539 319 6 67722 2 13 6 67957 5 11 6
67551 2 23 2 67722 2 11 6 67958 2 13 15
67554 35 40 67722 35 38 67959 2 13 20
67562 3 21 29 67723 2 13 2 67960 4 17 6
67567 37 12 67723 2 11 2 67962 2 13 16
67572 2 29 34 67723 33 8 67965 5 11 1
67573 2 27 11 67725 2 41 19 67968 4 17 7
67576 2 29 32 67725 2 39 19 67978 5 11 10
67577 2 29 29 67730 47 20 67999 5 11 18
67586 2 27 16 67731 45 10 69869 2 23 14
67608 5 13 6 67738 2 25 22 69871 2 23 15
67609 5 13 7 67741 6 11 5 72013 3 17 14
67613 3 11 6 67744 2 45 8 72014 3 17 4
67614 3 11 7 67744 2 43 9 72015 3 11 13
67615 3 11 8 67745 6 19 4 72016 3 11 13
67616 3 11 11 67747 4 15 1 72021 2 45 23
67617 3 11 9 67750 39 15 72021 2 43 24
67617 55 36 67755 2 41 24 72023 323 1
67631 5 13 8 67755 2 39 24 72024 323 6
67633 2 45 10 67770 6 5 10 72025 323 11
67633 2 43 11 67779 2 23 18 72026 65 N
67634 2 45 15 67780 3 27 5 72027 65 N
67634 2 43 16 67781 3 27 6 72028 6 5 9
67635 2 45 16 67782 6 13 N 72029 6 5 9
67635 2 43 17 67782 6 11 N 72030 25 29
67636 2 45 20 67783 3 25 5 72031 25 229
67636 2 43 21 67784 2 41 25 72032 23 1
67637 2 45 21 67784 2 39 25 72032 2 21 26
67637 2 43 22 67785 39 1 72034 43 1
67638 2 45 9 67785 37 4 72034 45 6
67638 2 43 10 67787 6 5 12 72035 47 18
67639 2 45 24 67875 27 17 72036 47 18
67639 2 43 25 67890 2 41 7 72037 49 25
67640 2 45 14 67890 27 1 72038 45 10
67640 2 43 15 67891 2 41 5 72039 47 20
67641 2 45 17 67891 27 3 72040 4 11 16
67641 2 43 18 67892 29 30 72041 2 27 5
67642 2 45 22 67894 29 41 72042 35 29
67642 2 43 23 67896 29 29 72043 35 29
67643 2 45 5 67897 27 14 72044 35 30
67643 2 43 6 67902 2 41 1 72045 35 31
67644 2 45 6 67902 2 39 2 72046 35 32
67644 2 43 7 67902 29 42 72047 35 32
67650 313 19 67908 2 41 23 72055 4 11 5
67651 3 11 3 67908 2 39 23 72055 47 13
67652 3 11 3 67913 2 29 24 72056 4 15 1
67653 5 19 7 67913 27 13 72057 4 15 6
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NUMERIC INDEX - 72058 to 85264

72058 4 15 7 76056 5 11 3 80252 2 3l 22
72059 4 17 8 76056 59 3 80253 2 33 23
72060 4 17 9 76056 5 11 6 80254 2 33 24
72061 4 17 10 76057 5 11 3 80256 2 33 26
72064 2 23 9 76057 5 11 6 80257 2 33 25
72065 2 23 9 76058 4 17 1 80258 2 33 34
72066 2 27 7 76059 4 17 6 80259 2 33 35
72067 2 27 7 76061 35 26 80260 2 33 36
72071 29 28 76068 2 45 12 80261 2 33 37
72071 25 27 76068 2 43 13 80262 2 33 39
72072 25 27 76069 35 24 80263 2 33 40
72073 29 25 76075 35 35 80264 2 33 40
72073 25 27 76076 2 45 13 80265 2 3l N
72074 319 21 76076 2 43 14 80266 2 33 38
72075 319 21 76095 3 11 14 80270 67 6
72076 3 21 28 76095 15 36 80270 2 11 16
72097 2 27 4 76096 3 11 14 80271 67 6
72098 2 27 4 76096 15 36 80271 2 11 16
72099 45 12 76097 5 19 9 80272 319 21
72099 49 21 76097 13 1 80273 319 21
72099 4 13 29 76322 67 6 80275 5 17 N
72100 45 12 76322 2 11 16 80276 5 17 16
72100 49 21 76324 2 11 19 80277 2 11 14
72100 4 13 29 76325 2 11 19 80286 2 13 17
72101 45 12 76333 2 13 23 80287 2 29 30
72101 49 21 76334 2 13 23 85234 2 45 19
72101 4 13 29 76355 2 27 12 85264 2 43 20
72102 29 31 76356 2 11 13
72103 29 32 76360 2 11 12
72104 29 39 76369 2 13 4
72105 29 40 76369 2 11 4
72106 27 12 76373 2 13 1
72107 27 17 76373 2 11 1
72108 27 17 76389 2 13 11
72109 2 41 9 76389 2 11 11
72109 2 39 9 76401 25 38
72110 2 41 11 76402 25 39
72110 2 39 11 76404 2 13 13
72111 2 23 15 76406 319 6
72113 3 17 3 76409 13 9
72114 6 3 2 76411 15 22
72116 67 N 76413 3 21 30
12117 3 17 4 80106 2 3l 17
72897 15 26 80234 2 3l N
72899 15 44 80235 2 3l N
72901 13 7 80238 2 33 41
72903 13 N 80238 2 33 41
72908 15 26 80239 2 33 41
72971 13 18 80240 2 33 41
76000 5 11 14 80241 2 3l 6
76010 5 11 11 80242 2 3l 7
76038 53 20 80243 2 3l 8
76039 53 20 80244 2 3l 10
76041 5 15 24 80245 2 3l 11
76041 55 25 80246 2 3l 9
76052 2 23 15 80247 2 3l 16
76054 5 11 3 80250 2 3l 20
76055 5 11 6 80251 2 3l 21
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